INGERSOLL-RAND
P.600SDWD

OPERATING & MAINTENANCE MANUAL
with spare parts list

MANUAL D'UTILISATION ET D'ENTRETIEN
avec catalogue de pieces detachees

BEDIENUNGS -UND WARTUNGSANLEITUNG
mit ersatzteilliste

LIBRO D'USO £ MANUTENZIONE
con hista ricambj

Doosan purchased Bobcat Company from Ingersoll-Rand Company in MANUAL DE MANEJO Y MANTENIMIENTO
2007_. Any reference to IngersoII—Rar_]d Con_wpany or use of trademar_ks, , con Lista de Repuestos
service marks, logos, or other proprietary identifying marks belonging
to Ingersoll-Rand Company in this manual is historical or nominative
in nature, and is not meant to suggest a current affiliation between
Ingersoll-Rand Company and Doosan Company or the products of
either.

FROM T0
SERIAL No. RANGE 687500 | | 687999 |



Doosan
Disclaimer


INGERSOLLRAND

P.600SDWD

OPERATING & MAINTENANCE MANUAL

MANUAL D'UTILISATION D'ENTRETIEN

BEDIENUNGS UND WARTUNGSANLEITUNG

LIBRO D'USO E MANUTENZOINE

MANUAL DE MANEJO Y MANTENIMIENTO
PARTS BOOK C.P.N. 92548072
ISSUE No. 1

DATE : OCTOBER : 1986
Revised (09-12)


Doosan
Revised Date


INDEX TABLE DES MATIERES INHALTSVERZEICHNIS INDICE INDICE o 4!
SECTION 1 SECTION 1 ABSCHNITT 1 PARTE 1 SECCION 1 ¥ pnill
GENERAL DATA CARACTERISTIQUES ALLGEMEINE DATEN gg:g:ﬁmnme DATOS GENERALES e danans
SECTION 2 ¥ ol
SECTION 2 Fonctionnement ABSCHNITY 2 SECCIONZ -l
Operation A de dé Bedienung PARTE 2 Funcionamiento gzt
Before Starting D‘é’:'\.l&:rr:ge rmarrer Yor dem Start Modo d impiego Antes de |a puesta en march el i
Starting Unit Arrét Anlassen PArm-‘a del I'avviamento Puesta en marcha el .J’J
Stopping Abstellen vviamento ) Parada g
Verifica spia/indicatori .
SECTION 3 Arresto T et
SECTION 3 Lubrification ABSCHNITT 3 PARTE 3 iﬁgﬁ (::.‘li\lbi . S
Lubrication Généralités Sd\mletyng Lubrificazione General SIE
General Vidange d’huile compresseur Allgemeines Generalitd Cambio de aceite compreso il 2y i
Compressor Qil Change Kompressor diwechsel Cambio olio compressor e comp r ol 335t
Huile moteur . Aceite lubricante motor btk
Engine Lubricating Oil Normalisation lubrifiants Motordl Otib Motore Eeroe i i o NPPE
Lubricant Specifications — Tableau Olvorschriften — Tabelle Tabella specitiche lubrificanti c[;e d ex upne t il
— Table acra Llall
SECTION 4 ABSCHNITT 4 PARTE 4 SECCION 4 s
SECTION 4 Entretien Wartung Manutenzione Mantenimiento s
Maintenance Généralités Allgemeines Generalita General anall oy e
General Circuit de récupération Olriicklauf/Abscheider Tubo di ricupero . . LG
. . . e : h Linea de recuperacion M) s gt
Scavenger Line Filtre & huile compresseur Kompressordlfilter Filtro olio compressore Filtro aceite compresor Zial!
Compressor Oil Filter o Kompressorélabscheider- Elemento filtrante del haall )
Compressor Qil Separator Elément séparateur d"huile elerment serbatoio separatore Elemento separador aceite Y/ Y s
Element comprasseur Kompressordi Olio compressor compresor Sl Lels
Compressor Oil Huile compresseur _ Reifen/Reifendricke Pressione pneumatici Aceite compresor Jb’]i.._::..i!&l‘:‘l.;
Tyres/Tyre Pressure Pneumatiques-pressions Radlager Cuscinetto ruote Neumaticos/presion neumaticos S ;dr
Whee! Bearings Roulements de roues Motorélfilter Filtra olio motore Cojinetes ruedas it e
Engine Gil Filter Filtre & huile moteur Sicherheitsabschaltsystem Sistema d"arresto di sicurezza Fiitro aceite motor .n:" 5 ﬂli;-
A . . B g
Protective Shutdown System Sé:“rg'tg::;‘"a'"am Farrét Batterie Batteria Sistema de parada protectora ML,: Ay
u gr . 32
Battery Batterie Ventilatorantrieb Regolatore di pressione e velocitd Baterid el
Air Filter Elements ) i R Kompressor dlkihter Filtri aria Filtro combustible mator FTUINTES
E-éme-nl! filtre & air ‘ Schlduche Ventola di raffreddanento Regulador de velocidad y presian e r'*‘“
Cooling Fan Drive Entrainment du ventilateur de Kratustotftank fiadiatore olio compressore Vatvula descargadora et ol
Compressor Qil Cooler I’Gf.TOIdISSBlT‘:eﬂt. Tubazioni Impulsc ventiiador refrigeracion el iald!
Hoses Réfr!gérant d'huile compresseur Serbatoio nafta Mangueras 1 il
Fuel Tank Fiexibles Tangue combustible M slae 4 ad
Réservoir de gazole T
S alas yad el
AN St ke
__}ll 3 o kbe

INGERSOLLRAND




INDEX TABLE DES MATIERES INHALTSVERZEICHNIS INDICE INDICE ‘J..Jg.i.ll
V il
SECTIONS SECTIONS ABSCHNITT 5 PARTES SECCION 5 B L c"’:‘]b
Speed & Pressure Regulator Régulataur vitesse-pression Druck- und Drehzahiregler Regolatore di pressione Regulador velocidad' y presion §
Adjusting Instructicns Réglages Einstellung Istruzioni per la taratura Instrucciones para ajustes sl i Aoy
300
SECTION 6 SECTION 6 ABSCHNITT 6 PARTE B SECCION 6 - J:M
Trouble Shooting Dépannage Fehlersuche Guasti Localizacién de. ave_nas ;,iJlrrLE
Trouble-shooting Chart Tableau de recherche des pannes Fehlersuchetabelle Tabella del guasto Cuadro de localizacion de avenias -
Wiring Diagram Schéma électrigue Schaltplan Schema impianto elettrico Esquema de los cables i Yy
Torque Value Chart ;
ABSCHNITT 7 SECCION 7 LalS lpa i e
SECTION 7 CAPTOLO 7 “
SECTION 7 RECHANGES ERSATZTEILVERZEICHNIS ELENCO DEI COMPONENTI LISTA DE PIEZAS s "
PARTS LIST 710 nd 7.1 Fahrer . 7.1 Impulsadores, motor Y “;r.—‘r ;: ’
_ .1 Commandes Motor 7.1 Azionamenti : Motor o «L‘:
7.1 Drivers : léﬂohteur Auspuff Motore Escape bl e |
Engine cheppement = Kraftstoffsystem Condotti d scarico Sistema de combustible C e
Exhaust Systéme combustible v Sistema d'alimentazione ' ‘.__J...Jl;:‘-.v
Fuel System - : . 7.2 Co -"j‘
7.2 Compresseur 7.2 Luftaustrittsende i ) . mpresor eyl it
7.2 Air End : Comprasseur complet kompl. Luftaustritisende 7.2 Lato Aria Compressa: Compresor completo wi’tl .
Alr end complete Lato aria compressa al completo ; J i ,
M~ hahail
: issi i .3 Sistema entrada de aire D
7.3 Air Intake System : 7.3 Systéme admission air 7.3 LuftansauBsystem \ , . e 13 : Tl
Air Filter Assy Ensembile filtre air Luftfiltersatz 7-3_5'5“’“_‘3 d ammissione dell'aria:  gquipo filtro de aire ) A
Air Filter Mounting Support filtre air Luftfilter-Befestigung Insieme filtro dell ana Montaje filtro de aire g i i 0=
: Mon taggio filtro aria iy i
a-“lne tation : 7.4 Réglages 7.4 Regelung . 74 Oy
n :f' er Déchargeur Ausgleichsventil 7.4 Regolazione: Regulacibn Jeaidl 313
Air | lpmgp v Tuyauterie air Luftleitungen Scaricatore Descargador ettt
Minimum Pressure Valve Soupape de pression minimum Mindestdruckventil Tubature dell’aria comprassa Tuber ia aire

and Discharge Piping
Air Cylinders

7.5 Cooling System :
Fan Drive

Gil Cooler

Separator Tank

Qil Piping

0it Temp Bypass Valve

7.6 Control and Monitoring
System !

Battery

Wiring Harness and Switches
Instrument Panel

Control Panel

et tuyauterie déchargeur
Cylindres air

7.5 Systéme refroidissage
Transmission ventilateur
Refroidisseur huile

Réservoir séparateur

Tuyauterie huile

Soupape dérivation température
huile

7.6 Systame de controle et de
commande

Batterie

Faisceau de cAblage et panneau
contacts instruments

Panneau contrdle

ung Abgasrohre
Luftzylinder

7.5 Kiihlanlage

Geblseantrieb

Olkiihler

Abscheidertank

Olleitungen
Umgehungsventit/Oltemperatur

7.6 Steuerungs und Uberwachungs
Anlage

Batterie

Kabelbaum und Shalter
Instrumententafel

Steuerpult

Valvola di pressione minima
Tubature aria di scarico
Cilindri aria compressa

7.5 Sistema di raffreddamento
Azionamento del ventilatore
Radiatore olio

Serbatoio di separazione
Tubature dell’olio

Valvola di 'bypass’ per
temperatura dell‘olio

7.6 Sistema di Controlto e di
Misura:

Batteria

Cablaggio e commutatori
Pannetlo di strumentazione
Panello di controllo

Valvila presion minima
y tuberia de descarga
Citindros aire

7.5 Sisterna de engriamiento
Impulsador ventildor
Enfriador aceite

Tangue separador

Tubera aceite

Valvula de desvio temperatura
de aceite

7.6 Sistema de controtl

Bateria

Mazo de cables e interruptores
Tablero de instrurmentos
Tablero controt

S by e

PRIV B

: r.‘:'o.:ll}

&y Uy

s ol iy By (RyRES
i".g)_-\“ ;;-_J

hiall

D ae Al e bl V-V
P RIS |
Sy priead - oy ot

Dby ekt e AV
PV [ I Uy
o ey ot sl

A BN Y
by ol )le"-"'c_hi
dusdt/ Lah bty

ol

INGERSOLLRAND




INDEX

TABLE DES MATIERES

INHALTSVERZEICHNIS

INDICE

INDICE

e

7.7 Sub Assembly

Main Components —
Enclosure — Plating and Decals
7.8 Trailer Equipment
Running Gear — Lights —
Bumper — Wheels and Tyres
7.9 Fasteners

7.10 Recommended Spare Parts
Major Spares Kit

Intermediate Spares Kit

Basic Spares Kit

Gasket Set

7.11 Pert No. Index

7.7 Sous-ensemble
Principaux composants

Compris — Plaques et auto-collants

7.8 Equipement remorque
Accassoires de marche —
Lumi&res — Amortisseur —
Roues et pneus

7.9 Fixations

7.10 Rechanges Recommandes
Klt de rechanges majeurs
Kit de rechanges interm ediares
Kit de rechanges de base

‘ Kit de garnitures de joints

7.10 Index Nos. pidcos

7.7 Unteraufbau
Hauptbestandteile -
Anlagen - Ausstellung der
amtlichen Bescheinigung
und Abziehbilder

7.8 Anhiinger —Ausstattung
Laufwerk - Lichter —
StoBdampfer - Rider und Reifen

7.9 Befestigungen

7.10 Empfohlena Ersatzteile
Hauptausstattung Ersatzteile
Zwischenausstattung Ersatzteile
Grundausstattung Ersatzteile
Dichtungssatz

7.11 Inhaltsverzeichnis Ersatz-
teilauflistunf

7.7 Sottogruppi
Elementi principali —
Allegati - Placcatura ed adesivi

7.8 Apparecchiatura di
Rimorchio

Trasmissione — Luci —
Paraurti —~ Ruote e Pneumatici

7.9 Dispaositivi di Fissaggio

7.10 Corredi Per La Manut-
enzione/Servizio E Parti Ci
Ricambio Raccomandate
Corredo di ordine maggiore
Corredo di ricambio intermedio
Corredo di ricambio base
Corredo di guarnizioni

7.11 ndice parti di ricambio

7.7 Sub-montaje
Componentes principales -
Incluso - placas y calcomanias

7.8 Equipo remolcador
Tren rodante - luces
parachoques - ruedas y
neum aticos

7.9 Abrazoderas

7.10 Repusstos Recomendados
Juego de repuestos Principal
Juego de repuestos Intermedio
Juego de repuestos Basico
Juego de juntas

7.11 Indice nfmero de repusstos

el slde %
g Jreit g oLl e By
(e Sl oty Jai Ll
nga'nj'.'q dodod bl
(Blaalt

o2

INGERSOLL-RAND




FOREWORD

AVANT - PROPOS

VORWORT

PREFAZIONE

INTRODUCCION

in preparing this multilanguage
- publication, every effort has
been made to pravide sufficiem
information to permit an opera-
tor to perform his duties so asto

receive maximum performance -

and trouble free serwice from
the compressor, All classes of
equipment, regardless of how
welt built, require a certain
amount of attention. The pur-
pose of this publication is 1o
acgquaint an operator with the
{unctions, operation and servic-

ing of the various. components,

which were built with the very
best of materials and workman-
ship, to obtain maximum life
from the compressor.

Before starting the compressor,
the instructions should be care-
fully read to obtain a thorough
knowledge of the duties 10 be
performed, Take pride in the
compressor, keep it clean, and
in good mechanical condition.
For major servicing, not covered
in this publication, consult your
nearest Ingersoli-Rand Company
Branch office, or the distributor
from whom the compressor was
purchased. Correspondence with
a branch office, or distributor,
must always specify the serial
number of the compressor as
well as the modei.

Tous nosefforts ont é1é apportés
dansla composition de cette
brochure en wue d'informer
Futilisateur aussi complétement
gue possible et de lui permettre
ainsi d'cbenir le maximum de
rendement.

Tous les équipements sans
exception, quelle que soit leur
fabrication, exigent un minimum
d’attention.

Le but de cette brochure est de
familiariser l'utilisateur avec les
fonctions, travail et tubrification
des différents composants de la
machine, lesquels ont été
fabriqués avec des matériaux de
premier choix e! une main
d'oeuvre des plus qualifiées, dans
le but de protonger au maximum
la vie du compresseur.

Avant la- mise en route de la
machine, il importera de lire
attentivement les instructions
afin d'avoir une connaissance
parfaite des consignes A
respecter.

1l faut gue l'utilisateur soit fier
de son compresseur et qu'll le
garde dans un état impeccable de
propreté et de fonctionnement.

Pour des réparations importantes
non décrites dans ce manuel,
cansulter te plus proche bureau
de la Compagnie ingersoll-Rand
ou le Distributeur chez wui le
compresseur a été acheté. Dans
toute correspondance, précisez
bien le type du compresseéur et
son numéro de série.

Diese mehrsprachige Anleitung
soll dem Bedienungspersonal
alles Wissenswerte iber die
Wartung und einen stirungs-
freien Betrieb vermittein. Die
einselnen beschreibungen sollen
mit der Funktion, Bedienung
und Wartung vertraut machen,
um eine optimale Leistung und
lange Lebensdauer des Gerdtes
zu gewahrleisten.

Die Anleitung sollite vor der
inbetriebnahme des Kompressor
sorgfiltig gelesen werden, um
die erforderliche Bedienung und’
fachgerechte Wartung genau
kennenzulernen.

Vor dem Aniassen des Komp-
ressors sind die Anweisungen
sorgfaltly durchzulesen, damit
eln genauses Bild iiber die zu
leistenden Auggeben erhalten
wird, Man sollte auf den Komp-
ressor stolz seln, ihn sauber und
mechanisch in gutem Zustand
halten. GroBe Wartungen, die in
diesem Buch nicht behandelt
warden, bitte an der nachsten
Ingersoll-Rand Dienstello oder
beim Fachéndler, bei dem der
Kompressor bezogen wurde,
besprechen, Jegliche Korresp-
ondenz mit siner Zweigstelle
oder dem Fachhéndler muB stets
die Seriennummer und Angaben
{iber das Modell enthalten.

Nella stesure di gueste pub-
blicazione in pid lingue si « fatto
ogni sforzo per dere all Gperatore
tutte le informazioni necessarie
per ottenere dalla macchina te
migliori  prestazioni con
massimo rispettodelle condizioni
d'uso e manutenzione.

Ogni macchina, per bein costruita
che sia, richiede sempre sicune
elementari operazionhi di
manutenzione. Lo scopo di
questa pubblicazione ¢ di
familiarizzare |I'operatore con la
manutenzione della macchina, la
lubrificazione di tutti i suoi
compenent costruiti con
materiali selezionati ed
assemblati de  manodopera
qualificate, # tutto el fine di
oftenere Ya messima durata del

Vostro compressore.

Prima di avviare il compressore
é opportuno leggere attenta-
mente le istruzioni at fine di
conoscere  sulficientemente  le
reali prestazioni a caratteristiche
defta macchine. Cercate di
curare il Vostro compressore,
mantenetelo pulito e in buone
condizioni meccaniche.  Per
ulteriori e piu precise consigl
sulla manutenzione non riportati
su questa pubblicazione, consul-
1ate it rappresentante o la filiale
Ingersoll-Rand pit vicina. Per
qualsiasi contatto © corrispon-
denza con le filiali o it
rappresentante Ingersoll-Rand si
dovrd sempre specificare il
modello della macchina e il suo
numero di matricola.

Se ha preparado este manual
con sumo cuidado con el
proposito de dar al operario toda
la informacion necesaria para el
rendimiento  mixime, y sin
averias, del compresor.
equipo, aunque sea de la mejor
fabricacioén, exige atencion. Ef
objeto de esta publicacion es et
de hacer conocer al operario las
funciones, las operaciones y el
mantenimiento de los distintos
componentes, los cuales han
sido fabricados con efementos y
manoc de obra de primera
calidad, para asi prolonger sl
maximo la vida del compresor.

Antes de |la puesta en marcha de
la maquina hay que leer con
atencidn las instrucciones, para
asi tener un perfecto conoci-
miento de las medidas que hay
que tomar. El operario debe
estar orgulloso de su compresor,
manteniéndolo en  un estado
impecable de
funcionamiento.
necesario reatizar un servicio de
revisidn mayor, no incluida en
esta publicacién, se  debe
consultar a la Oficina de
Ingersoll-Rand mds proxima, o
al distribuidor donde se compro
el compresor. Cada vez que se
haga una consulta la corespon-
dencia debe especificar tanto et
modelo como el numera de serie
del compresor.

Todu

fimpieza y de,
Cuando sea

ERVARFNUSNEYey Y ~ RAR VT
it o Y Gl i i
i Y Lnall S0 byl
e hilal cw Lo s abes
;._.!L':I-l a > eyt N iy JAji
ol B sy el s
e e Bl iay L olaall
LA Ll e 10 e
it NIV LRV

(FRI STy d"__;_—“)'\ il \,fdu&:a
L d".:_-'l A e

e o al! ‘;'_’_L: J‘:l' Lasi -.a

RS G ol ailall g OV L

PRSIy

s aaetall Ladn et L
NN U R UG - [ R
= ‘?:.hi ‘-Lél‘u ;.;._J-J i..‘_.a.ﬂ
Pl bl daisle hilall s
b SIS

R T
3 __,;.' *’.""":"‘:l Zadd

ekt oa ezl

T
.o.-.-.-."

<
RS I NV PR W I L g4

PR RS WP =ty

ai'al e Zg ael
P R e
RENUEY SRV IUY W VO VU S S

Cokadt Y

3

INGERSOLLRAND




CARATTERISTICHE DATOS GENERALES Zole S

GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN
GENERALI

. 3035 L 1286
1460
) 1900 . . .90
A [ A
< Q ]
0 0 @ N B -
N )
® ~ o o ©) }
poo .
o
1 | @] g 8
r 3 ] Y i
n v
2 @ L 1455 - L 1640 _
INGERSOLLRAND

1 .0 FRENCH HIGH SPEED RUNNING GEAR




CARATTERISTICHE DATOS GENERALES Lale L

GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN
GENERALI

1445
. 1900 . .90
(3
N ‘ L 0 A
0 R ® 5 7 3
é 00
—Q ® J

ges

. 814

L_Afﬁ_. I_ 1640 -

500
370

GERMAN HiGH SPEED RUNNING GEAR

1 o] INGERSOLL-RAND




CARACTERISTIQUES TECHNISCHE DATEN CARATTERISTICHE

GENERAL DATA DATOS GENERALES ke Ao
GENERALI

1410

4600

STANDARD T-BAR RUNNING GEAR

INGERSOLLRAND




GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN
COMPRESSOR COMPRESSUER KOMPRESSOR
Modet P600 SD WD Modéle P600 SD WD Modell P60 SD WD

Actual Free Air Delivery-
Normal Operating Press
¢ Cooling System
Qil Capacity
Maximum Pressure

600 cfm 283 L/S
102 psi {7 Bar)
Qil Injection

10 Imp Gallons
114 psig {7.9 Bar}

Refoulement d’air libre réel
Press. nominale

Systeme de refroidissement
Capacité en huile

Pression Maximum

600 cfm 283 L/S
102 psi {7 bars)
Injection d*huile
45 Ltrs 10 imp Gals
114 psig {7.9 bar)

tats. freie Luftzufuhr
.normaler Betriebsdruck
Kiihisystem
Olkapazitit max.
Betriebsdruck

600 cfm 283 Lit/S
102 psi {7 bar)
Oteinspritzung

45 Ltrs 10 Imp Gals.
114 psig (7,9 bar)

ENGINE MOTEUR MOTOR
Type/Model Deutz BF6L913C Type/Modale Deutz BF6L913C "Z"alrl';i Modell Deutz BF6L913C
No. of Cylinders’ 6 No. de cylindres 6 O‘l{ka azitit 11 Liter

Oil Capacity 11 Litres Capacité en huile 11 litres Motopr eschwindiakeit bei

Speed at Full Load 2500 rpm Vitesse, charge maximale 2500 tr/mn Volltg)elastun 9 2500 U/min

Speed at Idle 1200 rpm Vitesse au ralenti 1200 tr/mn Motor eschwir?di Keit im

Electrical System 12 Voit Neg Ground - Systame électrique 12V, terre nég. Leer‘cljauf 9 1200 U/min

Battery 128 ah 510cc Batterie 128 Ah 510 cc elektrische Aniage 12 Volt neg. geerdet
Fuel Tank Capacity 55 Imp Gallons Capacité rés. carburant 250 litres 55 Imp. Gals Batterie 128 ah 510 cc

Kraftstofftankkapazitat 55 Imp Gals 250 Ltrs

WEIGHTS POIDS GEWICHTE

Shipping Weight

Gross Weight

{Ready to Operate)
Shipping Weight

Gross Weight

No. of Wheels/Tyre Size
E.E.C. & German
French

Tyre Pressure

2280 {(EEC R/G)
2480 (EEC R/G)

2400 kg (HS.R.G.)
2600 kg (H.5.R.G.)

2x750x 16,12 pr
2x8.26 x16. 14 pr

Poids & I'expédition
Poids brut

{Pr&t au fonctionnement}
Poids A I'expédition
Poids brut

No’ roues!|Dim’pneus
CEE /Altemagne

France

Pression pnues

2280 kg (CEE R/G)
2480 kg (CEE R/G)

2400 kg (HS.R.G.)
2600 kg (HS.R.G.)

2x 760 x 1612 pr
2 x 825 x 16'14 pr

Versandgewicht
Brittogewicht
{betriebsbereit)
Versandgewicht
Bruttogewicht
Anzahl der Radar/
Reifengrolie
E.W.G Deutsch
Franzdsisch

2280 {EEC R/G)
2430 {EEC R/G)

2400 kg H.5.R.G.
2600 kg H 5.R.G.

2x750x 1612 pr
2%x825x 16.14 pr

E.E.C. & German 5.00 Bar CEE Allemagne 5.00 bars Reifendruck
French : 5.50 Bar France 6.50 bars EWG/Deutsch 5.00 Bar
Franzosisch 5.50 Bar
1 3 'INGERSOLL-RAND
[ ]




CARATTERISTICHE

DATOS GENERALES Lle sl
GENERALI
COMPRESSORE COMPRESOR danalt
Modello PB0O0 SD WD Modelo PG00 SD WD P+ SDWD 5l
Portata .d'aria libera 600 cfm 283 L.S. Entr.ega actual aire libre 3 600 cfr_n 283 L/5 e/ A YAY f/ S T ALl 1yl (__}u?jt L
effettiva Presi on normal de operacion 102 psi (7 bar} L VY dns e o/ Al V0 ¥ - L Lol Jans
Pressione normale di 102 psi (7 bar) Sistema refrigerante Injeccion aceite St el et Shnal bt Jorssl Jand
funzionamento L ' Capacidad de aceite o alas Aol ol
Sistema di raffreddamento Ad iniezione d’olio Presibn mazima 114 psig (7.9 bar) Jlp gl e sl e
Capacit4 olio 10 Imp Gals. OL Y, 8) s o deo i fdish V1 E hial gait
Pressione massima 114 psig (7.9 bar) '
MOTORE MOTOR 44
Tipo/Modello Deutz BFEL913C Tipo/Modelo Duetz BF6L.913C BFGL913C od ub;,ll /j\)hll
Numero di cilindri 6 -No. de cilindros 6 . A0 SNl e
Capacita olio 11 litri : Capacidad de aceite 11 litros GdMlyages Yoo 7 oy
Velocita a pieno carico 2500 rpm Velocidad con carga maxima 2500 rpm @iallisyp Y =
Velocita al minimo 1200 rpm Velocidad en vaclo 1200 rpm R USTIRCR AL ol P e
. . (P M) ks o3 L -
Sistema elettrico 12 Volit Neg. Ground Sistema eléctrico 12 voltois tierra neg. a5 0Y e Akt VTA sl e
Batteria 128 ah 510 cc T o ok S ol
ia . , . Baterla 128 ah 510cc QU 04l 00 CAsiNY
Capacita serbatoio carburante 55 Imp Gallons 2560 Litres p idad bustible 55 da. i 2772 Ii e PR
- apacidad tanque combustible ga. imp itros (oY gl dakica 315400 613 Y1) YA . IJ .
(s W gt ddins 31300 01391 YEAS 250 05t ne
PESI PESOS oYt
Peso di spedizione 2280 EEC/RG Peso embarque 2280 [EEC R/G) .
Peso lordo 2480 EECIRG Peso bruto 2480 {EEC R/G) {HS.RG) r.xS AR RN Q’-—-"—-"‘ Jos
{pronto per il funzionamento) {Listo para hacer funcionar) (HS.R.G) f"'s Y1 NIES TN
Peso di spedizione 2400 kg H.5.R.G. Peso embargue 2400 kgHS.R.G.) ETIN -
Peso lordo 2600 kg HS.R.G. Peso bruto 2600 kg (HS.R.G ) LAY XY, 00 XY (b al)
Numero di ruote/dimensioni No. de ruedasftamaho Y1, VEXA Yo Y ,'—’:-"/05{’.‘-'-“ e
gomme - neum aticos i i .o =4 5N has
EEC Germania 2 x 7.50 x 16.12 pr EEC Aleman 2% 7.50 x 16.12 pr . ] ,)"“’ 2 = Vo
Francese 2x8.25x 16.14 pr Frances 2x8.25 x 16.14 pr (W gm0, .U’““J. 2
Pressione gomme Presion neum &ticos «}L’-‘\"" as
EEC Germania 5,00 bar EEC Alemén 5.00 bar
| Francia 5.50 bar Frances 5,50 bar
1 4 INGERSOLL-RAND




GENERAL DATA

CARACTERISTIQUES TECHNISCHE DATEN CARATTERISTICHE DATOS GENERALES
o GENERALI .

;Alt C.al:.‘mu

WARNING

CONTAINS
ASBESTOS

Breathing asbestos
dust is dangerous
to health

Follow safety
instructions

INGERSOLL-RAND




GENERAL DATA

CARACTERISTIQUES

TECHNISCHE DATEN

CARATTERISTICHE
GENERALI

DATOS GENERALES

SAFETY WARNING

Components of a non-metallic
fibrous material may cootain
small quantities of white
asbestos. When handling, dis-
mantling or assembling these
components please observe the
following rules :

1. Always operate in a well
ventillated area,

2. Dispose of waste in asealed
container,

3. Use water to damp down
dust,

4.  Avoid inhalation of dust
particles,

AVERTISSEMENT SECURITE

Les éléments en matidre non-
métallique peuvent contenir de
faibles quantités d’amiante
blanc’ Pour le montage, le
démontage et la manutention de
cas éléments, observer les pré-
cautions suivantes :

1. Le travail doit toujours se
faire dans un endroit bien aéré.

2. Jeter les déchets dans un
récipient hermétique.

3. Utiliser de I'eau pour faire
déposer la poussiére d’amiante.

4, Eviter d'inhaler les parti-
cules de poussire d’amiante,

WARNUNG

Teile aus nichtmetallischem fas-
erigen matarial kdnnen kleine
mengen weillen Asbestmaterials
enthalten. Beim Berlihren, Dem-
ontieren oder Montieran solcher
Produkte bitte nachstehende
Anwaeisungen befolgen :

1. Stets in gut durchliifteten

R3umen arbeiten.

2. Die Entfernung von abfall
hat stets in einem abgesiegelten
Behilter zu erfoigen.

3.  Mit Wasser den Staub eind-
ammen.

4. Einatmen wvon Staubeilen
vermeiden.

AVVERTIMENTI DI
SICUREZZA

| componenti che seno prod-
otti con una sostanza fibrosa
non metallica possono cont-
enere  piccole  quantitd di
asbesto bianco, Quando si mane-
ggiana, si smontano o si rimon-

tano tali componenti, si prega di-
osservare le regole che seguono:’

1. Lavorare sempre
zona ben ventilata.

2. Buttar via ogni rifiuto in
un contenitore sigillato.

3. Usare acqua per ridurre fa
polvere,

4. Evitare |'inalazione di part-
icelle di polvere.

in una,

ADVERTENCIA

Componentes de un material
fibroso no metélica pueden
contener pequehas cantidades
de asbesto blanco. Al manejar,
desarmar o armar estos comp-
onentes, siravse observar las
siguientes reglas :

1. Siempre trabajar en un area
bien ventilada.

2. Botar los desperdiciosenun
recipiente sellado.

3. Usar agua para mojar el
polvo,

4, Evitar la inhalacion de
particulas de polvo,

D okl ot pdd

PRV IPCH I P SV N
SlaS e Jouiit Lt ¢ Sase
S, u‘:—’\)‘._r‘ﬁm-“\"g‘af_“*"
‘ L_'JLSJ.H n.lA;_._SJJJ‘uJ_'.Sc J-l
D el WUl el dll ot

gt s O G JRst 3k (0

i,SﬁﬁLa,JQL:U:JI ‘qu.djﬁ (v
C A

by S U et (F
P

P | ;,:L_.S};‘»JL.‘.;;.JI..,.Z‘A'(i

INGERSOLLRAND




OPERATION FONCTIONNEMENT BEDIENUNG NORME PER L'USO FUNCIONAMIENTO St

7

HIGH DISCH. 7
TEMPERATURE

)

HIGH ENGINE 8
TEMPERATURE o g hours
LOW ENGINE 9
OIL PRESSURE
ALTERNATOR 10 5
NOT CHARGING
O vowen ()
SERVICE-AIR orr %Y overmine
START ®
1
O AIREND ENGINE —
PUSH AFTER | FILTER FILTER |
WARM UP
‘i; 3 iE |4
= =

2 . 0 . INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

Jn' - '

1. START SWITCH
Refer to "“Starting’

2. PUSH AFTER WARM.UP
BUTTON

" Referto “Starting”’

3. RESTRICTION
INDICATOR

4, RESTRICTION
INDICATOR

6. AIR DISCHARGE
PRESSURE GAUGE
Shows air pressure available at

service valves

6. HOURS COUNTER

Measures No. of hours comp-

ressor-has been run. (This gauge

should be used to give service

intervals).

7. HIGH AIREND DISCH-
ARGE TEMPERATURE
INDICATING LIGHT

8. HIGH ENGINE TEMP-
ERATURE INDICATING
LIGHT

9. LOWENGINE OIL
PRESSURE INDICATING
LIGHT

10. ALTERNATOR NOT
CHARGING INDICATING
LIGHT

1. INTERRUPTEUR DE
DEMARRAGE
Cf. "Demarrage’’

2, POUSSOIR POUR
EMPLOI APRES MISE EN
TEMPERATURE

Cf, ""Demarrage’’

3. INDICATEUR DE
RESTRICTION

4, INDICATEUR DE
RESTRICTION

5. MANOMETRE, AIR DE

REFOULEMENT
Indique la pression disponible
au niveau des soupapes de
service.

6, COMPTEUR HORAIRE

Mesure le naombre d’heures
de fonctionnement du comp-
resseur (sert & calculer les
intervalles de maintenance).

7. VOYANT INDICATEUR
DE HAUTE TEMP
ERATURE, MOTEUR.

8. VOYANT INDICATEUR
DE HAUTE TEMP
ERATURE, MOTEUR

9. VOYANT INDICATEUR
DE BASSE PRESSION,
LUB. MOTEUR

t0. VOYANT INDICATEUR
DE NON-CHARGEMENT
DE L'ALTERNATEUR

1. STARTSCHALTER
Siehe ‘Starter’

2. KNOPF NACH DEM
WARMLAUFEN EIND-
RUCKEN

Siehe ‘Starten’

3. DROSSELANZEIGER
4. DROSSELANZEIGER

5, DRUCKMESSER
DRUCKABLAR

Zaigt den an den Serviceventilen

vorhandenen Druck an.

6. STUNDENMESSER

MiRt die Anzahl der Stunden, dle
der Kompressor in Betrieb war.
{Dieses MeBinstrument sollte zur
Bestimmung der Service-Inter-
valle verwendet werden).

7. ANZEIGELAMPE FOR
HOHE TEMPERATUR AN
DER LUFTAUSTR-
ITTSSEITE.

8, ANZEIGELEUCHTE FUR
HOHE MOTOR—
TEMPERATUR

8. ANZEIGELEUCHTE FUR
NEIDRIGEN MOTORGL-
DRUCK

10. ANZEIGELEUCHTE ALT-
ERNATOR LADT NICHT

1. INTERRUPTOR
ARRANQUE
V &ase ‘Arrangud’

2, BOTTON PRES|IONAR
DESPUES DE CALENTAR
\ éase ‘Arrangue’

3. INDICADOR
RESTRICCION

4, INDICADOR
RESTRICCION

MANOMETRO PRESION

. DESCARGA AIRE
Muestra la presibn de aire dis-
ponible en vélvulas de servicio.

. B,

6, CONTAORE

Misura il numero di ore di
funzionamento  del comp-
ressore, {Questo strumento deve
essere usato per indicare gli
intervalli  di  manutenzione
ordinaria).

7. SPIA D'INDICAZIONE DY
TEMPERATURA ELEV-
ATA DI SCARICO COMP-
RESSORE

8. SPIA D'INDICAZIONE D}
TEMPERATURA ELEV-
ATA AL MOTORE

9. SPIA D'INDICAZIONE D1
BASSA PRESSIONE OLIO
MOTORE

10. SPIA D’INDICAZIONE DI
ALTERNATORE CHE
NON CARICA

-1, INTERUTTORE D!

AVVIAMENTO
Far riferimento a "Aviamento’’

2, PULSANTE DOPO
RISCALDAMENTO
Far riferimento a “Avviamento”

3. INDICATORE DI
RESTRIZIONE

4, INDICATORE DI
RESTRIZIONE

5.  MANOMETRO SCARICO
ARIA

Iindica ta pressione disponibile

alle valvole di esercizio

6. CUENTAHORAS

Mide el numero de horas traba-
jado por el compresor. (Se debe
usar esta manbmetro para dar
intervalos de servicio),

7. LUZ INDICADORA DES-
CARGA TEMPERATURA
ALTA COMPRESOR.

8, LUZ INDICADORA TEMP
ERATURA ALTA
MOTOR.

9. LUZ INDICADORA
PRESION BAJA ACEITE
MOTOR,

10. LUZ INDICADORA ALT-
ERNADOR NO CARGA,

‘_“;L_J...{H Ao glae-
« Yy t.....ic:g-b
ot dny Janalt 5o

1 Ok nf.....icsg-b
dodadl iYW
NYSEC A VI

s‘_,,&‘ @ﬁm&wuﬁ_o

Sl 2 el chydl b gk
REPRES

el shie

L Jazdt gl ool sae dow
i Jraniey OF gy . RELAN
PR PR - RV N W e -
L (Rl

f B Bl D dr She gl (V
ERRIRINY

Bl )l B ps Ae egs (A
JsY

Sadb iyl By 2he eped (3
- Jett

campll s e A epd (V)

2.1

INGERSOLL-RAND




Pl ||

FUNCIONAMIENTO

NORME PER L'USO

BEDIENUNG

FONCTIONNEMENT

OPERATION

INGERSOLL-RAND

2




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

Jo. - |

1. Place the unit in a level
position (this must be no more
than 15° out of level in any
direction}.

CAUTION : If the unit is to be
connected to a common header
or togethar with any other source
of compressed aiv: make sure 3
checkvalve is fitted to the unit.

2. Open blowdown valve to
ensure all pressure is relieved in
system, Then close valve.

3. Check the compressor oil.

" level in sight glass with compres-
sor level, ail level should be

between max. & min. marks on,

sight glass indicator.

4, Check the engine lubricat-

ing oil in accordance with the
operating instructions of the
engine operator’s manual.

AVANT LE DEMARRAGE

1.  Placer I'unitibiende niveau
(les &carts de nivu ne doivent
jamais dépasser 15~ dans nimp-

- orte quelle direction)

ATTENTION : Montage obliga-
toire sur le groupe d’'vn clapst

~ de retenus en cas de branche-

ment & un collecteur de mise en
commun ou A une autre source
d’air comprimé.

2. Ouwrir la soupape d'éch.

"appement afin d'alléger le syst-

éme de toute pression. Puis
fermer !a soupape.

3. Contrdle du niveau d'huile
compresseur A I'aide du viseur;
compresseur de niveau, I'huile
doit arriver enme les repdres
maxi et mini du viseur.

4. Contrble de Fhuile moteur
suivant orescriptions de la doc-
umentation du constructeur.

VOR DEM ANLASSEN

1. Einheit eben ausrichten.
{Einheit darf nicht mehr als
15! in jeds Richtung abweichen).

ACHTUNG : Wenn der Kompres-
sor an einen gemeinsamen
Druckkessel angeschlossen oder
oder mit anderen Kompressoren
zusammengeschaltet werden soll,
mufl unbedingt ein Riickschiag-
veritit eingebaul wereden.

2. Zur volistindigen Druck-
entlastung des Systems das
Entlastungsventil offnen. Dann
wieder schlieBen.

3. Bei waggerechtem Kom-
pressor den Olstand im Schauglas
ablesen; e+ muB zwischen der
Maximal- und Minimal- Markier -
ung des Schauglases liegen.

4, Moatorschmiersl nach den
Anweisungen des Motorhand-

" buches kontrollieren.

PRIMA DI AVVIARE LA
MACCHINA

1, Posizionare |'unith su una
base orizzontale (questa non
deve superare i 15° di dislivello
in qualsiasi direzione)

ATTENZIONE : Sella macchina
viens collegata ad un collettore
comune, o viena montato in
paralleio con aitre fonti di aria
compresss, si dovrd installare
sulta macchina una velvola di
non ritorno.

2. Aprire la valvota di scarico
in modo da scaricare tutta la

pressione presente nel sistema, |

Chiudere guindi questa valvola,

3. Colcompressoreinposizione
tiveflata, controllare attraverso il
ventring spia il livelo olio ne!
compressore. Tale livello deve
essere tra | contrassegni max. e
min. sul vetro indicatore.

1. Poner la unidad en pocicibn
nivelada {imprescindible que no
sea més de 15 fuera de nivel
en todas direcciones). -

ADVERTENCIA : No conectar
la unidad 8 un colector o »
cualquier otra fuente de aire
comprimido sin squiparia
previaments con una vélvula de
retencion.

2, Abrir la valvula de purga

para asequrarse que no hay pre-
sibn en el sistema. Entonces
cerrar la valvula.

3. Manteniendo nivelado el
compresor, verificar el nivel det
aceite. El nivel del aceite debe
estar entre las marcas demaximo
y minimo en el indicador.

4. verificar el aceite lubri-
cante det motor en conformidad

" con las instrucciones dadas en el

manual del operador.

(§ gt JJ_AJEJ._,-,"C'__.;-\
@ Ao V0 g ASL gyl
. (ol._é—l

D R ] 151 4_.-
L s ey -‘r.“
. baaall elygd PRV

‘C-"")‘.?‘;'fl""‘f':sl‘;;f"kflf

4

o astl \_g_,}‘a,.jl rl....o C.’i‘-'f
J_ulr_, . rLL_-_'nJ,. lall il
_rl‘_‘:ﬁ

tohastall oy Saee 2 =Y

; helaly b oLb oyt
S DS g e ey
anie gV akt e 2 )
fb-’..“ __..“...a\’* S d= ,_jé\!"
(PRI U R A
oS el ot ke
e TRy PRI C

3

. INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J-.. - 1

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

Ju‘ - 1

6. Check dieset fuel [evel, A
good rule is to top up after each
shift.

This prevents condensation
oceurring in fuel tank.

CAUTION : Uss only a No, 2-D
dissel fus) oil with a minimum
catans number of 45 and sulphur
content not greater than 0.5%,

6. Close all service valves 1o
allow full air pressure which
ensures proper oil circulation.

7. Do not operate the mach-
ine with the doors open as this
may cause overheating,

NOTE : In order to allow unit
to start at a reduced load, a
buttontype ‘‘start-run” “valve,
lacated on the control panel, is
incorporated in the regulation
control system. The valve auto-
matically raturns to start posi-
tion when the unit is stopped
and air pressure blowndown.

8. CAUTION : if sir neads

to be bled from the fuel system,

uss the banjo fitted, on the sids
of the injection pump.

The innar nut {§arge) only should
be released. DO NOT RELEASE
the small outer nut.

6. Controle du niveau de
gazole. Il est une bonne pratique
de faire ke plein au terme de
chaque poste.

Ceci empéche la condensation
dans les réservoirs de carburant.

ATTENTION : Utiliser exclusive-
ment du gazols No. 2-D, indice
de cétane 45 ninimum, teneur
maximum en soufre 0,5%.

6. Fermer toutes valves de
refoutermnent de sorte que 1a cir-

_culation d'huile soit assurée par
‘une pression d'air maximum.

7. Ne pas faire marcher la

machine avec les portes ouver- -

tes commae ceci peut entrainer
de la surchauffe.

REMARQUE Une valve de
démarrage-marche normale 3
bouton située sur le tzbleau de
commande, montée sur le cir-
cuit de régulation, permet de
démarrer & charge réduite. A
I'arrdt du groupe (chute de fa
pression de
valve revient automatiquemnent
en position de démarrage.

8. ATTENTION : Sl est
nécessaire de purger le systéme
d'alimentation, utiliser Ja banjo
prévu sur le cdté de 1a pompe
d'injection. SEUL [lécrou in-

térieur (le plus gros) doit dtre .

desserrd. NE PAS DESSERRER
le petit écrou extérieur.

* 8. Zum Aufbau des

refoulement), ta

5. Dieselstand kontrollieren,

Es imptiehlt sich, den Tank
nach jeder  Arbeitsschnicht
aufzufilllen.

Dadurch wird Kondensation im

" Kraftstofftank vermieden.

ACHTUNG : Nur Dieselil mit
einet Cetanzahl von mindestens
45 und einem Schwelelgehalt

" von hdéchstens 0.5% verwenden.

Luft-
guter
Austritts-

druckes im Interesse
Otzirkutation  alle
ventile 6ffnen.

7. - Kompressor
offenen Tiwen betreiben, da
dies zum HeiBlauf fithran kann,

ANMERKLUNG : Um den Kom-
pressor  gegen geringere Last
anfahren zu kiénnen, ist in das
Regelsystem ein “‘Start-Betrieb”™
Ventil mit Knopf an der
Bedienungstafel eingebaut. Bei
Abstellen des Kompressors und

Abfallen des Luftdruckes kehrt

dieses Ventil automatisch in
Start-Stellung zuriick.

8. ACTUNG : Zum Entliiften

- der Kraftstotfanlage die

Hohlschraube an der Seite der
Einspritzpumpe verwenden. Nur

die innere (groBa) Mutter ldsen. -
Die klsine duBare Mutter DARF

NICHT gelost werden.

nicht  mit

5. Controllare il livello nafta,
E' buona normal rabboccare al

termine di ogni turno di tavoro,

In tal modo si previene la form-
azione di condensa nel

ATTENZIONE : Usare esclusiva-

mente gasolion.2-D, con numero

di cetano pari ad almenc 45 ¢ -

con contenuto di zolfo non

supsriors alto 0.5%

6. Chiudere tutte le valvole di
servizio, in modo da permettere
la piena pressione d’aria neces-
saria per far circotare bene | olio.

7. L'apparecchiatura non
deve essere messa in funzione
con porte aperte altrimenti si

potrebbe verificare del
surriscaldamento.
NOTA : Per consentire 'avvia-

mento della macchina con carico
parziglizzato, nel sistema di
regolazione € incorporate una
valvola 'savviamento-marcia™ del
tipo a pulsante, situvata sul pan-
nello di comando. Quando la
macchina si arresta e non vi @&
pi0 pressione residua, la valvola
ritorna  automaticamente  in
posizione di avviamento.

8. ATTENZIONE : Se’

bisogna spurgare dell’aria dal
sistema d‘alimentazione dei
carburante, si deve usare |l

raccordo orientabile situato sui.

5.  Verificar el nivel del com-
bustible diese!. La costumbre de

“llenar el tangue después de cada,

turno de trabajo da buenos
resultados. :

Esto previene condensacibn en

"el tanque de combustible.

ADVERTENCIA : Usese sola-
mente aceite diesel No. 2-D con.
un nimero minimo cetano de.
45 y un contsnido de azufre no
mayor de 0.5%.

6. Cerrar todas las vélvulas de
servicio paa asi permitir presion
maxima de aire, el cual asegura
ta circutacion debida del aceite.

7. Mo hacer funcionar la
" mbaquina con las  puertas
esto podrid causar recalenta-
miento.

NOTA : Para permitir que la
unidad arrangue a carga
reducida, una vadlvula de

“arranquemarcha’, con su pul-

sador ubicada en la tablilla de
mando, es incorporada al sistema
de regulacion de control.
Cuando Ila unidad deja de
funcionar y la presibn baja
esta vilvula vuelve automatica
mente ala posicion de arranque.

"8, PREVENCION : Si hay que
purgar aire del circuito de
combustible, tiene que hacerse

" por el racor banjo en el costado
de la bomba de inyeccibn.
Solamente
tuerca
grande).
pequefia tuerca de m s afuera.

interior f{es decir la

se debe affojar la’

NO AFLOJAR ta:

S ohelalh oo e aks Y
4 hsialie s A ol
! JA._..; L S sy
asle pailt okl pde v i
et oW 2y e oY
TP T U S I T T |
= T (R WAL [V P
RGP U PPt &

:
SRRy SN

[RRESSUIN PRPFIRRN
SA Lenall el C’;"
BN TN R

O i sl elia
Tt

Jpall s by ey b Jurid a5
2l sae 8.1 RZUNVI PR AP )
52 Ay Ay L te oVl
Lo h e e S
PRSIV S FA R
g . 6;...&. _"u\‘é .'n.:.a i :L....-.L\

~_,.a.l." ba Ll J‘""A"

0y o S s Yy
gt U e Byt

RETpENY j}l-.‘-.

1 L e el ¢ Al
‘- I FE S P
. -t.'j"—" - C"‘——"
Al ind e

i e
e e 3 R

e Aeaws Mia
- [N s
a .- e

= Eace

1
AUl e wd b
- —

: 1
Sem wlawa! flas

Vadt daas o Leeded b o e
h et ) o

oo

D

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

Jo-. == ‘

(

~

f—

HIGH DISCH. A
TEMPERATURE

HIGH ENGINE B
TEMPERATURE

LOW ENGINE c
OIL PRESSURE

ALTERNATOR D
NOT CHARGING

o g hours

AN

<
I

\

PUSH AFTER | FILTER
WARM UP
i

O rowen 03
SERVICE-AIR OFF ON OVERRIDE
START
1

ENGINE
FLTER

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

Jn. - l

STARTING UNIT

All normal starting functions
are incorporated in the key
operated switch (1),

A. Turn key to override
position. All four lights A, B,
C, and D, on the circuit board
should be illuminated.

B. Continue to turn switch
to “start” position and release
to "run” position as soon as
engine starts. The override of
the safety shutdown devices
will be carried out
until engine oil pressure rises and
the system will then operate
normally,

CAUTION Ensure that all
curcuit board Hlghts sre ex-
tinguished. If sny lights ve-

main illuminsted, stop machine
and check engine oil and engine
oil prezsurs switch.

C. The engine will now be
running at reduced speed. Allow
unit 10 warm up then depress
start-run valve {3). The engine
will immediately increase to
max. Speed and compressor
will spon reach normal op-
erating pressure.

Normally the wunit must be
started with the service valves
closed.

CAUTION : Neaver allow the
systam pressurs to fall helow 50
psi (3.45 Bar) to ensure sdequate
oil flow to tha compressor st
fow temperature,

ENSEMBLE DE DEMARRAGE

Toutes les fonctions de dé-
marrage normal se trouvert dans
Je contact & clé {1).

A. Maettre la clé A la position
by-pass. Les quatre vouants A.B,
C ot D sur e panneau de circuit
devralent s'alturmer.

8. Continuer 3 tourner la
cié jusqu'd ta position de'dé-
marrage’” et la remettre & la
position “marche” dés que le
moteur démarre. La by-pass
des sppareils de sécurité sera
effectué dés que la pression
d'huite dans lensemble du
moteur s'éléve, le systéme alors
marchera normalement.

ATTENTION : S'assurer qgue

.tous les voyants du pannsau

du circuit sont éteints. Si un
voysnt guelconqus reste aflumé
ervdtor Iz machine et wérifler
Fhuile du moteur et ls contact

de pression d'hulle.
C. Le wmoteur tournera
maintenant & una  vitesse

Laisser chauffer Fensemble puis,
appuyer sur fa soupape de
démarrage (3). Le motesur tour-
nera alors rapidement A sa
vitesse maximum et le com-
presseur atteindra blentdt” sa
pression o’opération normale.

En principe, la démarrage est
effectué aprés fermeture des
valves de refoulement.

ANLASSEN DER EINHENIT

Der Schiisselschalter- (1) ist fir
slle normalen Stertfunktionen
zustindiy.

Der Motor kann jet 2zt mit Vollast
betrieben wetden.

A.  Schlissel in Uberstever-
Stellung drshen. Die vier
Lempen A, B, C, und D auf der
Schaltplatte missen

B. Scholter weiter in Start-
Stellung drehen und, sobald der
Motor anspringt, in Betriebs.
Stellung schatten flassen, Die
Sicherhuits-Abstelleinrichtungen
werden iibersteuert, bis der Mot-
crildruck ansteigt und das
System normal taufen kann,

ACHTUNG : Sicharstallen, daB
alle Lampen susgegangen sind.
Wenn noch eine  Lampe
Konpressor abstellen und
MotorBl und Motoril-Druck-
wiichter kontrollierne,

C. Der Motor lauft Jerzt mit
geringerer Drehzahl. Warmlau-
fen flassen und Start-Berrieb-
Ventil (3} betiitigen. Der Motor
lduft sofort suf volle Touren
und erreicht bald den norm-
alen Betriebsdruck.

Im Normalfall wird der Motor mit
geschlossenen Ventilen angelassen.

ACHTUNG Druck niemals
unter 50 psi 13,45 Bar} sinken
lassen, ' damit  ausreichende
Otversorgung des Xompressors
bei niedrigen Temperaturen
gewihrleistet wird.

fianco della pompa d'iniezione.
E necessarior svitare soltanto il
dedo pils grosso che ¥ poi quello
interno. NON BISOGNA AS-
SOLUTAMENTE SVITARE it
pill piccolo dado esterno.

DISPOSITIVE

D'AVVIAMENTO
Tutte le normali funzioni
d’avviamentc soNno state

Incorporate nel commutatore a
chiavetta (1)

A. Girare la chiavetta in
posizione d’Intervento
esclusivo  {ciod di
Tutte le quattro spie A, B, C
e D situate sulla piastra cir-
cuitate devono essere accese,

B. Si passa quindi il commu-
tatore alla posizione di “stert”
ed appenz It motore si awvia il
commutatore va in posizione
di “run’. | dispositivi d'arresto
automatico vengono ‘by-passati’
automaticamente fino a che la
pressione dell "olio del motore
comincia & salire ed il sistema
funziona normalmente.

ATTENZIONE - Verificare che
tutte le spie sul circuito risultino
spente. S8 una pia quelsiasi
rimane accesa, bisogna fsrmare
sublto la macchina ¢ controllare
il Hivello d'olic nel motore ¢
I'interruttors di pressione dell’
olio.

C. A questo punto il motore

sta funzionando a regime
ridotto. Bisogna {asciarlo

riscaldare per pol premere la
valvola di ‘startrun’ (3). A

‘override’}.

UNIDAD DE ARRANQUE

Se han incorporadc todas las
funciones normales de arrangue

en la ltave interruptor.

A. Hacer girar {a llave hasta
Hegar a la posicidn bypass
{desvib). Las cuatro luces A, B,
C, v D en el tablero de circuitos
deber&n iluminarse,

8. Continuar girando el in-
terruptor hasta llegar a la posic-
ibn “start” larrangque) y en
cuanto el motor cemience 8
funcionar cambiar ta posicibn a
"run” (marcha). Los elementos
de paro por sequrided serin des-
viados hasta que suba s presibn
del aceite del motor; de shi’en
sdelante el sistema trabajard
normalmente.

ADVERTENCIA Assgurarse
que todss las hices del tablero
de clrcultos esten spagadas. Si
alguna de las luces sigs encen-
dida parer la miguins y exam-
inar ol scelte det motor y ol
Interruptor de la presibn del
aceite del motor.

C. E! motor ahore funciona
s una velocidad reducida, Per-
mitir que la unidad se cafiente
entonces presionar el botbm
de la vhlvula “'start-run” lar-
ranque-marcha) (3). De inme-
disto el motor acelard a su
velocidad méaxima y el com-
presor luege acafzarb la pres-
ibn normal de operacién,

ADVERTENCIA:Nuncapermita
que el sistema de presion baje 3
menos de 50 psi (3.45 Bar)

Jotdl oy by

i e (Y Joast Cl:.i.- il
Sl LAt ey

it s Q1 it o (!
;',_i\l“-clf' 0y o oY u‘"“"
l)l’lcl_’lu_)l;lilia.f)y|

.;‘l—‘:-.

TG TR Bk O
t..é)_.,ll \__,..;...-} (J__Jn_.'..:ji [Ny}
el e Ul JbaiYa
S Y s ol oo e
Jond ity 8,2 oy boad adi g
L g s e gl

iyl gl o Ot e 8L e
o e 130y . lddae 3L 03 510
Jo a8y BSU iy (el g
)y has pliaey Jpdl 2y)
S8l

N L N
Mlﬁdiih)‘t:, Ladms
St (T) A - ey plase Jo
TP TN P NI I JES (R PR
SV A A das ey

C gt At laialt

ey bl i M LRl g
aikas Lad

g el a5 Y 4
roteyin Mis Lo by
a3 el by (L
S dhelalt B SN s
M- FEUU PP N

2.7

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J-. = 1

1f the engine does not start, refer
to the Trouble Shooting Chart
found in this publication and 1o
the separate engine operator’s
manual,

Allow the engine to warm up,
then push the "startrun’’ valve,
At this point in the operation of
the unit it is safe to apply full
load to the engine,

STOPPING

Close all service valves. Allow the
unit to run unioaded for a lew
minutes to reduce the engine
temperature. ft is important to
idle an engine 3 to 5 minutes
before shutting it down to allow

lubricating oil and coaling air to
carry heat away from the com-
bustion chamber, bearings, shafts
etc. Turn the switch to the
"OFF" position,

NOTE : As soon as the engine
stops the automatic blowdown
valve should relieve all pressure
from the receiver-separator
system,

CAUTION Never allow the
unit to stand idle with pressure
in tha receiverseparstor system.

Should any of the three shut-
down {ailures occur, the unit
will stop.

in a shutdown situation the
function of the panel lights
is to indicate the specific fail-
ure which caused the unit to
shut down.

ATTENTION : La pression ne
doit jamais chuter su-dessous de
50 psi (3,45 bars), il vy va - du
diébit d'huile vers le compresseur
sux basses tampératures,

Si le moteur ne part pas, se
reporter au tableau de recherche
de pannes incarporé 3 la présente
documentation, et a la docu-
mentation séparéde du con-
stucteur du moteur.

Laisser chautfer le moteur, puis
appuyer sur ta valve de démar-
rage-marche noarmale. Aucun
inconvénient dés lors & mettre
le moteur en pleine charge.

ARRET

Fermer toutes valves de refoule-
ment. Tourner & vide pendamt
quelques minutes pour réduire
fa température du moteur. W
importe qu'un moteur tourne A
victe pendant 3 4 5 minutes avant
I'arrét de sorte que Fhuile de -
graissoge et (air de relroidis-
sement puissent assurer I'echange
de la chaleur développde par les
chambres de combustion, les
roulerments, tes arbres etc Tourner

te contact &  position “arrdt”.
REMQRQUE : Dés l'arrét du
moteur, la valve automatigue

vide-vite doit décharger comn-
pldtement fe circuit boutaitle-
séparateur. !

Wenn der Motor nichi anspringl,
in der Fehlersuchetabelle dieser
Druckschrift  end  im  ein

schldgigen Motorbandbuch
nachschlagen.
Motor warmlaufen lassen unrd

“Stari-Belrieb - Ventil betitigen.
ABSTELLEN

Alle Austritisventile Schlielen.
Kompressor einige Minuten leer
laufen lassen, damil der Molor
abkihlen kann. Der Motor muBl
vor dem Abstellen unbedingt 3
bis 5 Minuten leerlaulen, damil
das Schmierot und die Kihlluh
die Wirme wvon der
kammer, den ‘lagern, Wellen
abfiihren kénnen.

Schalter in Stellung OFF
(AUS) drehen.

AMMERKUNG Sobald der
Motor zum Stillstand kommt,
baut das automatische Ent-
lastungsventil den Druck im

Oruckspeicher-Abscheidersystem
wolikommen aty,

ACHTUNG : Kompressor niamals
mit unter Druck stehendem
Druckspeicher-Abscheidersystem
stehen Iassen.

Falls einer der drei Zustinde
eintritt, die das Abstellen des
kompressors erforderlich
machen, stellt sich die Maschine
ab.

Brenn-~

questo punto il motore passa
subito 8 massimo regime ed |l
compressore  raggiunge entro
pochi istanti la sua pressione
operativa normale,

Di norma la macchina va avviata
con | rubinetti da servizio aperti,

ATTENZIONE : Non lasciar mai
cha fa pressions del sistema
scenda_al di sotto di 50 libbre/
pollicoz {clod 3,45 bar) per
assicurate al compressore una
lubriticazione adegusta malgrado
Ia temparatura bassa. !

Lasciar prima al motore il lempo
di scaldarsi, e quindi premere il
pulsante di”'avviamento-marcia’™ .
A questo punlo si potrd senza
alcun rischio meltere il motore
in rvegime di piento carico.

ARRESTO

Chiudere tutti i rubinetti di
servizio, Per far scendere la tem-
peratura del motore, permettere
al compressor di girare a vuoto
per qualche minuto. E' impor-
tante far girare il motore al
minimo per 35 minuti prima
dell’arresto  perché I'olio lub-
riticante e I'aria del sistema di
rafireddamento possano smaltire
il catore della camera di com-
bustione, dei cuscinetti, degli
eccetera. Mettere il com-
mutatore in posizione di

AVVERTENZA Appena il
motore si arresta, la valvola
automatica di scarico dovrebbe
consentire la fuoruscita della
pressione rimasta nel
servatoio separatore,

sisferna

pwra asegursr Ia cireulacion
adecuada de aceite en el com-
presor 8nh temporaturas  bajss.

Si el motor no arranca refiérese
at  Trouble Shooting Chart
{Cuadro de Averias) que se
encuentra en esta publicacién y
también al manual preparado
para el operador del motor.

Permita que el motor se caliente

y acontinuacion pulsar el boton

de Ja vélvula ''start-run”

{arrangque-marcha). En  este

momento se puede, sin peligro,

poner el motor en plena carga.
’

PARADA

Cerrar todas las vidlvulas de
servicio. Permitir que [a unidad
funcione sin carga por varios
minutos para reducir la temper-
atura del motor, Es importante
mantener un Motor en vacio por
3 a 5 minutos antes de pararlo
para pemititr gque el aceite
lubricante y el aire de entria-
miento quiten el calor de la
cdmara de combustién, los
cojinetes, los ejes, etc. Poner el
interruptor en posicion “OFF"
{cerrado).

NOTA : Al pararse el motor la
vilvula de purga autom#tica
debe quitar toda la presion del
sisterna receptor-separador,

ADVERTENCIA : Nunca per
mitir presion en el sistema
receptor-separador cuando Ia
unidad se encuentrs parsda.

ol et J 1]__,Jl st 13
Joamdl e Vesty WY 5 4 lahr
\_.dl."l-‘ ._LA..-‘..‘.D .__.._.'SJ"‘- i‘.-ﬁ.]'l adn
Bl

. bl R

Loles w3l oS s Had &
_ e
U v N FUAU S WO

cebe 182 LS B
—kd gt

£ar s ikl Sl OO S
. \_'JLE.‘: :..AJ _}:».‘- a3 e '-Ja-)."
L 5'.,-.1' Ol __.A_u-..!'_" -
watidl e o Bl e ol
L Sbse Pyl Liaile
Speely o) 1 GO
RN fandt e akdy
R (R QP (g

-\L‘-_.kl L W ‘.f:.l;“

LWy
LAl

o j‘_’\.“ _.uy ;‘._'l i
ol ples S Dot o fead!
S lawalt ._A.:Af: N JS.,;LI’J:\”
ol b dh pllai s

als iy gt gl ¥ooau
Pl J his 34 o~ s g
. J..ola']l/_},.i:..“

Sl e gl G dlast
RN ' I UYL WS [ 7

3y 131

5..7-,]_,\,}‘ i.A._.L)C..nJ.._.aj}:.'ll Ub-‘:!
SV e YO e
i

.8

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

-

ATTENTION : Ne jamais taisser
un groups A Farrdt avec lo cir-
cuit  bouteille-séparateur  en
pression.

51 f'un des trois appareils
d'urgence 8 déctenche, Ven-
semble s'arrbtaera. :

Dans une situation d'arrdt durg-
ence, la fonction des voyants
du panneau est d'indiquer la
cause spécifique a entrainé l'ar-
rat de Fensemble.

TOTALISATEUR O'HEURES
DE FONCTIONNEMENT «éf.
6A. Il indique le nombre
d’heures de tonctionnement du
groupe.

In dieser Situation zeigen die
Kontrollampen den Fehler an,
der den Kompressor abgestellt
hat.

BETRIEBSSTUNDENZAHLER
Nr. 6A reigt die Betriebsstunden
des Kompwessors an.

ATTENZIONE : Prima dilasciare
la machinaa riposo, non mancare
di sccertarsi che il sistema
sarbatoio-sepatratore non sia pil
in pressiona

N\ dispositiva d'avviamento si
formerd se una qualsiesi delle
tre possibilitd di guasto viene
a verificarsi.

1t CONTAOQORE : In. di rif. 6A)
porta il conto delle ore di lavoro
della macchina,

Si falla una de las tres protec-
ciones de parada la unidad de-
Jarh de funcionar. En una
situacion de parada las luces del
tablero de mando indicarin el
fallo que ha causado dicha por-
ada,

CUENTAHORAS Rel; No. 6A
indica el n(mero de horas de
operacibn de la unidack.

.-L"'." [ ey u’—U NPT T
s b 2 Lo =

HYEaN ]
2

. INGERSOLL-RAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

3

COMPRESSOR LUBRICATING
AND COOLING OIL
RECOMMENDATIONS

Alternate  lubricants should
conform to the specifications
found in Table: Compressor
Lubricant Specifications.

CAUTION Care should be
taken to ensure that all down-
stream componaents will be com-
patible with synthetic Jubricants.

AMBIENT TEMPERATURE
125%F (51.7°C)
to
—10°F (-23.3%)
USE LUBRICANT:
MIL-L-46152 — SAE 10W
or
MIL-L-2104B —SAE 10W
or
DEXRON or DEXRON
I AUTOMATIC TRANS-
MISSION FLUID

AMBIENT TEMPERATURE
—10°F 1-23.3°C)
to
-50%F 1-45.6°C)
USE LUBRICANT
**MIL-L-23699B

{Synthetic Lubricant)
**® MIL-L-46167
(Sub-zero Arctic Lubricant)
Ascertain  that MIL-L46152

lubricants meet APl Class CC
only and not CD.

RECOMMANDATIONS
HUILE DE GRAISSAGE-
REFROIDISSEMENT
COMPRESSEUR

Les différentsiubrifiants devront
&tre conformes aux exigences du’
tableau ‘‘Lubrifiants compres-

4

seur .

ATTENTION : S'assurer de la
compatibilité avec les lubrifiants
synthétiques, de chague com-
posant situé en aval du moteur.

TEMPERATURE AMBIANTE
125°F (51,7°C)
a
—10°F (-23,3°C)
UTILISER UN LUBRIFIANT:
MIL-L-46152 — SAE 10W
ou

MIL-L-21048 — SAE 10w

ou
HUILE HYDRAULIQUE POUR
TRANSMISSIONS AUTO-
MATIQUES DEXRON ou
DEXRON 11

KOMPRESSORSCHMIER-
UND -KUHLGL

Die Schmiermittel muissen den
Angaben der Tabelle “‘ivor-
schriften’’, entsprechen.

ACHTUNG : Sicherstellen, dall
sich alle nachgeschalteten
Bauteile mit kiinstlichen
Schmiermitteln vertragen.
UMGEBUNGSTEMPERATUR
51,7°C bis —23,3°C
MIL-L-46152 — SAE 1OW
oder
MIL-L-2104B — SAE 10W
oder
DEXRON oder DEXRON
1 fur AUTOMATIK-GETRIEBE

UMGEBUNGSTEMPERATUR
-23,3°C bis —46,6°C
**MIL-L-236998
{Synthetisches Schmiermittel}
CNCMIL-L-46167
{Arktik-Schmiermittel)

Nur Ol der Spezifikation
MIL-L-46152 nach API-Kiasse
CC, nicht CD, verwenden.

**MIL-L-23699B - Derartige
Schmiermitiel kommen weit-
gehend in Disentriebswerken
zur  Apwendung und sind
allgemein verfigbar.

"4*MIL-L-46167 — Tritt an die
Stelle von Federal Specification
APG Nr. 1 {Aberdeen Proving

LUBRIFICANTI
RACCOMANDATIPER L
GRUPPO COMPRESSORE

Nella tabella seguente scno
elencati i tipi di olio racco-
mandati per la tubrificazione.

ATTENZIONE : Tutto cid che
viene a contatto con I'olio deve
essera  compatibile con i
lubrificanti sintetici.
‘ ON TEMPERATURA
AMBIENTE DA
125%F {51,7°C)
a
—10°F (-23.3°C)
USARFE OLIO CON
SPECIFICHE
MIL-L-46152 — SAE 10W
oppure
MIL-L-2104B — SAE 10W
oppure
DEXRON o DEXRON I
PER TRASMISSIONI
AUTOMATICHE
CON TEMPERATURE
AMBIENTI DA
—10°F (-23.3°%C)
a
~50°F {-45.6°C)
USARE OLIO CON
SPECIFICHE

ACEITE DE LUBRICACION Y
REFRIGERACION COMP-
RESOR RECOMENDACIONES

Otros lubricantes deberan ser

conformes a las especificaciones

dque se encuentran en el Cuadro:
Lubricantes del Compresor —
Especificaciones.

ADVERTENCIA: Tengacuidado
que todos los componentes sean
compatibles con lubricantes
sintéticos.

TEMPERATURA AMBIENTE
1259F (51.7°C)

a
—30°F (—23.39C)
USE LUBRICANTE :

MIL-L46153 — SAE 10w
o]
MIL-L-2104B — SAE 10W
a
DEXACN o DEXRON 11
FLUIDO DE TRANSMISSION
AUTOMATICO
TEMPERATURA AMBIENTE
—10°F {—23.3°C]

a

—50°F {—45.6°C)
USE LUBRICANTE

Y UMIL-L-23699B
{Lubricante sintético)

" MIL-L-46167

{Lubricante para temperaturas
glaciales de menos de cero)

il bt e 3y A
S leail YRR -Jil

R L L

o s J E_J_a;ﬂ _.dt o —tr _'
= i e

. s A

Saaais 50NV Ll LA AT
et it g
el o N
TR SN IPECN
i R TRV R

Lot Caz et S

Y N el W
2o 0N LYy Syt s VYR
R N (L T Yyee
P N PR L S
T R L

Al e S

. ‘ - v L
LA Y Y | .3
.. oo e sy oo 1
Gar o aS R Ll

.0

INGERSOLLRAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

el

*+#M{L-L-23699B — Lubricants
which meet this specification are
used in most jet aircraft engines
and should be awailable warld-
wide,

s sMIL-L-46167 — is intended
to supersede Federal Specifica-
tion APG No. 1 {Aberdeen
Proving Ground Purchase
Description No. 1} APG No. 1 is
the current designation for sub-
zero arctic lubricants.

For temperatures abowe 125°F
{51.7°C) or below —50°F
{—45.6°C), please consult IR
Customer Service Department.

DEXRON — HReg. T.M. ol
General Motors Corp.

TEMPERATURE AMBIANTE
—10°F {-23,39C)
E)

—50°F (-456°C)
UTILISER UN LUBRIFIANT :
** MIL-L-23699B
{Lubrifiant de synihése)
"t MIL-L-46167
(Lubritiant pour climats
articques, gel permantent}

Lubrifiants MIL-L-46152 obliga-
toirement conformes API classe
CC & 'exclusion de la classe CD.

*** MIL-L-236998B — Lubrifi-
ants utilisés dans la plupart des
moteurs d'avions A réaction, en
principe disponibles dans e
monde entier.

*** MIL-L-46167 — Lubrifr-
ants desinés 3 remplacer la
spécification fédérale APG No.1
{Aberdeen Proving Ground Pur-
chase Description No. 1) APG
No. 1 est actuellement Ila
désignation des lubrifiants pour
climats artiques (gel permanent).

En ce qui concerne les tempéra-
tures supérieures a 1250F
{51,7°C) ou inférieures 2
—509F {—45,6°C), s'adresser au

service aprés wvente Ingersolt.

Rand.

DEXRON - marque déposée
General Motors Com.

Ground Purchase Description
Nr. 1), gegenwirtige Spezifika-
uvon fir Arktik-Schmiermittel.

Bei Umgebunystemperaturen

iber 51 ,7°C oder unter —45,6°C :

lassen Sie sich von Ingersoll-Rand
beraten.

DEXRON - Eingetragene
Schutzmarke von General
Motors Corp.

**% MIL-L-46167 — E' la speci-
tica sositutiva della specifica
federale APG No. 1, che indica
nermalmente i lubrificanti da
utilizzarsi con  temperature
artiche.

Per temperature superiori a
125°F (51.7°C) o inferiori a
—50°F (—456°C), consultare
I'assistenza  tecnica  Ingersoll-
Rand pitl vicina,

DEXRON — WMarchio Deposi-
tato della General Motors Co.

**MIL-L-236998
oppure
"' MIL-L-46167

Verificare che Volio MIL-L.
46152 conrisponda alla classe
CC e non CD delle specifiche
API. '

Gli olit con specifica ** MIL-
L-236998 wvengono usati per i
motori degli aviogetti, Sono

percid dispomibib in  tutto il

mondo.

Asegurese que lubricantes Mil-L-
46152 conforman con Clase CC
del AP1y no CD. '

*** Mil-L-236998 — Lubricantes
conformes a esta especiticacion
se usan en la mayoria de aviones
jet y se podran comprar en todas
aprtes del mundo.

(*A® Mil-L-46167 estd previsto

para sustuir a las especificaciones
APG No. 1 {Aberdeen Proving
Ground Purchase Description
No. 1). APG No. 1 es la desig-
nacidn corriente paralubricantes
aptas para condiciones glaciales
menos de cero.

Para_temperaturas mas altas que
125%F (51.7°C} o menores que
—50°F {—45.6°C) sirvase con-
sultar el Departmento |-R
Servicio para Clientes,

DEXRON - Marca Registrada
de la General Motors Corp.

o1

INGERSOLLRBAND




MAINTENANCE

SERVICE INTERVAL DESCRIPTION MAINTENANCE

HOURS PERIOD REQUIRED
Daily Air filters ' Clean dust collector boxes
Daily Fuel tank Refill to prevent condensation

50 Weekly Protective Shutdown Probes Visually check tightness

50 Compressor oil filter Replace after first 50 hours from new
Month Cooler Check for build up of foreign matter.

Clean if necessary by blowing out with air
or pressure wash.

150 Compressor oil filter Replace after first 150 hours from new.
500 6 Months Compressor oil filter Replace
500 6 Months Compressor oil . Replace
500 6 Months Hoses Inspect
500 ' 6 Months Scavenge Line Clean if necessary
1000 1 Year Air filter elements Reptlace
' 1 Year Wheel bearings Pack with grease
2500 Compressor oil Replace if synthetic lubricant
As required . Separator element Replace if damaged
As required Battery Clean terminals and grease
As required Water trap Empty water from trap

4 0 INGERSOLLRAND




ENTRETIEN

HEURES DE INTERVALLES DESCRIPTION MAINTENANCE
SERVICE D'ENTRETIEN NECESSAIRE
Quotidiennement Filtres d’air Nettoyer les collecteurs de poussiere
Quotidiennement Réservoir & carburant Remplir pour prévenir la condensation
60 Hebdomadairement Détecteurs d’arr &t de Contr ble visuel de étanchéité/serrage
Protection
50 Filtre d"huile Remplacer le neuf apres les premiéres
du compresseur B0 heures de fonctionnement
Mensuellement Réfrigérant Dép ots éventuels de corps éstrangers.
Nettoyer si nécessaire & |"air comprimé
ou au jet d'eau
150 Filtre d'huile Remplacer le filtre neuf apres les
du compresseur premieres 150 heures.
500 Semestriellement _Fi|tre d’'huile comp. Replacer
500 Semestriellement Huile, compresseur Changer
500 Semestriellement Flexibles Inspector
500 Semestriellement Conduite de balayage Nettoyer le cas échéant
1000 Annuellerment Eléments filtre d'air Remplacer
2500 Annuellement Roulements de rous Graisser

Huile du compresseur

Changer si lubrifiant synthétique

Selon les besoins
Selon les besoins

Selon les besoins

Elément séparateur
Batterie

Séparateur d'eau

Remplacer si endommagé
Nettoyer les poles et graisser

Vider le ééparateur d’eay

INGERSOLLRAND




WARTUNG

BETRIEBS- ZEITLICHE BESCHREIBUNG ERFORDERLICHE
STUNDEN ABSTANDE WARTUNG
tiglich Luftfilter Staubkésten sdubern
Téglich Kraftstofftank Nachfiillen, um Kondensation zu vermeiden
50 wochentlich schiitzende Absperrsonden Festigkeit visuell nachpriifen
50 Olfilter Kompressor nach den ersten 50 Betriebsstunden erneuern
monatlich kihler Auf Fremdkiirper untersuchen. Gegebenfalls
mittels Durchblasen mit Druckluft oder
Druckwische reinigen.
150 Kompressor-Olfilter Nach den ersten 150 Betriebsstunden erneuern.
500 6 monatlich Kompressor Olfilter ernguren
500 6 monatlich Kompressordi erneuren
500 6 monatlich Schlduche inspizieren
500 6 monatlich Spiilleitung gegebnenfalls reinigen
1000 Jihrlich Luftfilterelemente ersetzen
Jahrlich Radlager mit Fett stopfen
2500 Kompressordl bei synthetischem Schmiermittel erneuren
Bei Bedarf Abscheiderelement bei Beschddigung ersetzen
Bei Bedarf Batterie AnschluBstellen sdaubern und einfetten
Bei Bedarf Wassersammelbehalter Wasser ausleeren

INGERSOLLRAND




MANUTENZIONE

MANUTENZIONE INTERVALLO DESCRIZIONE MANUTENZIONE

ORE ‘ RICHIESTA
Giarnalicro Filtri d'aria Pulire le scatole di raccolta polvere
Giornaliero Serbatoio carburante Riempire per evitare condensazione

B0 Settimanale Sonde d’arresto di protezione Verificare visualmente la tenuta

50 Filtro olio compressore Sostituire dopo le prime 50 ore da nuovo
mese Refrigerante Verificare se esiste accumulo di materie

Pulire se necessario soffiando con aria compressa
o lavare a pressione

150 Filtro olio compressore Sostituire doppo le prime 150 ore de nuovo

500 6 mesi Filtro olio compressore Sostiture

500 6 mesi Olio compressore Sostituire

500 6 mesi Tubazioni Controliare

500 6 mesi Tubo di recupero Pulire se necessario

1000 1 anno Elementi filtro aria Sostituire
1 anno Cuscinetti ruota Riempire di grasso

2500 Olio compressore Sostituire se lubrificante sintetico

Come richiesto Elemento separatore Sostituire se danneggiato

Come richiesto Batteria Pulire terminali e ingrassare

Come richiesto Pozzetto acqua Svyuotare 1'acqua dal pozzetto

4.3

INGERSOLL-RAND




s e

HORAS DE PERIODA DESCRIPCION MANTENIMIENTO
SERVICO INTERVALO REQUERIDO
Diario Filtros de aire Limpiar cajas colecci on de polvo
Diario Tanque de combustible Rellenar para prevenir condensaci on
50 Semanal Sondas protectivas parada Verificar tension visualmente
50 Filtro aceite compresor Reemplazar despugés de las primeras
50 horas de uso
Mes Refrigerador verificar que est @ limpio
Limpiar si hay necesidad soplando con aire
_ o lavando con agua a presion
150 Filtro aceite compresor Reemplazar después de las primeras
150 horas de uso
500 6 meses Filtro aceite compresor Reemplazar
500 6 meses Aceite compresor Cambiar
500 6 meses Mangueras Controlar
500 . 6 meses Linea de purga Limpiar si hay necesidad
1000 1 afio Elementos filtro de aire Reemplazar
1 afio Cojinetes ruedas Empaquetar con grasa
2500 Aceite compresor Cambiar si es lubricante sint etico
Cuando sea necesario Elemento separador Reemplazar si est a dafiado
Cuando sea necesario Bateria Limpiar terminales y engrasar
Cuando sea necesario Colector de agua Vaciar agua del colector

4.4

INGERSOLL-RAND




@
aGNVYHTI0SHIDNI 9 |7
o PO
4 e e et 50y CaxD ias:
f»—-.:*l
IR I T 7 A SRS 3
- e
SR sl e’ I -
0 IS ST e IR oy O | _ Leod
¢ A 58 7 peeen = Fjer
|r'-:'T'r' ﬂﬂ‘f’{’:’;)ﬁ'(ﬁ "":tq"T'! 'R
-y -y
f?r‘ rf‘ - _‘..‘.P H-S-TQ v ‘:.-’-f «a Q
el !
[k '.‘{H'"‘j L +a 0
|”":'T'P .(;_? |mﬂ 1 lt:‘"r s e 0
——
e #eR (e ey L o
Tacayakes MTRETNT U8 AEANT ST R (o
AR e |
T [ T AR 7 e v o
esf (e I iy e .
R L A G TR IR ool Cloms e o]
v e T I 0 fefe e *e
"71"."??-'"‘3 Tk 3 544 Lo (7)1 #ery s
- ‘ ] Fr
e P o rime] i e

=T




MANUTENZIONE

MAINTENANCE ENTRETIEN WARTUNG MANTENIMIENTO Lladl

COMPRESSOR OIL CHANGE  CHANGEMENT D'HUILE DU  OLWECHSEL VERDICHTER CAMBIO DELL'OLIO DEL CAMBIO DE ACEITE DEL helall eu) pis
COMPRESSEUR COMPRESSORE COMPRESSOR

Replace after 500 hours, or every .Nach 500 Betriebsstunden oder dslo ore IS syl Juad

six months of operation which Changer I'huile toutss las 500  Jeweils nach 6 Monaten Betri- Cambiare dopo 500 ore, oppure Reemplazer después de 500

sver comaes first,
NOTE

Add oil oniy if level falls to the
bottom of the sight gauge when
compressor is shut down.

If compressor has been operated
under adverse conditions, or has
had long shutdown periads an
earlier oi! change may be
necessary as ofl deterlorates
with time as well as by operating
conditions,

WARNING

DO NOT under any circum-
stances remove any drain plugs
or opsn any drain valves from
the compressor
cooling system without first
checking all air pressurg has
baen released, . by checking
discharge pressure gauge and by
opening manual blowdown valve
located on air regulation mani-
fold behind air inlet filter.

CHANGE PROCEDURE

1. Open valve and drain into a
suitable container.

2, When receiver separator
tank, piping and oil cooler are
completely drained, close the
coolant drain valve.

fubricating/

‘heures ou tous les six mois de

founctionnement, selon la date -

qui survient en premier.

NOTE

,N’ajouter de I'huile que si le '

niveau chute jusqu’au fond du
regard d’huite quand le comp-
resseur est & I'arrét,

‘Si le compresseur a fonct-
lonné dans des conditions déf-
avorables ou est demurd long-
temps & I'arrdt, il faudra peut-
8tre changer I'huile plus tdt,
car elle se datériore dans le

temps aussi lien qu'a l'exp-
loitation.
AVERTISSEMENT

NE JAMIS déposer de bouchons
.de bouchons de vidange nl
ouvrir d’orifices de purge dans le
ycircuit de lubrification/refroid-
Issement du compresseur sans
+'8tre assuré su préalable que la
décompression est compléte, en

"vérifiant le manométre de ref--

oulement st en ouvrant le
rpurgeur d'alr situé sur le dist-
ributeur régulateur d’alr, darrife
le filtra d"admission d‘air.

POUR CHANGER L'HUILE

1.  Ouvrir {a soupape de purge
et purger dans un réciplent
approprié.

! ebszeit austauschen, je nachdem,
was zuerst eintritt.

! | VERMERK

dann Ol nachfiillen, wenn
Fiillstand bis zum Boden
Sichtglases gesunken ist,

Zur
der
des

bel abgestelitarm Kompressor. |

Wenn der Kompressor bei ung-
dnstigen
im Einsatz ist oder langen Strill-
stinden ausgesstzt ist, kann ein
"Olwechsel  frilher notwendig
werden, da das O] nicht nur
wihrend des Betrlebs sonder
auch mit der Zeit sich versh-
. lechtert.

WARTUNG

Es sind AUF KEINEN FALL
Entleerungsstopfen zu entfernen
oder AblaBventils am Schmier-/
Kiihlsytem des Kompressors zu
&ffnen, ohna daB zuvor sicher-
gestellt wird, daf der luftdruck

, abgshaut ist, indem der ablaB-
Druckmesser iiberpriift und das

Ysich am Verteller hinter dem
LuftfiltereinilaB befindliche Sic-
harheitsventil mit der Hand ged-
ffnet wird.

' VORGANG BEIM
i OLWECHSEL

*1.  Ventil &ffnen und O1 in
einen passenden Behalter abla-
ssen.

Betriebsverhiéltnissen .

doni sei ‘mesi di funzionamento

qualungue dei due si verifica

prima,
NOTE

Aggiungere 1'olio solamente se il
livelto si abbassa-alla base del
bicchiere di spia quando il com-
pressore & chiuso.

Se il compressore & stato fatto
funzionare in condizioni avverse,
oppure & stato.chiuso per lunghi
periodi un cambio deli‘olio piu
presto- sarA necessario poiché
I'olio si deteriora col tempo
come col funzionamento,

<
AVVERTIMENTO

In nessuna circostanza si devono
rimovere tappi di scarico o©
aprire valvole del sistema di lub-
rificazione/raffoddamento  del
compressore sanza prima cont-
rollare che la pressione dell’aria

- sia stata rilasciata, controllando

il menometro di scarico o
aprendlo la valvola di scarico a
mamo che si trova sul collsttore
del regolatore dell'aria dietro il
fittro dell’entrata dell‘sria.

PROCEDURA PER IL CAMBI10

1. Aprire la valvola e sacricare
in un contenitore adatto.

horas o cada seis meses- de
operacibn segln lo due ocurra
primero.

NOTA

Agregar aceite sblo si el nivel

beje al fondo del manbmetro '
cuando el compresor no estéen °

operacibn,

Si se ha operado el compresor-

bajo condiciones adversas, © han
habido perlodos largos de paro
es posible que un cambio
aceite més temprano sea neces-
ario: el lubricante puede deter-
iorar con el tiempo y también
en malas condiciones de oper-
acibn,

ADVERTENCIA

Bajo NINGUNA circunstancia
quitar un tepbn de purga ni
abrir una vitvula de purga del
sistema de lubricacion/refrig-
eracibn del compresor sin ver-
ificar gue tods 1a presibn de
aire ha sido purgada. Primero
verificar o manbdmetro de
presibn de descarga y abrir la
vhlvula de purga manual que se
encuentra en el distribuidor de
regulacibn de aire. detrbs del
filtro do entrada de aire.

" PROCEDIMIENTO PARA

CAMSEIO

0355 gt g2t VIS gt fes
o

i
a|):.....a.b).:l:\]'.>‘:§h5:n;.g}"w|
035 bk Cypeall plas 3
. Lilae hailalt

Made Gy b G Belall Ji3 151
¢ b SR Jandt e s g
Sl Js s Al pr ey 33
¥l g oo ety SV, S
o Gyl ity Jom2ll Gy g

, i€

S Eppae bl g
s gl b ol s 5 Dhbhes
o o A e gl § oy
LS Gbt e ast |5 etall
il ghf @t a2 Lo it
gy iyt e e

Jealt 3 b
ey b fomty plmall il

4.6

INGERSOLLRAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Lol
3. Remove the oil filler plug 2. Une fols lo réservoir-sépar- 2. Wenn Empfénger-Absch- 2, Quando B serbatolo ric- 1. Abrir valvula y purgar en T ks
situated on the side of the ateur, les flexibles et tuyaux, et eidrtank, Rohrleitungen und evitore separatore, tubazionie il  un receptaculo adecuado, v ot L;A_;p Y
receiver/separator, le refroidisseur d'huile entidre-  Kiihler vollig entleert.smd. Kiiht- raffreddante dell’olio sono com- (}—""“'1.' ] L -
ment vides, refermer la soupape mittelablaBventit wisder sch- pletaments scarichi, chiudere ta 2, Cuando el tanque sep- NS | R E-NU-TRLIY I REPVY UL“L‘J"

4. Refill the lubricating/
cooling system until the oil
level is between max. and min.
marks on the oil level gaugs.

5. See Section 2 Operation
{Before Starting)

6. Start compressor
{See Section 2 Operation}

7. Check for leaks,

COMPRESSOR O1L
FILTERS

Replace after the first 50 hours,
150 hours and thereafter every
500 hours or every six months
of operation, whichever comes
first.

CHANGE PROCEDURE

1. Wipe off any external dirt
from the filters to prevent any
contamination from entering
the |ubricating/cooling system.

2,  Turn the filters anti-clock-
wise and remove from housing.

3. Clean
housing.

gasket seat on

4, Instail new Ingersoli-Rand
reptacement filters by offering
up to the housing and turning

clockwise until seal makes Initial’

contact.

de purge de réfrigérant.

3. " Déposer fe bouchon de
ramplissage d'huile situd sur le
cdté du réservoir/séparateur.

, 4. Remplir le circuit de lub-

rification/refriodissement jusqu.
3 co que le niveau d'huile se
trouve & mi-distance entre les
replres maxi. et mini. sur Ja
jauge d*huile.

6. Cf. Section 2 Fonction-
nement {Avant le Démarragel

6. Lancer le compresseur
{Cf. Saction 2 Fonctlonnement)

7. Lancer le compresseur.

FILTRES D'HUILE DU
COMPRESSEUR

Les remplacer aprds les prem-
itres 50 heures ot 150 heures
et, par la suite, toutes les 500
heures ou tous les six mois
d'exploitation, selon le date qui
survient en premier.

POUR CHANGER LES
FILTRES

1. Essuyer tout encrassement
externe sur les filtres pour
éviter la contamination du circuit
de lubrification/refroidissament.

2. Faire tourner les filtres en
sens anti-horaire et les ext-
raire de leur logement,

lieRan.

3. Den sich auf der Seite des

Empfiénger-fAbscheiders befind-
lichen Oleinfitlstopfen entfernen

4. Schmier-/Kiihlystem nach-
fillen, bis sich der Olstand
zwischen den Markierungen fiir
Minimum und Maximum am
Bistandmesser befindet.

5. Siehe Abschnitt 2 Betrie-
bsweise (Vor dem Starten)

6. Kompressor anfassen.
Siehe Abschnitt 2 Betriebsweise)

7. Auf Undichtheiten iiber-
priifen.

OLFILTER KOMPRESSOR

* Nach den ersten 50 Betriab-

sstunden, dann nach 150 und
anschlieBend alle 500 Betrieb-
sstunden oder alle 6 Monate
Betriebszeit ersetzen, je nach
dem, was zuerst eintritt.

VORGANG BEIM
AUSTAUSCH

1. Filter von 3ulerem Sch-
mutz befrelen, um ein Eind-
ringen der Verschmutzung In
das Schmier-/Kiihissystem zu
vermeiden,

.

2, Filter nach links drehen und ‘

aus dem geh8use nehmen,

valvola del reffreddante,
3. Rimovere il tappo del

rabbocco dell’'olio che si trova

sul  lato del ricevitore/separa-

tors,

4, Riempire di nuovo il sis-

tema di raffreddamentoflubrifi-
cazione fino a guando il livello
dell’olio non si trovi i segni
sul bicchiere di spia livello di
mass, e-min.

5, Vedere Operazione Sezione
2 (prima di dare inizio}

6. Awvvaire il compressore
{vedere Operazione Sezione 2}

7. Controllare che non vi
siano perdite.

FILTRI DELLOLIO DEL
COMPRESSORE

Sostituire dopo le prime 50 ore,
150 ore e dopo che ogni 500 ore
o0 ogni 6 mesi di funzionamento,
qualunque dei due si verifica
prima.

PROCEDURA PER IL CAMBIO

1. Pulire con un panno spor-
cizia esterna dai filtri per
evitare che contaminanti possano
entrare nel sistema di raff.
reddamento/lubrificazione,

2. Girare 1 filtri in senso
sinistroso e rimuverli dalla sede.

arador receptor, la tuberia y el
refrigerante de aceite estén
completamente purgados, cerrar
la vhlvula de drenaje del fiGido
refrigerante.

3. Sacar el tapbn de refleno

, de aceite situado en el lado del

receptor/separador.

4, Re-llenar & sistema lubric-
ante/refrigerante hasta. que el
nivel de aceite esth entre max, Y

" min, en el manbmetro de lubri-

cante,

5., Vease Seccibn 2 Operacibn
{antes de poner en marcha).

6. Hacer arrancar compresor:
{V base Seccion 2 Operacibn).

7. Verificar presencia de fugas

bl iy s gl Gl L2

b (T U LRt ;.L}.a.i.ﬂ.k..: CiJ’l -r
Jrolalt/ izt ol
gtg,,_aﬁ;,du.xg,ﬂlrmg&jg--i
T I SR VRGNS e |
L e e o SVl
Ty iy ot ¥ b Jasitoo
(et

¥ o ity létall Jasslaton
(Sl

Mon 0, Y OF amily ot ¥
JCE P

hbw'cabcif

daWasla Vo o da Jind
'lJ.s;liﬁL.aﬂ"JSJa.!LiJJq_q

Ry [ T U TR IV

Jet 45,
o A TS et )
Jdys e gl CJUSJ c.t.Jii
RETPS JRSTL LY
Lol oLdt oSa S A oo Y
OO __“|)Ual &Aé)b
ol 3 G Aeie i ¥

p .
o ity Jger SO e S5
e olEL o gl SV (1Y asans

&J:'..'..“ C:b U..-..-}\:g ol dl el

4.7

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Ll

5, Tighten an additional 1/2
to 3/4 turns.

6. See Section 2 Operation:

(Before Starting)

.

7. Start compressor
{See Section 2 Operation)

8, Check for lesks,
3CAVENGE TUBE

It is good prevenentative maint-
enance to check that the
scavenge tube is clear of any
obstructions esch time the
compressor lubricant is changed
{a blocked scavenge will cause
oll carryover),

" COMPRESSOR CIL

SEPARATOR ELEMENT

Normally the separator element

will not require periodic replace-

_ ment provided the air and oil

fitters are properly maintained.

TYRES/TYRE PRESSURE

See Section General Data

RUNNING GEAR
WHEEL BEARINGS

Should be packed every twelwe
months using wheel bearing
grease {conforming to specifica-
tion MIL-G-10924}.

ENGINE FILTERS/OIL
FILTER/FUEL FILTER

All must be serviced in accord-
ance with the instructions and
as scheduled in the engine opera-
tion and maintenance manual,

3. Nettoyer le siége de garn-
iture du logement.

4. Monter de nouveaux filtres
de rechange Ingersoll-Rand en

les présentant au logement et en .

les faisant tourner dans le sens

des aiguilles d'una montre jusqu’ -

4 ce que le joint entre en contact
initial.
d'une

5. Resserrer encore

_demi-tour ou de trois quarts de

tour.

6. Cf. Section 2 Fonction-
nement {Avant le Démarrage).

7. Lancer le compresseur
{CfSection 2 Fonctionnement)

8. S'assurer de
fuites. ]
TUBE DE BALAYAGE

Il est recommandé, pour I'ent-
retien préventif, de s’assurer que
le tube de balayage ast parf-
aitement dégagé chaque fols
qu'on change le

cause une contamination par

_ entralnement).

ELEMENT SEPARATEUR
D'HULE COMPRESSEUR

_ En principe rélément séparateur

ne nécessite aucun rempalce-
ment périodique pour autant
que I'entretien des filtres 4 air et
4 huile soit correct.

HUILE COMPRESSEUR

Vidange d'huile toutes les 500 h
de fonctionnement ou tous les 6

mois si cette période intervient
" en premier.

I'ebsence de ‘

lubrififaint |
.fun tube de balayage bouché

3. Dichtungssitz im Gehduse
séiubern,

4, Neuen Ingersoll-Rand Ersa-
tzfilter einsetzen, indem er in
das gehduse gegeben und nach
rechts gedreht wird, bis die
Dichtung einen erstmaligen kon-
takt herstellt,

5. Nochmals 1/2 bis 3 (4
Umdrehung anziehen,

6. Siehe Abschnitt 2 Betrieb-
sweise (Vor dem Starten)

7. Kompressor anlassen.
{Siche Abschnitt 2 Betrieb-

sweise)

8. Auf Undichtheiten iiber-
priiffen.

- - SPOLLEITUNG

Es empfiehlt sich im Sinne
vorsichtshalber Wartung nach-
zuprifen, daR die Spiileiting
keinerlei Blockiering aufweist,
wenn das Kompressordl gewe-
chselt wird. (Eine blockierte
Spiilleitung  verursacht Oliber-
tragung).

KOMPRESSOR-
OLABSCHEIDER-
ELEMENT

Sotange buft- und Offilter ord-
nungsgemai instandgehalten
werden, erfordert diese Einheit
im aligemeinen keine regelmaBige
Erneuerung.

KOMPRESSOROL.

3. Pulire la sede delle guamn-
izioni.

4, Montare i nuovi filtri di

ricambio Ingersoll-Rand posiz-

ionandoli nella sede e girandoli
in senso ‘orario a8 quando la
tenuta fa il contatto iniziale,

B, Stringere ancora da 1/2 a
3/4 di giro.

6. Vedere Operazione Sezione
2 (prima di dare inizio}.

7. Awviare 1 compressore
{vedere Operazione Sezione 2)

B. Controllare che nonvi siano

perdite,
TUBO DI RICUPERO

E' buona manutenzione prev-
entiva controllare che il tubo
di recupero sia libero di qual-
siasi ostruzione ogni volta che si
cambia il lubrificante del comp-
ressore viene cambiato (un tubo
di recupero bloccato causa goc-
riolamento dell’olio).

ELEMENTO FILTRANTE
DEL SERVATQIO
SEPARATORE

Mormalmente il filtro separatore
non richiede sostuzioni
periodiche, se i filtri deft” aria
e dell” olio sono stati aggetto di
una buona manutenziane.

OLIO COMPRESSORE

Deve essere sostituito ogni 500
are opspure ogni 6 mesi.

PROCEDIMIENTO PARA
CAMBIO

1. Limpiar 1a parte externa
de los filtros para prevenir la
entrada de cualquier contam-
inacibn al sistema de lubrica-
cibn/refrigeracion,

2.  Girar los filtros contra la
direccidbn de las agujas del
reloj y sacar del chrter.

. 3. Limpoar asiento de la junta

en el cérter,

4, Instalar filtros nuevos de

reemplazo Ingersoll-Rand posic--

ionadolos en su sitio v girando
en la direccibn de las aqgujas
del refo] hasta que el sello
haga contacto iniciat,

5.  Ajustar 1/2 a 3/4 vueltas

adicionales

6. Véase Seccion 2 Operacion
{Antes de Arrancar).

7. Poner compresor en marcha
{Véase Seccion 2 Operacidn).

8. Verificar que no hayan
fugas.

TUBERIA DE BARRIDO

Es buen rmantenimiento preven-
tivo verificar que la tuberia de
barrido esté libre de cualgquier
obstruccién cada vez que se
cambie el lubricante del com-
presor {un tubo obstruido
causard arrastre del aceite).

oy Ve 3 Ve sl ‘;é;'- °

fan J=d) Jortall ¥ b it 1
(Jer2)

Y pesd ity Jailall Joati L
(2
Hlia 3,55 Y Ol sty pamdl - A
LS P

oS g

e ¢l GlaS pmn o
o JUt 655 e 3T LT il
Js ihas J5 sl ot bt ol
O e e

el heball Gy s g2 )
LB ey
S5 3 AT el e
vy

ws i A Adae ikl -Y

-_-........"

[y VN S A" 1 N

st NPl :

Aai - et e hie ol b _.-A;a-l‘
APPSR SN PR 1S 4......:-'

Cadlatl Qi ‘;”: o ‘/‘v

S Bl e

| dada)
hilall oy _LA.'D Jo TNy

Lot e o o) ol
. ; Il
el dal o, e

Sl

.8

INGERSOLL-RAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Llaad!

PROTECTIVE SHUT- ATTENTION : L’bhuile ne doit Ol alle 500 Stunden oder ATTENZIONE : H lvello itun ELEMENTO SEPARADOR T

DOWN SYSTEM jamais monter au-dessus du mindestens alle sechs Monate deve mai superare il centro del ACEITE COMPRESOR —

Constists ot: mm'eu_du ws:ur.. *Fmr_e ' app:u'u . wechseln. | vetrino spla.AgglungarnP"'?:., Narmalmente el elemento sep- -
exclusivament s} fe niveau chute ACHTUNG : Ol niemals iiber ss, 8 mecchina ferma il livello arador no necesitard reemplazo

A. Ajir discharge temperature
switch, Qil pressure switch belt
break switch.

Check switches every three
months for correct operation.

Once a year, the temperature
actuated switch should be tested
by removing it from the unit and
placing it in a bath of heated oil.

The oil preséura switch should

operate a 1 bar, the compressor .

temperature _switch should
operate at 120°¢C.
BATTERY

Keep the battery terminals and

cable clamps clean and lightly
greased to prevent the build-up
of corrosion. Keep correct elec-
frotyte level within the cells,

au bas du viseur, compresseur a
Varrét.

PNEUMATIQUES-
PRESSION

Voir la section Caractéristiques
générales.

ROULEMENTS DES
PIGNONS MOTEURS

Garnir. taus les 12 mois en utili-
sant une graisse pour routements
de raues conforme MIL-G-
10924. :

FILTRES DU MOTEUR/
FILTRES A HUILE/
FILTRE A
COMBUSTIBLE

Tous doivent #&ire entretenus
selon les instructions et comme
prévu dans le manuel d'opéracion
du moteur et d'entretien.

SECURITES ENTRAIN-
ANT L'ARRET DU
GROUPE

Cesont:

A. Contact de température
de décharge d'air. Contact de
pression d'huile, contact de rup-
ture de courroie.

Vérifier tous les 3 mois le fon-
ctionnement de ces sécurités.

Une fois par an, controier le
thermocontact dans un bain
d'huile chauffée aprés Iavoir
déposé.

die Mitte dss Schauglass hinaus
ansteigen lassen. Nur dann nach-
fillen, wenn das €1 bei Abstellen
des Kompressors bis auf den
Boden des Schauglases sinkt.

REIFEN/
REIFENDRUCKE

Siehe : Allgemeine Daten

RADLAGER DES
LAUFWERKS

Alle 12 Monate mit Lagerfett
nach MIL-G-10924 sitopfen

MOTORFILTER/
OLFILTER/
KRAFSTOFFILTER

Die Wartung derseltben ist It.
Anweisung und Angaben im
Motorhandbuch und Wartungs-
buch zu erfoigen.

SICHERHEITS-
ABSCHALTSYSTEM

Bestehend aus:

A Luftaustritts-Temperatur-,
wichter. Oldruckwichter. Rie-
menbruchwachter.

Funktion der Temperatur- und
Druckwichter alle drei Monate
kantroftieren.

Der Oldruck wachter mul 1 bar,
der Kompressortemperatur-
wichter bei 120°C ansprechen.

BATTERIE

b molto basso rispetto al centro
del vetrino.

PRESSIONE
PNEUMATICI

Verdi : Carat’mr'istiche generall .’

CUSCINETTI RUOTE

Ingrassare ogni 12 mesi con
grasso per cuscinetti corrispon-
dente alle specifiche MIL-G-
10924

FILTRI MOTORE/
FILTRI DELL'OLIO/
FILTRO CARBURANTE

Tutti questi filtrivanno esaminati
e sostituiti secondo fe istruzioni
e gli intervalli di tempo elencati
nel manuate di manutenzione e
funzionamento del motore.

DISPOSITIVI
D'ARRESTO DI
SICUREZZA
Si distinguono in :
A, Termosato per scarico
aria. Pressostato olio. Inter-
ruttore di rottura cinghia.
Controllare i dispositivi  di

sicurezza almento ogni 3 mesi,

L'interruttore per la temperatura
deii’olio dev’ essere in grado
d’entrare in funzione alla pres-
sione di 1 bar.

La pressione del’olio dev'essere
di 1 bar; il termostato de
compressore  deve entrare in
funzione a 120°C.

perigdico con tal que los filtros
de aire y aceite tienen manteni-
miento adecuado.

seis meses segin |0 que ocurra
primero,

ADVERTENCIA Es impres-
cindible que el nivel del aceite
nunca se encuentre mas striba
del centro del indicador. Afiade
aceite sHlo cuando el nivel se
encuentre on el fondo del
indicador cuando el compresor
esta perado.

NEUMATICOS/PRESION
DE NEUMATICOS

Véase Seccion : Datos Generales

COJINETES DE LAS
RUEDAS DEL TREN
RODANTE

Deberan ser empaquetados cada
doce meses usando grasa lubri-

. cante para cojinetes de ruedas

que conforma a la especificacion
Mil-G-10924.

FILTROS DEL MOTOR/
FILTRO DEL ACEITE/
FILTRO DEL

COMBUSTIBLE ;

Todos los filtros deben tener
servicios de revisidn conforme
a las instrucciones y segun lo
programado en et manual de,
operacion y mantenimiento del
motor.

SISTEMA DE PARADA
PROTECTIVA

hilall =gy .t

0 & Iy ALt g
Tl e Ea Lzt oLl
B WS P

.

AR T R N
o s LA S e
5> gyt it 3l gy A
25 e g padt Al i

L g kLl

b b/ LY

3 .;'x__‘n.:u L] ety
! —

AT e

SWenall el

it i AT S e g
N O e

R R R ERTIPINY

et P

s gl

YT A I -+ W A R
_f 4 ke o Ss . s
L Al
PRI E TR

L LR

ghis bl 8 6l i ¢
) Al e ol

.9

INGERSOLL-RAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Lladl
The holddown clamp  should ‘Le contact de pression d,huile Batterie- und Kabelktemmen 9 BATTERIA Consiste en : JUTTRL R U S L
be kept tight enough to prevent devrait sactionner & 1 bar, le sauberhalten und zum Schutz A Interruptor de tempera 9: ol ) e STl

the battery from moving.

CAUTION : Always disconnect
- the battery cables befors perfor-
ming any maintenance or service.

10. AIR FILTER ELEMENTS

The air filters should be inspec-
ted and maintained daily.

Dust collector boxes should be
cleaned daily, this will become
more frequent in dusty operat-
ing conditions. Dust collector
boxes must not be sllowed to
become more than half full,

Replace air filter elements when
restriction indicator shows red
every 1000 hours or every year
whichever comes first.

It is recommended that air filter
elements be replaced by new
Ingersall-Rand elements. How-
ever if new elements are not at
hand the blocked elements may
be cleaned and re-used. For
cleaning the fellowing instruct-
jons must be adhered to:-

NEVER REMOVE AND
REPLACE ELEMENTS WHEN"
COMPRESSOR IS RUNNING

contact de température du
compresseur devrait s,actionner
a120%.

BATTERIE

Pour empécher la corrosion, les
bornes et les tétes de cables de
la batterie doivent étre a tout
moment propres et graissées.
Rétablir systématiquement e
niveau d'édlectrolyte de chague
élément. Le serrage des ferrures
de retenue doit suffire 3
immaobiliser la batterie.

TTENTION : Débranchement
obligatoire des cibles de batterie
avant toute intervention
d’entretion.

FILRES A AIR (Eléments)

Chaque jour les filtres & air .
devraient Btre inspecids at entre-
*tanus.

Les boltes collectrices de pouss-
itres devraiant chague jour Btre
nettoyées, ceci s'avére plus fréq-
uent dans des conditions d'opér-

défaillance prématurée du

mateur ou une défaillance du °

terminal d’air.

S’'assurer que toutes les brides et
jointt sont bien serrés etgu'iln’y
a pas de fuite dans le conduit.
Dans le cas o0 un élément de
filte devrait étre réutilisé
immédiatement, son entretien
devrait étre exécuté de la facon
suivant

gegen Korrosion leicht einfetten.:
Fiur den richtigen Elektrolyt-
stand in  den . Batteriezelien
sorgen. Die Hatterung mufl fest
genug sitzen, um Verschieben
der Batterie zu verhindern.

ACHTUNG : Vor allen Wartungs-.
oder Reparaturarbeiten die
Batteriekabel abtrennen.

LUFTFILTERELEMENTE
Die Luftfilter sind tdglich zu
iiberpriifen und zu warten,

Staub fangkisten sind taglich z2u

" reinigen. Bei staubigen Arbeits-
. bedingungen ist

es hdufigar
durchzufihren, Staubfankasten
dirfen nie mehr als halb voll
sain.

Luftfilterelemante austauschen,
wann die Begrenzungsanzeige
rot anzeigt alle 1000 Stunden
oder sinmal im Jahr, was frither
eintritt.

Es wird empgolhen, daB Luft-
filterelemente durch neue Inger-
soll-Rand Elemente ersetzt wer-
den, Wenn keine neuen Elemen-
te zur Verfligung stehen, kénnen
die verstopften Elemente garein-
igt und wieder verwandet wer-
den, Beim Reinigen ist folgen-
des zu beachten:

NIEMALS ELEMENTE ENT-
FERNEN UND AUSTAUSCH-
EN WENN DER KOMPRESS-
OR LAUFT.

ENTFERNUNG UND REINI-
GUNG '

Mantenere i contatti e i morsetti
puliti e leggermente ingrassati
perevitare corrosione. Mantenere
il corretto livelto dell’ elettrolite.
Le regette di fissaggio devono
essere sufficientemente strette
per evitare spostamenti della
batteria.

ATTENZIONE : Staccare sampre
i cavi prime di procedere a
qualsiasi manutenziontd o
riparazione.

10. FILTRI ARIA

{ filtri aria vanno esaminati
e sottoposti a manutenzione
giornaliera,

| contenitori per raccogliere la
polvere vanno puliti ogni giorno
ed una frequenza del genere
deve essere incrementata ulteri-
ormente in presenza eccessiva
di polvere. Questi contenitori
non devong riempirsi pii della
meta.

Gli elementi filtranti vanno sos-
tituiti guando !'indicatore di
restrizioni diventa rosso ogni
1000 ore, oppure agni anno.

Si raccomanda di sostituire gli
elementi filtranti con dei nuovi
ricambi Ingersoll-Rand. Se non
ci sono degli elementi nuovi a

Reemplazar

ntos Ingersoll-Rand.

tura de descarga de aire.
9 . BATERIA

Mantenga los terminales vy las
pinzas. de los cables limpios y
ligeramente cubiertos de gras
para asi prevenir la formacién
de corrosion. Mantenga el nivel
comecto  electrdlito  en  ios
elementos. Las grampas deben
estar bien apretados para evitar
el movimiento de la bateria.

ADVERTENCIA : Siempre hay
que desconectar 10s cables de la
bateria antes de hacer cualguier
trabajo de servicio o manteni-
miento.

10. ELEMENTOS DEL
FILTRO DE AIRE .

Se debe examinar los filtras

de aire cadadia.

Se debe limpiar las cajas
de ratencibn de polve ceda
dia o con mas frecuencia en
condiciones mas empolvados,
Estas cajas deben permanecer

.8 sblo medio llenar y no mas.

los elementos de
los filtros de aire cuando los
indicadores de restriccibn estan
en rojo, cada 1000 horas, o cada
afio, cuslquiera sea el primero
en llegar,

Se recomienda que los eleme-
ntos del filtro de aire sean
reemplazados por nuevos eleme-
Pero en

P Tl T
e ASH i) e Fldey ool Y
. ;{"J ZJ_-)J VyY

Ll oo
Sl tar kel b bl L
N e
Sy ASNL hast | faalt W8
SO s mealt G;}:...irm
cozh ol SlesY g

-A.f:

Losic olpell puiye polie Jadul
Voo S aall G il e pd
Myl pd el T St Gl

elapll pdpe palic Sladiuwls gay
-y - dpeSil e daras pabia
paliadl Satyss 3 13 GV Y
R TR e i o
PR | VRS aalely ;.U.u-ul'l paliall
Blelye ok ksl Llany il

i S adall ol

kil y g5l
Lol e gt ! e il

C.n:”.u.aa t).i“_,&u;i]‘ C}l'_ Y
NV

.10

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Lteal!

REMOVAL AND CLEANING.

1. Clean exterior of filter
housing.
2. Remove end cap and emp-
ty dust collector box.
3. Unscrew hex. nut securing
main element to housing.
Remove element.
Clean inside of housing.
Clean element by directing
a jet of dry compressed air
at no more than 5 bar {73
P.S.1.) at an angle of 45°
to the outside of element.
Carefully blow any dust
from each fold of the
slement.

oo

NEVER USE COMPRESSED
AIR TO BLOW THROUGH
THE ELEMENT MEDIA.

7. Mark the no. of services
to the main element on the
end of the safety element.
Safety should be replaced
at least every five (5)
services of the main elem-
ent.

8. Safety elements must not
be cleaned and re-used.

INSPECTION

1. Check for cracks, holes or
any other damage to the
element by holding it up
against a light or by
passing a lamp inside.

2. Check the seal at the end
of the cartridge and replace
if any sign of damage is
evident,

3. Renew Safety element if
inspection reveals damage
1o main element,

ations poussiéreuses. Les boites
collectrices de poussidres ne dev-
raient pas Btre plus qu'a moitié-
pleines’

Remplacer las éléments de fittre
a air quand le voyant de restric-
tion s’allume au rouge, toutss
les 1000 heures et chague année
dépendant fequel des deux arr-
ive le premier.

On recommande de remplacer
les élements du filtre & air par
de nouveaux éléments Inger-
soll-Rand’ Cependant si l'on
n'a pas & portée de la main de
nouveaux éléments, les éldments
bouchés peuvent étre nettoyés
at réutilisés’ Pour nettoyer
on doit suivre les instructions
sujvantes:

NE JAMAIS ENLEVER OU
OTER DES ELEMENTS QUA-
ND LE COMPRESSEUR EST
£EN MARCHE'

DEMONTAGE ET NETTOY-
AGE

1. Nettoyer Fextérieur du bol-
tier du filtre.

2. Enlever 1e bouchon et vider
{a boite collectrice de pouss-
itre,

3. Dévisser Vécrou hex’ fixant
I'élément principal au boft-
ier.

4. Enlever I'élément.

§. Nattoyer !"intérieur du boit-
ler.

6. Nettoyer I'élément en diri-
geant dessus mais vers 'exté-
rieur de 1"4lément, un jet
d’air comprimé sec 4 une
pression ne dépassant pas b

1. Das AuBere des
hauses reinigen.

2, SchluBkappe abnehmen und
Staubfangkasten auslaeren.

3. Sechskantschraube [Osen, die
das Hauptelement mit dem

. Gehiuse verbindet.

4, Element entfernen.

6. Das .Innere des Gehiuses
reinigen.

6. Element mit Druckluft du-
rchbiasen, nicht mehr als
5 Bar (73 P.S.1.) anwenden
mit einem Winkel von 45
auf die AuBenseite des El-
ements gerichtet. Vorsichtig
jeglichan Staub aus allen
Falten des Elements blasen.

Filterge-

NIEMALS MIT DRUCKLUFT
‘DURCH DAS ELEMENT-MED-
IUM BLASEN.,

7. Die Anzahl der Wartungen
des Hauptelementes am En-
de des Sicherheitselementes
vermerken. Das Sicherheit-
salsmentes vermerken. Das
Sicherhaitselement sollts mi-
ndestens nach je 5 Wartun-
gen des Hauptelementes er-
setzt werden,

8. Sicherheitselemente dirfen
nicht gereinigt und wieder
verwendet wardan,

INSPEKTION

1. Auf Briiche, Locher oder
sonstige Schaden untersuch-
en, indam man es gegen
das Licht halt oder eine
Lampe hinaingibt.

disposizione, si possono pulire
¢l elementi bloccati per poi
utilizzarli di nuovo. $l proced-
imento da seguirsi viene alen-
cato qui sotto:

NON BISOGNA MA] TOGLI-
ERE E SOSTITUIRE GLI EL-
EMENTI FILTRANT! CON IL
COMPRESSORE IN MOVIME-
NTO

PROCEDURA DI RIMOZIONE
E PULITURA

1. Pulire I'esterno dell’alloggio
del filtro.

2. Togliers il coperchio e svuo-
tare il raccoglitore di pol-
vere,

3. Svitare il dado esagonale che

fissa l'elemento principale
all’all oggio.

4, Asportare l'elemento filtr-
ante.

B. Pulire l'interno dell’alloggio,
6. Pulire Velemento con dell’
aria compressa asciutta appl-
icando una pressione di B
bar ad un angolo di 45°
all’esterno dell’elemento ste-
sso, Soffiar via tutte le parti-
celle di polvere presenti in
ogni piegatura dell'elemento.

NON S§1 DEVE APPLICARE
L'ARIA COMPRESSA ALL’
ELEMENTO FILTRANTE IN
MANIERA DIRETTA.

7. Marcare il numero di manut-
enzioni fatte sull’elemento
principale su di un lato
dell'elemento di sicurezza.
Quest’'ultimo va sostituito a
sua volta ogni cinque (5)

caso de no poder obtener elem-
entos nuevos es posible limpiar

-y re-usar los elementos obstru-
‘idos.

Para ests limpieza es
necesario siguir estas instruccio-
nes : . )

NUNCA SACAR Y REEMPLA-
ZAR LCS ELEMENTOS CUA-
NDO EL COMPRESOR ESTA
FUNCIONANDO

RETIRAR Y LIMPIAR:

1. Limpiar el exterior dei carter

del filtro.

2. Retirar tapa y vaciar caja de

ratencidn del polvo.

3. Desatornillar tuerca hex. que
sequra el elemento principal
al crter,

. Retirar elemento.

. Limpiar interior del chrter.

. Limpiar elemento usando un
chorro de aire seco a presion,
anombsde Sbar (73PS.L),
a un angulo de 45° gl exter-
jor del elemento.
Concuidado sopiar el polvo
de cada pliego det elemento.

[ RO

NUNCA USAR AIRE A PRES-
ION POR EL ELEMENTO
MEDIA

7. Marcar el no. de servicios al
elemento principal en la
punta del elemento de segur-
idad. Se debe reemplazar
este elemento por lo menos

 cada cinco (5} servicios del
elemento principal.

8. No limpiar o re-usar 1os ele-
mentos de seguridad.

ot Lt Upaall il ¥
gt paiadt s o
. ol

.fal.l." tb‘il- {

CJatalt e el s oo

or S Gagh paiall Gils 1
Y aghs byinall Ciladl alyll
Loyl g, VT) 5L 0 Je 235
oo doos 10 Gyly e (!
& L gl el gla
on Lk B agese S

. _paialt
Lo pidia £lga fasl P.t'a.'mﬁ b

Slapl slasall sae LSV
raie sl Je uidyll palall
S paie pail e QLY
clasa o K as JW e
gl paiall

Jlaniet §alely Jadais Gpan ¥ - A
c oYl ralic

hulsdl

o -:;Lr..h.a:- dpmy 2 W74 |
o paiall AT GB (gl ) i
o epuall Llia wadys clliy
R Tt

LSt Lalall goe kST Y
Liph,adl Lo g dapasl!
A gt ooy 13 dadl,

N e L
,al;_u b dp—y s
- gl

4 11

INGERSOLL-RAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Llad!
REPLACEMENT bars {73 P.S.1\) 3 unangla de 2. Dichtung am Ende der Pat- interventi fatti suli’elemento  JNSPECCION Jhaudeay!
45%. A I'side de Iair com- - rone wnachsehen und bei principale, .

1.  Assamble the.new or clt.aan- Prlrné, enlever to-ute pouss- Anzeichen von Beschadigung B. Gli elementi filtranti di sicur- 1. Buscar grietas, hoyos u otros st 3 3paadl sabal e
ed elements into the filter itre de chaque pli de 1"616m- ersetzen. ezza non vanno mai puliti ed dafios al elemento examin an- = o=
housing. ent. utilizzati di nuovo. dolo contra la luz o con una - . ~ c_w)“ S :“

2, Ensure that the seal seats NE JAMAIS DIRIGER L- 3. Sicherheitseloment erneuern, rezza non vanno mai puliti |4mpara puesta adentro. L Bl Dl ) a STG- X
properly on the bottom of AIR COMPRIME DIRECT- wenn sich bei der Inspektion ed utilizzati di nuova, 2. Examinar el selloen lapunta - =t g1 Je poaca g e
the housing. EMENT A TRAVERS L'E- eine Beschidigung des Haup- dal cartucho y cambiarlo si Lagas cull 3 paiall oo ¥

3. Secure the element in ELEMENT, telementes gezeigt hat. ISPEZIONE hay sefias cualesquiera de  iwlie Llalall pSaly
housing by hand tightening averias. ) u«‘)-‘i
the hex nut. 7. Noter le nombre d'entretien ERSA 1. Vedere se ci sono fori, . . . L. o b

4. Assemble the dust collect- de ['dlément principal sur SATZ fessure o qualsiasi altra imp- 3. Camb.mr eleme_nto_de segun- <Al paad Gle sl pea -t
of box parts ensuring they l'exwrémité de Félément de 1. Neua oder gereinigte Eleme- erfezione portando I'elemen- dad si la examinacion demu- 1o o yngl el (e KGN pa
are comectly positioned sécuritd.  L'élément de séc- nte wieder in das Filter- to controfuce oppure facen- estra dafios en ef elemento ;. i < bt ppas gl
with the lug interlocked urité devrait Btre remplacé gehiuse einsetzen, do passare unal lampada principal. R RFTEQVUNI I R L AW
with the slot in the cover au moins aprés que I'élément . all'interno dello stesso. o ) Tlhall dla
rim. principal ait été entretenu 2. Darauf achten, dati alle 2. Esaminare |a tenuta dell'ele-  FEEMPLAZO - | .-l . t< o

5. Ensure that the arrow and cing {5) fois. Dichtungssitze richtig am mento filtrante e sostituire Lodley gl Ol 00 S5 -
‘“top’ marking on the colie- 8. Les éldments de sécuritd ne Boden des Gehiuses sitzen, il tutto se si rilevano delle  1- Montar los elementos nuevos Jpsiea fo Dpasaslt o« Jeb s
ctor box is correctly pos doivent pas %®tre nettoyés imperfezioni. o limpios en el chrter del o 1o feyobge poaadl!
itioned. pour Bire ré-utilisés. 3. Das Element im Gehause 3, Se [lispezione cosi fatta filtro. . g

6. Reset restriction indicator ' befestigen, indem die Sech- rivela dei problemi nefi’elem. 2. Asegurarse que el sello estd | ., o, iy lowch a2l 3
by depressing rubber dia- INSPECTION skantmutter mit der Hand ento principale, bisogna rico- COIOC?:'O _EI'ISU sitio en la ) .“UJnUal‘ L;‘_“
phragm. angezogen wird. rdarsi di sostituire I'elemento parte inferior del carter. L - J‘:

i , o . Fij e K6 elall Jaidds Lio ¥

7. Before starting machine I Rechercher tout craquelure di sicurezza. 3. Fijar el elemento en el carter o e B a o
check all clamps are tight. . 2q . 4, Die Teile des Staubfang- apretando por mano la tuer- - aSas llaalill psaa

;’;‘r‘n::t‘:]"‘ :’:I';" "“‘t’:';“'l‘e kastens zusammensetzen SOSTITUZIONE . 2 hex,
r men und darauf achten, dal . Montar las piezas de [as cajas R .

COOLING FAN DRIVE renai';t' devant ufn? source de sle sich in der richtigen Lage 1. Montare il nuovo siemento de retencibn de polvo, aseg- e ;‘"‘/&.—l‘ -\
. umiére ou en faisant passer mit der Nasa im Schlitz filtrante (0 quello pulito) urdndose que estén enposic- -\ g L el e s

D ot sat the fan 5, unelompe d lnsérieur. des Deckelrandes lisgend nell’altaggio del fittro. ibn corecta con la orsjeta CLT’S_,:‘?‘J ] "": C""":’“
hay mot ioetaned. If. far sny . ifier lo ]o'mt et'a rempla- befinden, 2. Verificare che la tenuta sia encajando con la ranura . \-*-':] sk T (_)h*-] Je
: - I ‘ cer si tout signe d’endomm- montata con cura sulla base en el borde de la tapa. ik oy s Db ol
reason it becomes ‘necessary to agement est évident. 5. Darauf achten, dag der dell‘alloggio .. : P T
remove the fan or to retighten’ 3  Ranouveler I'él6ment de séc- : Preil und die I\J‘Iarkierung 3. Fissare |'ele|:r1ento nellallog- 6. Asegurbrse que la flecha y .Iv_,....a.-“')-“ g g Mg
the fan mounting bolt, apply a urité si I'inspection révale “"top - oban” an dem Staub- ) gio stringendo ® mano I la marca 'top’ en la caja b Upals Yyl o ST 031 ¢ ek
good grade of commercially quelque endommagement de fangkasten in der richtigen dado esagonale. de 'r_etencabn estén en la . \;_,J;!l ;:'_,, NEPE g Jlan i) uL.'Lj
available thread-locking com- I'élément principal. Position sind 4. Montare | vari compcnenti posicion carecta. e I Gl o tie
und to th . | ) 6. Reajustar el indicador de Sy et AL e g
po e bolt threads del raccoglitore di polvere, e ] s . .
and torque the bokt to 18 Ibs.  REMPLACEMENT 6. Begrenzungsanzeige neu verificandone la posizione restriccion  presionando e b £l e o deendl 2Ly
ft. (24Nm). Fan belt should be einstellen, indem das Gu- con linguetta bloccata nella diagragma de jebe. A bt dals c_a..’ C ol ;:,_,.
checked regularly for wear. 1. Monter les éléments nouv- mmi-Diaphragma gedrickt scanalatura presente nel bor- 7. Antes. de_ poner en marcha L I i sl e
eaux ou nettoyés dans le wird. do del coperchio. la maquina esequrbrse que S Bl JE e sl Ll
boftier du filtre. 6. Verificare che la freccia e la todas las abrasaderas estén el g AL G AN eyl
2. S'assurer que les joints 7. Vor Anlassen der Maschine parnia ‘top’ presenti sul racc- ajustadas.
resposent correctement iiberprifen, daB alla Klemm- oglitore siano messi in posizi-

sur la base du boftier.

en fest sitzen.

one giusta.

4.1

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Liall

COMPRESSOR OIL
COOLER

When grease, oil and dirt accu-
mulate on the exterior surfaces

of the oil cooler, its efficiency is

impaired. Each month it is
recommended that the oil cooler
be cleaned by directing com-
pressed air carrying, if possible,
a non-flammable safety solvent
through the core of the oil
cooler. This should remowe the
accumulation of grease, oil and
dirt fram the exterior of the oil
cooler core so that the entire
cooling area can transmit the
heat of the lubricating and cool-
ing ©il 19 the air stream.

HOSES

Every 500 hours ot operation it
is necessary to inspect all of the

intake lines to and from the air
cleaners, and all of the flexible
hoses used for air lines, oil lines
and fuel lines.

All components of the engine
cooling air intake syster should
be checked periodically to keep
the engine at peak efficiency.

FUEL TANK

The fuel tank should be filled
daily or every eight haurs, To
prevent condensation in the fuel
tank it is advisable to top up
after compressor is shutdown or
at the end of each working day.
Every six months the drain plug
should be removed from the
tank draining any sediment or
accumulated condensate.

3. Fixer & la main 1'élément
dans e boltier 3 V'aide de
I'écrou hex. .

4. Monter les parties de la
bofte collectrice de pouss-
itres an s‘assurant qu'elles

sont correctement positionn-

ées avec ['ergot qui s'ajuste
dans la fente du bord du
couvercle.

‘B, S'assurer que la flécha et

la marque "TOP"* (HAUT)
sur la boite collectrice sonm
en pasition correcte.

6. Régler & nouveau le voyant
de restriction en poussant
le diaphragme en caoutch-
ouc.

7. Avant de faire démarrer la
machine vérifier que toutes
les brides sont correctement
serrées.

COMMANDE DU
VENTILATEUR DE
REFROIDISSEMENT

Vérifier pérnodiquement que

ie boulon de motage du ventil -

ateur dans le moyeu du ventil-
ateur ne s'est pas désserréd, Si,
pour quelque raison que ce soit,
il s’avére nécessaire d'Dter le
wventilateur ou de resserrer le

REFRIGERANT D'HUILE DU
COMPRESSEUR

Lorsque les corps gras et
polluants colmatent les surfaces
externes du réfrigérant d’huile,
le rendement de ce dernier est
réduit.- B est recommandé de
procéder tous les mois au
nettoyage du réfrigérant d'huile,
pour cela on utilise un jet d'air

VENTILATORANTRIEB

" RegelmiBig nachpriifen, ob sich

. hat, Wenn aus

die Ventilator befestigungs-
schraube in der Nabe gelockert
irgendeinem
Grund der Ausbau des Venti-

. lators oder das Nachstellen der

Befestigungsschraube  erforder-

: lich wird, Gewinde mit einemr

guten handelsiiblichen Gewind-
earretiermittel behandein und
die Schraube auf 18 Ibs ft (24
Nm) anziehen. Ventilatorriemen

regelméflig auf Verschieil?
untersuchen.
KOMPRESSOROL-

KUHLER

Ansammlungen von Fett, O)
oder Schmutz an den Auflen-
flichen des Qlkiihlers
beeintrachtigen seine Leistung.
Jeden Monat mit Druckluft und,
wenn moglich, einem nicht-
feuergefahrlichen Ldsungsmittel
durchblasen,

Dadurch werden Feit-, Ol- und
Schmutzansammlungen von der
Aullenseite des Onhlkiihlers ent-
SCHLAUCHE

Alle 500 Betriebsstunden missen
alle Luftfilterleitungen und alle

" in den Luft-, O)- und Krafistoff-

leitungen um Finsatz
kommenden Schiduche iberprift
wverden.

Da Kompressor und Motor
elastisch gelagent, die Luftfilter
jedoch starr befestigt sind, sind
flexible  Verbindungen aine
unerlifitiche Voraussetzung.

6. Impostare di nuovo I'indica-
tore di restrizione premendo
il diaframma di gomma,

7. Prima d’avviare la macchina

verificare che tutti | morsetti

siano stretti bene.

VENTOLA DI
RAFFHEDDAMENTO

.

E necessario controtlare periodi-
camente che i bullone di
montaggio della centola non si
sia svitato, Se per qualsiasi
motivo bisogna smontate la
ventola oppure stringere di
nuove l'apposito  bullone di

montaggio, si consiglia d'appli-
care sul filetto del bullone uno
dei normali composti blocca-
vite prima d'applicare al bulione
una coppia di 24 Nm. La cinghia
della ventola di ratfreddamento
dev'essere esaminata ad inter-

" valli regotari per rilevarne

I'eventuale usura.

RADIATORE OLIO
COMPRESSORE

Se sulle superfici radianti esterne
del radiatore si accumula grasso,
olio o polvere, la sua efficacia
diminuisca. Ogni mese, quindi,
la superficie radiante deve essere
pulita con aria  compressa
mescolata se possibite, ad un
solvente non  inflammabile,
spruzzati attraverso le -alette di
raffreddamento, Rimuovendo,
cosi, il grasso, I'olio la polvere,
I'area della superficie radiante
aumenta, aumentando con-
temporaneamente la capacitd di
raffreddamento.

MOTOR DEL VENTILADOR

Verificar periodicamente que el
perno de fijacibn del cubo del
ventilador no sa haya soltado,
Si, por cua'quira razbn sea nec-
esario sacar el ventilador o re-
afetar el perno de fijacion,
aplicar una grasa de calidad
comercial para ssllado de ros-
cas a bos pasos de la rosca y
apretar el perno a un par torsor
de 18 libras/pie (24Nm). Se
debe examinar la corres del
ventilador con regularidad para
ver si muestra sefios de deter-
ioro.

REFRIGERADOR DEL
ACEITE DEL COMPRESOR

La eficacia del refrigeragor de
aceite baja cuando grasa, aceite
y suciedad se acumulan en la
superficie exterior. Se
recomienda que cada mes el
refrigerador sea limpiado por
aire cormprimido que lleva, si es

. posible, un solvente ininflam-
"abte por el

refrigeradar.
MANGUERAS
Cada 500 horas de trabajo es

necesario examinar todos los
tubos de admisién que entran
y salen de los limpiadores de
aire, y también todas las
mangueras flexibles usadas para
aire, aceite y cormbustible.

centro  del |

.13

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Licalt

comprimé véhiculant, sipossible,
un solvant de sécurité ininflam-
mable, par le radiateur du
réfrigérant d'huile. De cette
maniére, on nettoie les corps
gras et polluants de 'extérieur
du radiateur de sorte que
I'entidre surface gd'échange soit
en mesure de dissiper au flux
I'air la chaleur véhicutée par
I'huite de graissage-refroidisse-
ment.

FLEXIBLES

Toutes les 500 h de fonctionne-
ment il est nécessaire de con-
traler chaque conduit d'arrivée
et de sortie d'air des filtres, et
tous ies raccords souples d'air,
d,huile et de gazole.

Tous les composants du disposi-
tif d’admission d’air de retroidis-
sement du moteur doivent faire
I'objet d’'un contrdle périodique

" pour permettre su moteur de

fonctionner a
maximum.

rendement

RESERVOIR DE GAZOLE

Le ptein se fain tous les jours ou
toutes les B h. Pour éviter toute
présence d'eaux de condensation
dans le réservair de gazole, il
est conseillé de faire le plein
aussitot aprés'arrét du compres-
seur ou a la fin de chaque
journée de travail. Tous les 6
mois, déposer le bouchon de
vidange du réservoir en wvue
d'evacuer - les sédiments et eaux
de condensation.

Zum Schutz gegen Luftaustrinn
miissen alle Gummiverbindungen
und die Schraubschellen der
Schlauche absolut fest sitzen.
Regelmailige Untersuchung

dieser Verbindungen auf Ver-

schlei@ ist daher unerla@lich,

KRAFTSTOFFTANK

Jeden tag oder alle achi Stunden
auftanken. Um Kondensation
im Tank zZu vermeiden,
empfiehlt sich das Auffilten
nach Abstellen des Kompressors
oder am Ende des Arbeitstages.
Alles sechs Monate die Abla@-
schraube abnebhmen und
Ablagerungen oder Kondensatan-
sammlungen ablaufen lassen.

TUBAZIONI

Ogni 500 ore di funzionamento
& necessario conirollare le
tubazioni aria che arrivano e
partono dai filtri, le tubazioni
flessibili dell’ aria, dell’ olio e
della naita.

Tutti i componenti del sistema
di filtraggio e di ratfreddamento
devono essere controllati
periodicamente per mantenere il

motore in perfetta efficienza.

SERBATOIO NAFTA

It serbatoio deve essere riempito
tutti i grorni 0 ogni B ore, Per
evitare fenomeni di condensa &
preferibile procedere al rifomni-
mento a freddo o alla fine della
giornata lavorativa. Ogni 6 mesi,
svitare i} tappo c¢h spurgo per il
drenaggio di sedimenti o di
condensa che potrebbe essersi
accumnulata.

El disefio de estas unidades
requiere que el motor v el com-
presor sean montados elastica-
mente, en combinacidn con
filtros de aire rigidos, ¥
conexiones flexibles entre las
partes s0ON absolutamente
imprescindibles.

Es también necesario que no
haiga escape de aire alguno y para
este fin aseglrese que todas las

_ juntas de caucho y las grampas

tipo tornillo de jas mangueras
estan firmemente apretadas. Una
inspeccion  regular de estas
conexiones es necesario  para
evitar desgastes o roturas ademas

-de un mantenimiento continuo

de tos filtros de aire. La intro-
ducciébn de aire cargado de
polva o una mala filtracién en
la entrada pueden originar sin
duda alguna el  desgaste
prematuro del motor y del
compresor.

Todos los componentes del
sistema de entrada de aire de
refrigeracion del motor deberan
ser verificados periodicamente
con el fin de mantener en el
motor su maximo rendimiento.

TANQUE DE COMBUSTIBLE

Se debe llenmar &l tanque de
combustible todos los dias o
cada ocho horas. Para evitar que

se formen condensaciones esto

se¢ debe hacer despues de fa-

parada del compresor © al final
de la jornada de trabajo. Habra
que quitar, cada seis meses, el

tapon de drenaje del tanque para |

hmpiarlo de todo sedimento y
de los sedimentos o conden-
saciones acumulados.

.14

INGERSOLLRAND




SPEED AND PRESSURE REGLAGE DU REGULATEUR DRUCK— UND DREHZAHL - ISTRUZIONI PER LA REGULACION DEL e jodad .:.u'k-_Ja.'u

REGULATOR ADJUSTING DE VITESSE ET DE PRESSION REGLER TARATURE E DEL REGULADOR DE PRESION Y L odlgdarnal)
INSTRUCTIONS REGQLATORE DE PRESSIONE DE VELOCIDAD

E D1 VELOCITA'

_—

5

5. 0 | . ~ INGERSOLL-RAND




SPEED AND PRESSURE REGLAGE DU REGULATEUR CRUCK— UND DREHZAHL- ISTRUZIONI PER LA REGULACION DEL s fdas Drldes

REGULATOR ADJUSTING DE VITESSE ET DE PRESSION REGLER TARATURE E DEL REGULADOR DE PRESION ¥V h_,\_.llgh.i.‘&h

INSTRUCTIONS REGOLATORE DE PRESSIONE DE VELOCIDAD

E DI VELOCITA’ ’
A Engine Throttle Arm Manette des gaz, moteur Motor Drosselarm Braccio acceleratore motore Brazo de! regulador del motor Yl 32 t‘ It
B  Full Speed Stop Arrbt en vitesse maximale Vollgeschwindigkeitsstopp Asresto piena velocitd Paro velocidad méaxima WS 21 o
C  Separator Tank Réservior séparateur Abscheldertank Serbatoio separatore Tanque separador e
D Locknut Contre-écrou Arretiermutter Controdado Contratuerca :.}“" E“H ol
€  Adjusting Screw Vis de réglage Stelischraube Vite di regolazione Tomillo de ajuste u-'J Yyaus
F  Air Cylinder Bracket FIxation/support du cylindre Luftzylindertréger Soporte cilindro de aire hus oy
v & air : ;
1 Start-Rung Valve Soupape de mise en marche . Startventil Valvola aviamento a gradino V alvula arranque-funcionamiento byaall dhphl Ll gla st 2S
2 Unloader Vanne de décharge Uberdruckvantil Scaricatore Descargador
3 Cylinder Cylindre Zylinder Cilindro Cilindro i ;
4  Regulator Régulateur Regler Regolatore Regulador 6} ‘ Lb' o f"f‘:
5  Discharge Air Pressure Manomatre de prassion Druckmesser AblaBluft Manometro di scarico Man bmetro descarga presibn @ ad
Gauge de refoutement de aire byniie shyn Sl ylat

6  Silencer/Orifice Silencieux/echappement Foro/Silenziatore Sitenciador/Qrifico e

Geriuschdimpfer /Miindung

INGERSOLL-RAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK— UND DREHZAHL -
REGLER

ISTRUZIONI PER LA
TARATURE E DEL
REGOLATORE DE PRESSIONE
E DY VELOCITA’

REGULACION DEL
REGULADOR DE PRESION Y
DE VELOCIDAD

,E;.aJa_J..J&k.LaJ
Lo potly daiiall

Normally regulatian requres no
adjusting, but if proper adjust-
ment is tost, proceed as follows:

Before Starting Engine

1.  lospegt throttle arm A on
engine governor to see that it is
re<ting against full speed stop
B

2. Loosen locknut E and
turn  screw D anti-clockwise
until no tension is felt on screw.
MNow turn screw one Tull turn
clockwise,

After Starting Engine

3.  Allow unil 10 warm up
then press startsun valve 17,

4. Open and adjust service
valve on outside of machine to
maintain 100 psi (6.8 bar) on
discharge pressure gauge.

5. Ensuring that pressure is
maintained at 100 psi {6.9 bar)
adjust regulator screw E until

throttte arm A just lifts off
stop B
NOTE Adjusiing regulato:

screw clockwise will raise lull
speed pressure,

6. Closr service valve {engine)
will slaw to idle spred).

Normalement [a régutation ne
demande aucun réglage mais si
ceala est nécessaire, procéder
comme suil.

Avant de Démarrer

1 Examiner le fevwer A du
régulateur moteur pour voir s'il
est en appui contre 1a butée de
pleine vitesse B

2. Desserrer le contre-écrou
€ et tourner la vis D dans le sens
contraire des aiguilles d'une
motre jusgu’d ce quaucune ten-
sion na se fasse santir sur
Alors tourner fa vis d'un tour
complet dans le sens des alguil-
les d'une mantre.

3 L aisser chaufier le groupe
puis appuyer sur la valve de
démarrage-marche normale 17,

4. Ouwrir et régler la valve
de  refoulement  située &
Fexiésieur du groupe de sorte
que la manoméire de refoule—
ment indigue 100 psi (6,9 bars),

5. En s'assurant que 12 pres-
sion se maintient bien & 100 psi
{6,9 bar), ajuster la vis réguitrice
£ jusqu,dce que le bras d’accélé-
rateur A se léva juste de I'arrkt

REMARQUE : En vissant la vis
du régulateur on ugmente la
pression  de  sefouviecment  au
régime maxi.

Einstellung : Normalerweise ist
der Regler wartungsfrei, Falls
jedock eine Nachstellung erfor-
derlich wird, wie folgt vorgehen:

Vor dem Aplassen des Moiors

1. Nachprifen, ob Fegler-
gestange A fest am Anschlag
B anliegt.

2. Gegenmutter E
lockern und Schrauge D nach
links drehen, bis keine Span-
nung mehr fiéhibar ist. Darau-
fhin Schraube um eine Drehung
nach rechts drehen,

3. Kompressor -warmlaulen
lassen  und

Ventil "'1" betatigen.

4.  Luftaustrittsventite aullen
an der Maschine dftnen und auf

einen Manometerwert von 100

psi (6,9 Bar) einstellen.

5. Drauf  achten, dall ein
Druck von 100 psi (6.9 Bar)
aufrecht erhalten wird, und
Reglerschraube E! drehen, bis
der  Drosselklappenhebel A

gerade vom Anschlag B abgeht.

ANMERKUNG : Ber Rechrs.
drehung weiden Druck und
Drehzaht erhohe,

6. Luftaustrittventil schiie-
Ben (der Motor schaltet auf
Leerlaufdrehzahl).

“"Stari-Betrieb’- -

MNormalmente i1 regolatore non
richiode interventi, Se tataratura

originale risultasse alterata
procedere come segue !
Prima di mettere in moto

1. Controllare che la teva A
de! tirante comando motore
appogyi contro il tondocorsa
B ' del regolatore.

2. Allentare il dado

di fermo E e quindi girrare la
vite D in senso antiorario fino 8
che non si percepisce alcuna
tensione sulla vite stessa. A
questo punto si fa fare un giro
completo in senso orario alta
vite di regolazione,

Con Macchina in moto

3. Foarlariscaldare e premere il
pulsante della valvola d due
vie 17,

4,  Aprire parzialmente i
rulzinetti v servizio per stabiliz-
zare la pressione o mandada su
100 psi (G,9 bar).

5. Verificando che la pres-
sione si mantenga sui 100 ps.i.
(6,9 bar), regolare V'apposita
vite E fino a che i1 braccio
della farfalta A si solleva dall’
arresta B,

NOTA : Awvitando la vite in
seNsO OraNic si 1aggiunge i picm
giri ¢ la massima pressione,

Normaimente la regulacion no
necista ajustes, pero si esto fuera
necesario procedasegun se indica
a continuacion :

ANTES DE ARRANCAR EL -
MOTQOR

1. Verificar que lapalanca A
esta apoyada contra el soporte
B ' de plena velocidad.

contratuerca E vy girar ef toraillo
D en sentido contrario las
agujas del relo} hasta que no se
sequida atornillar el tornillo una
vuelta completa en el sentido
de las agulas del relo}.

DESPUES OE ARRANCAR
EL MOTOR

3.  Permitit que la unidad se
caliente, despuds pulsar el botdn
de la vilvula de dos vias '1°.

4.  Abra y ajuste la vilvula de
servicio en la parte exterior de

la maguina hasta mantener 100
psi {6.9 Barl en el mandémetro
de descarga prasitn.

NOTA Si not se puede
mantener una presion de 100 psi
{G.9 Bat) con el motor a maxima
vetocidad, es decir con la palanca
del acelerador “E" contra el
soporte '"A°, ajuste el tornillo
regulador  Bi” en sentido de las
agujas del reloj hasta que la
palanca A" apenas se scpara
del soporte “B"".

irep anall by by Y

N L

3
LN TS |

__-'_|'|_.,\‘. ' 2 L
J - -

~ ) i,,‘t_!l

B! Lais -.A.,.'l Ls

N e S
Sk L Sl e S e O
- _;..;’.I R P -‘;55;' -~

. o
0 JLltplass fo ellaill g il Y
& BTN J;{h‘.—;ﬁ
el s o AN s
wlh e dd) L Se daon
g e e S e st
[ PLCr N PO P (VU |
' il s

Lo it o A

ar al . w22 LT
-~ - e

o T i

A T

B R T SRy SUL -k
-~ - -~

[N LI VTR q—;_' VLN

. . . f .
|.\]~J._'¢.Jn—.l..h’lu\" ann_s

A Al mas LLle M (v

b

FETTURURETIE )

PRV IR ROV RN PR

5.4 e

2

INGERSOLLRAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK— UND DREHZAHI.—
REGLER

ISTRUZIONI PER LA
TARATURE E DEL
REGOLATORE DE PRESSIONE
E DY VELOCITA'

REGULACION DEL
REGULADOR DE PRESION Y
DE VELOCIDAD

phite bdas Sldad
L pdly ical

6. Le soupape de service
farmée (moteur!  ralentira
jusqu'a sa vitesse de ralenti.

6. Chiudere la valvola di
manutenzione (it motore
rallenta 8 si mette regime
minimo).

5. Asegurandose que la pres-
ibn se mantenga a 100 psi
{6.9 bar}, ajustar e} tornillo reg-
ulador B hasta que la palanca
del reguiador D apenas se le-
vanta del limitador {stop) E,

NOTA Girande el tornillo
regulados en el sentido de las
agujas del reloj elevard la presion
a maxima velocidad.

6. Cerrar la vblcidad a mar-

cha en vacit).

haall Bl . a5l e 0
1,4 G A ey sl Ve e
U U NP B
Wi oo ild 8)5 Ch); NIBNY

Cua il da e

i) kbl ples Ja 1
R e 1 3l e

INGERSOLLRAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE Goly Wi g £
' AVERIAS
FAULT CAUSE REMEDY FAULT CAUSE REMEDY

AIR DISCHARGE
CAPACITY TOO LOW

Engine Speed Too Slow

Blocked Air Cleaner

High Pressure Air Escaping

E xressive Clearances in Air End

Check Air Cylinder
Check Engine Filters

Check Restriction Indicators
Replace Elements if Necessary

Check for Leaks

ENGINE SPEED
TOO LOW

Incorrect Setting to Throttle Arm

Blocked Fuel Filters

Blacked Air Filters

Faulty Regulator Valve

Check Setting of Thrattle

Check Fuel Filter if Engine
Smokes

Check Air Filters

Check Regulation System

COMPRESSOR
OVERHEATS

Low Qil Level

Dirty or Blocked Oil Cocler

Wrong Grade of Oil
Defective Bypass Valve
Recirculation of Cooling Air

Faulty Temp, Shutdown

Top up Oil Level
Check far Leaks

Cilean Qil Cooler Fins

Seek Advice of Oil Supplier
on Qil Grade

Check Operation of Element.
Reptace if Necessary

Move Machine to & Position
to Avoid Recirculatian

Check QOperation of Switch.
Reptace if Mecessary

OIL BLOWS BACK
INTO AIR FILTER

Faulty Unloader Valve

Check Free Operation of
Unloader Valves

OIL SEAL LEAKS

tmproperily Fitted Seal

Replace Oil Seal

SAFETY VALVE BLOWS

(perating Pressure Too High
Regulator out of Adjustment

Faulty Regutator

Check Setting & Operation
of Regutator Valve Piping

EXCESSIVE OIL
CARRIED OVER TO
DISCHARGE AIR

Blocked Scavenge Line

Punctured Separator Element

Pressure in System Too Low

Check Scavenger Line, Drop
Tube & Orifice, Clean &
Reptace

Replace Separator Element
Check Min._ Press. Valve or

Sanic Orifice. Recheck Min.
Press.

UNIT PREMATURELY
SHUTS DOWN

Fuel Starvation

Low Engine Oil Pressure

High Comp. Oil Temp'

Switch Failure

Electrical Fault

Check Fuel Level & System

Check Engine Qil Level &
Fitters

Check Comp. Qil Level &
Bypass Valve. Check Fan
Drive

Test Switches

Test Electrical Circuits

EXCESSIVE
VIBRATION

Engine Speed Too Low

Check Throttle Operation,
Check Engine Filters,
Recheck Engine Full Speed
and ldle Speed

.0

INGERSOLLRAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

Nooly J.L'L! ‘5,“

FAUTE

CAUSE

REMEDE

FAUTE

CAUSE

REMEDE

DECHARGE D'AIR
CAPACITE TROP

Vitesse Moteur Trep Basse

Verier Cylindre ' Air
Verilier Filires du Moteor

VITESSE MOTEUR
TROP BASSE

Mauvas Reglage Bras Acceieration
Filtres Combustible Bouches

Filties o An Bouches

Valve Requlsteur Delectueuse

Verer Regluge Acceleration

Ventier Filire Combustsble

S Motaur Fume Venfier
Filtre a A

Verifir Systeme e
Regutation

Retroidisseur O'Huite Bouche

Hunite de Mauvais Grace

Valve de Denvatson Defectueuse

Recirculation e LA en Train
de Aefoida

Controle de Fermeiure re
Temperature Delertueux

BASSE
Filtre Air Bouche Verifier Indicateur e
Restriction
Remplacer Elements au
Besomn
Fuite D'Ar a Haute Pression Aechercher das Fuites
Jeu Excessit au Termenal OF Aur
COMPRESSEUR Niweau D'Huite Trop Bos Ajouter Huile
SURCHAUFFE 5 Assurer Qu'il N'y a Pas de

Fuite
Nettoyer Aillerte du
Refroidisseur D'Hutle

Rechercher L'Opinion du
Fournisseur D'Huile wur
le Grade de L'Huile

Veritier Fonchionnement de
L'Element et Remplace
4u Besoin

Placer Machinge dans une
Position gui Empeche
Recrculation

Verifier Foncuonnement du
Contrale, Remplacer s
Necessane

HUILE RETOURNE DANS
FH_TRE A AIR

Valve te Dechargement Defectueuse

S Assurer gue Valve de
Dechargement Marche
Librement

JOINT D'HUILE FUIT

Jont Mol Manie

Remplacer Joint

VALVE DE SECURITE
EST ACTIVEE

Pression D' Undisanion Teop Houte

Requliteur Mal Regic

Valve tu Regulateur Delectueuse

Verifier Reglage e1 Bonne
Marche de la Valve ou
Requlateur et de la
Tuyautere

EXCES D'HLMLE VERS
DECHARGE D'AIR

Circuin de Récupératmn

Edminent Separateur Creve

Presswon du Systeme Trop Basse

Le Cucuit de Recupueration,
Fuhe Viseur gt Onifice,
Nettoyer et FReplacer

Remplacer Element
Separitenr

Verifier Valve Pression Min
ou Ordice Somaue
RAevesfier Pression
Minimum

VIBRATIONS
EXCESSIVES

Vitesse Mateur Trop Basse

Verdier Operation
D' Acceleration, Venlaer
Furres Machire Reverdier
Vitesse Maximum Machine
et Ralentr

ENSEMBLE SE FERME
PREMATUREMENT

Mangue de Fuel

Pression Huile Moteur Basse

femuer-uune Huile Compresseur Haule

Celadlunce Electrwque

Verifier Nivesu du Fuel er
Sysieme

Veritier Niveau D Huile Dans
le Moteur et Fiires

Veritier Niveau D'Huile
Comp. Et Valve de
Uenwvation. Verifier Marche
Ventilateur

Tester tes Contacts

o1

INGERSOLLRAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE >Nooly J.L‘i-l S+
AVERIAS .
FEHLER URSACHE BESEITIGUNG FEHLER URSACHE BESEITIGUNG
LUFTAUSTRITTS Zu gering Motorgeschwindigkeit Luftzylinder uberpriifen SICHERHEITSVENTIL Zu hoher Betriebsdruck Einstellung und Arbeitsweise
KAPAZITAT ZU BRENNT DURCH des Reflerventils sowie
GERING Filter des Motors iberpriifen Reglereinstellung funktioniert Leitungen dberprifen
* nicht
Luftreiniger verstopft Beschrankungsanzeiger
uberprafen Fehlerhafies Reglerventil
Hochdruckluft entweicht Gegebenenfalls Elemente OLUBERTRAG ZUR Spulleitung verstopft Spulleitung prifen, Rohre
austauschen LUFTABGARBE ZU} und Austrittsoffnung
HOCH senken, saubern und wider
Auf Undichtheit prifen einsetzen
Toleranzen am Luftaustrittsende Abscheiderelement durchlochert Abscheiderelement ersetzen
2i grof}
Druck der Anlage zu niedrig Unterdruckventil der Anlage
KOMPRESSOR Niedriger Olstand Ol nachfiillen, auf uberprifen oder Schal-
UBERHEIZY Undichtheit prifen laustrittsdffnung. Mindest-
druck nochmals prufen.
Olkiihler schmutzig oder verstopft Kdhlrippen saubern
UBERMASSIGE Motargeschwindigkeit zu gering Drosselarbeitsweise nach-
Fatsche Olqualital Vom Ollieferanten beraten VIBRIERUNG prufen, Motorfilter nach-
lassen sehen. Motor nochmals bet
vollem Lauf und Leerlauf
Umilernwventil defekt Elerment uberprufen gegf. nachprifen.
austauschen
ANLAGE SCHALTET Krafistoftmanget Kraftstoffstand und Anlage
Wiederumlauf der kihierlutt Maschine umstellen um 2U FRUH AB uberprufen
Wiedervmiauf zu
vermeiden Niedriger Motorotdruck Maotardlstand & Fikter
uberpriifen
Temp. Abschalter fehlerhaft Schalter prufen, notf.
ersetzen Hohe Kompr. Oltemperatur Kompr. Olstand & Umleit-
— ventil prifen. Geblasean-
MOTORGE- Ensteliung am Gasausleger Gaseinstellung uberprufen trieb uberprifen
SCHWINDIGKEIT
ZU NIEDRIG Benzinfilter versiopft Benzinfilter nachsehen Schalrausfalt Schalter nachsehen
Lufttitter verstopft Wenn der Motor raucht, Elektirischer Fehler Elektrische Leitungen
Luftfilter nachsehen nachsehen
Kontrollventil fehlerhaft Einstellsystem uberprufen
CGLDRUCKSCHLAG Uberdruckventil {ehlerhafu Ungehinder.e Arbeitsweise
IN DEN LUFTFILTER des Uberdruckablassventils
uberprufen
OLDICHTUNG UNDICHT  + Dichtung faisch angebracht Oldichtung austauschen

o2

INGERSOLLRAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE o Yaaly Jbi 5 <
) AVERIAS
GUASTO CAUSA PROBABILE RIMEDIO GUASTO CAUSA PROBABILE RIMEDLO

VIBRAZION| ECCESSIVE

Motore a regime troppo ridotto

Esamingre il funzionamento
della farfalls. Esaminare i
fittri del motore.

« Controllare di nuovo il
motore a regime massimao e
minimo.

MOTORE A REGIME
TROPPO RIDOTTO

L'OLIO TORNA
INDIETRO NEL FEILTRO
DELL'ARIA

Impostazione sbagliata della
levetta del gas

Filtri del carburante bloccati
Filtri defl’aria bloccati

Valvola di regolazione guasta

Vaklvola di scarico guasta

Verificare 1a messa a punto
della farfalla

Esaminare il fittro del
carburante. Se it motore fa
del fumo, verificare il filho
dellaria.

Controllare il sistema di
regalazione

Verificare e stabilire il
funzionamento cofretto
valvola di scarico

CAPACITE D1 SPURGO
RIA TROPPO RIDOTTA

Giri del Motore Troppo ridotti

Filtro dell’a ia bloccato

Fuga d'aria ad al1a pressione

Talleranze eccessive sul lato
‘aria

Esaminare il cilindro dell’aria
compressa. Controliare i
filtri del matore

Esaminare gli indicatori

| S -

di blocco. Sostituire il
filtro secondo le necessitd

Esaminase la possibilita dt
perdite d'aria

LA TENUTA DELL'OLIO
PERDE

Tenuata montata in modo
shagliato

Sostituire la tenuia dell’olie

LAVALVOLA DI
SICUREZZA 51 5CARICA

Pressione di regime troppo
elevata

Regotatre fuori tolleranza

Valvola di regotazione guasta

Verificare I''mpaostazione e«
il funzionamento detla
valvola di regolazione e
tubature attinenti

L'APPARECCHIATURA
S1 SPEGNE
PREMATURAMENTE

"Mancanza di carburante

Pressione dell'olio troppo bassa

Temperatura olio del compreassore
elevata

Guasto di un commutatore

Guasto di carattere elettrico

Esaminare il livello ed i
sistema distribuzione el
carburante

Esaminare il livello dell’'oho
nel motore ¢ gli apposito
tiltry

Esaminare i livello aho de!
compressore € 1a valvola o
by-pass, Venficare
I'azionamenio della
ventola

Callaudare + vari commuta-
tori .

Collaudare i vasi circuiti
eletirici

SURRISCALDAMENTO
DEL COMPRESSORE

Livello dell’atio troppo basso

Radiatore dell'alio sporco o
bloceato

Olio di viscosita sbagliata

Valvola di by-pass difettosa

Circotazione continua dell'aria
di raffreddamento

Commutatore di disinserimenio
temporaneo guasto

Rabboccare il livello dell’alio
Weder se ci sono delle
perdite

Putire le alette det radiatore

Consultare il fornitore per
stabilire il tipod'olio giusto

verificarne il funziona-
mento @ sastituirla se
risulta difettasa

Spostare Vapparecchiatura in
una posizione che
impedisca una circolazione
continua dell’aria

Verificarne il tunzionamento
e sostituirio se risulta
difettoso

QUANTITA D'OLIO
ECCESSIVE PRESENTI
NELL'ARIA DI SPURGO

Tubo di ricupero bloccato

Elemento separatore forato

Pressione troppo bassa

Esamingre it tubo di ticupero,
quello di sgancio pulire
I' ugello e rimettere a
posto il tutts.

Sostituire {'elemento
separatore

Esaminare |a valvola di
pressiong minima oppure
I'orifizio acustico.
Controllare di nuovo la
pressione minima

3

INGERSOLLRAND




Enfriador de aceite sucio o
bloqueadeo

Grado de aceite equivoc ado

Valvula bypass detectiva

Recirculacion de aire
refrigerante

Interruptor de temperatura
defectuoso

Limpiar aletas del eniriador

Pedir consejos del
suministrador sobre grado
de aceite

Revisar funcionamiento de
elemento; cambiar si es
necesario

Mover la maguina auna
posicidn que no permite
recirculacion

Revisar funcionamiente de
interruptor. Cambiar si ¢s
necesario

Presion en el sistema moy baja

TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE holy Pt 5 £
AVERIAS
PROBLEMA CAUSA REMEDIO PROBLEMA CAUSA REMEDIO
CAPACIDAD DE Velocidad del motor my baja Revisar cilindro de aire VALVULA DE Presién de funcionamiento Fovisar ajuste y funcione
DESCARGA DE AIRE Revisar filtros del motor SEGURIDAD SE muy alle miento de vilvula
MUY BAJA DESCARGA requladoray tubesy
Regulador juera de ajuste
Limpiadar de aire blogueado Revisar indicador de
restriccion Valvula reguladora defectuosa
Escape de aire a presion alta Buscar escapes EXCESIVO ARRASTRE Linea de recuperacion ohstruida Frevisat lineza de recuperacion,
DE ACEITE AL AIRE ' tbo gotero v orificio,
Demasiado awe se queda en el DE DESCARGA limpiar v reemplazar
compresor
Elemento del separador roto RAeemplazer clemento del |
RECALIENTAMENTO Nivel de aceite bajo Anadir aceite separador
'DEL COMPRESOR Buscar escapes

Rewvisar valvula presion
mimima o orificio sdnico.
Re-revisar presion minima

VIBRACION
EXCESIVA

Velocidad del motor muy baja

Revisar funcionamiento
regulador.

Revisar filtros del motor

Re-revisar rmotor a toda
velocidad v & marcha lenta

VELOCIDAD DEL
MOTOR MUY BAJA

Regulador mal ajustado

Filtros del combustible blogueados

Filtros de aire bloqueados

Valvula reguladora defectuosa

Revisar ajuste del regulador

Revisar filtros del motor si
boton humo

Revisar filtros de aire

Revisar sisterma de regulacion

RETROCESO DE
ACEITE AL FILTRO
DE AIRE

Valvula de descarga defectuosa

Revisar funcionamienta libre
de 1a valvula de descarga

ESCAPE DE ACEITE
POR SEL SELLO

Sello mal puestp

Reemplazar sello de aceite

CIERRE PREMATUR(O
DE LA UNIDAD

F alta de combustihte

_ Presién baja aceite del motor

Temperalura alta aceste comp.

Falia del interruptor

Falio eléctrico -

Revisar sistema de nivel de
nivel de cornbustible

Revisar nivel aceste del
mator y filtros

Revisar nivel aceite comp. ¥
walvula bypass. Rewvisar
impulsador del ventilador

Revisar interruptares

Revisar circuitos eléctricos

4

'INGERSOLL-RAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

SNy Pt 5 £

ke

—

S

oW

-

JL,JI

Lo T 1.
"“1)‘!. [y aad= !
- > -

LS g e Al
Y e

FENENPRY :q‘h

A Sl

O

:..:.lfn..:.!' sl 'L-&J s _mand!
N )

e Mo Lt bas
byas oLl
l..]é;l' _-L‘....a J J.lﬂ-‘

abews it
Zlei

30N s i it
Sl aly St 2l s andl
Jablall o) S amil
. LaL'»U amzat _-') ._.5.3‘.‘.'.” s 3
lma Al Ll A Lamd
il et

Dol -

Sl R St 2

FFERIIAP?
Sadl g ) Al s

e hilalh o) e dm s

Lacch ~Gie § s
S e

J,...),H M
2y UL-;

clybl Uit _amil

L'u;»“ L E V.a:-jl

dedmill Dl il e

byl oanl 1) anall fact

e Ll

e

RV

Ho Janay dipa vy
bl doh e V) gl -

e ybl oy i ki
g

S s faSt

R oandNa e

ot e ale ) ik

s e ) a dge L
;:‘:,-.‘,,g}l ,_;_,’_‘I

O dacady sl les amil
i et a!

U TR
‘L’.ﬂ sa e baled

b dacat :l:.ii' s _ams!

sl

bt g J 5 e

23 3 ,--li n—-n'-“ 3 ok
BT LS | PR pU.Su.'...-‘
Lot il 25 plaall 3

340 eyl s iskel

— haclal
SRl

s i, aSH bt sl
T ity b

Laill ats Jazd

PR IPUNETY [ PIP L POV R LY

J.x\w Laal sl

Leall

SN s g sl

_L...a.i."l s J —
L aiiie Hebl § baalt

- UGy
Ao

o adl clyat i

asal _'-.;b.-‘ Lot -_M'

[T F I .'._\_.1-.1‘ Lo

Lt j‘;—'—“

el amdoas! ‘_“.:-.l.‘ Lkl
Al ary ALiEh
Aol s e wi! ;'-_I.‘l‘_’..pu"n.....é fadins Bl i
= E M 3 - 5 E
EYCHU RO Rt EYURRRENS SO [ELE S (NEY
T VR S B U gl Sl e 3 alae!

dadl ol
M

el alea, Vs

ot -'n...a‘j Uas
[ T W

X EEHH ‘-:"1}!'

".},M c“f

S

INGERSOLL-RAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE SNty Jli1 g £
“ AVERIAS

. 4 J/16
6
YEL

p—

WHT _RED M 17
RED
8
BLU WHT
A2 BLU
| S—
14
BLU WHT

B7a

WHT 2
N 1
> T 2
jpun A a3
M la
T 5
(‘L______B
7
BLK 9 1
10

it
i

6 ' INGERSOLL-RAND
N 53




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

5w

O ~ND -

N BN -0

. Electronic Control Circuit

J. 1. {Connector)
Hourmeter

Cable to Block
Alternator

Start Switch
Starter )

Belt Break Switch

Relay

Solenod

Qil Pressure Switch
Hot Air Discharge
Fuse 16A

Batery 12V

Earth Strap to Frame
Fue! Pump

COLOUR CODE

BAN = BROWN
GRA = GRAY
WHT = WHITE
BLK = BLACK
PR = PURPLE
RED = RED
YEL - YELLOW
GAN = GREEN
BLuy = BLUE
PNK = PINK
ORN = ORANGE

Circuit de Contr. Electr.

Connecteur
Compieur d'Heures
Cable/bloc

Alternateur

Securite de Demarrage
Demarreur

Voyant Rupture Courroie

Relais

Relais Magn.
Securite Press. Huile
Temp. Air

Fusible 16A

" Batterie 12V

Bande mise 3 la masse/bati

CODE DES COULEURS
8RN = MARRONE

GRA = GRIS
WHT = BLANC
BLK = NOIR
PUR = VIOLEY
AED = RDUGE
YEL = JAUNE
GRN = VERT
9LU = BLEU
PNK = ROSE

ORN = ORANGE

Circuito de Control
Electric

Conector

Cuentahoras

Kabel zum Block

Aiternator

Interruptor de Arrangue
Motor de Arrangue
Interr. Rotura de Correa

Rele

Solenoide

Inter. Presion de Aceite
Alta Temp. Aire Compr
Fusible 16A

Bateria 12V

Erdriemen zum Gestell

FARBMARKIERUNG

BLK = SCHWARZ
BLU = BLAU
BRN = BRAUN
GRA - GRAU
GRN - GRUN
ORN = ORANGE
PNK = ROSA
PUR = PURPUR
RED - ROT
WHT = WEISS
YEL = GELB

Circuito Electr. Contrl.

Raccordo
Contaore
Caco al blocco

Alternatore

Interrutt, Avviamento

Motorino Avviamento

Sicur. Rottura Cingh.
Ventola

Relais

interrutt a Solenoide

- Pressost. Olio Motore

Termost A.T. Aria Compr
Fusibiie 16A
Batteria 12V

Nastro massa al relaio

LEGENDA COLOR{

BAN = MARRONE
GRA = GRIGIO
wWHT = BIANCO
BLK = NERO
PUR = PORPORA
AED = ROSSO

YEL = GlIALLO
GRMN - VERDE

BLU - BLU

PNK = ROS5A

QRN = ARANCIONE

Circuito de Control
Electric

Conector

Cuentahoras

Cable al bloque

Alternator

Interruptor de Arranque
Motor de Arranque
Interr. Rotura de Correa

Rele

Solenaide

Inter. Presion de Aceite
Alta Temp, Aire Compr.
Fusible 16V

Bateria 12V

_Banda de mesa al marco

1 YL ANDA DE COLORES

IRN MARRON
GRA GRIS
WHT BLANCO
ALK NEGRO
FUR VIOLETA
RED ROJO
YEL AMARILLD
GRN VERDE
BLU AZUL
PNK ROSADO
ORN NARANJO

ooty Jd) 5 £

Ly SN S

ey 2

el alae 3

WS Jympe p5 4

.__a,L'.dl S .L‘J.a 6

Joti o o3l 8

J_...ll tlhiil Cl:u 9

J=# 10

o P has plae 12

AN Iy i i 13

S V4

kbavs 15

Yeifirn Syenge -

LR o b iy s

SNy e

= BAN
s, - GRA
Ll s WHT
3yt - BLK
o e PUR
~! = AED
a - YEL
~axl - GRN
4.4 BLU
Jei  PNK
Ju, ORN

17

Y {

INGERSOLLRAND




TORQUE VALUE CHART

TABLEAU DES VALEURS DU COUPLE

DREHMOMENT WERTETABELLE

FASTENING Ibft Nm FERMOIRS BEFESTIGUNGEN
Drive Pins to Flywheel 140 190 Broches d'entralnement-volant 140 190 Triebstiffe zum schwungrad 140 190
Elemento to A/E Hub 140 180 Elément moyeu comp, 140 190 Element zur Nabe/luftaustritt 140 190
A/End to Engine 35 47 Comp. moteur 35 47 Luftaustritt zum Motor 35 47
Mtg. Bracket to A/End 63 Supp. montage comp. 63 Montagebiige! zum Luftaustritt 63
Resilient Mounts to Frame 140 190 Montures antivibrations bati 140 190 Wilderstandsfahige Befestigungen an den 140 190
Cylinder Brkt. to Engine 63 85 Supp. cylindre moteur 63 85 Rahmen
- Starter Motor Terminals 20 27 Bornes moteur démarrage 20 27 Zylinderbiigel zum Motor 63 85
Engine Exh. Manifold Conn, 63 85 Racc. collecteur éschapp. moteur 63 856 Anlassermotor-endstelien 20 27
Autella Clamps 8 11 Brides Autella 8 1 Motorauspuff verteileranschliisse 63 85
+ Unloader Valve to A/E 63 8b Réqul. pression comp. 63 85 Autella-Klemmen 8 1
Oil Manifold to A/E 63 85 Collecteur d.huile comp, 63 85 Entlastungsventil zum Luftaustritt 63 - 85
Lift Bail to T/Frame 80 108 Oreille de levage bati 80 108 Olverteiler zum Luftaustritt 63 85
Cover to Sep. Tank 45 Couvercle r&s séparateur 45 Hebegriff zum T-Rahmen 80 108
Sep. Tank to T/Frame 35 47 Rés. séparateur b 2tj 35 47 Abdeckung Abscheidertank 45
Wheel Nuts 140 Ecrous de roues 140 Abscheidettank an T-Rahmen 35 47
* Nut on Fan Shaft 175 Ecrou sur I’axe du ventilateur 175 Radmutten 140
* Taper Lock Bushes 15 Douilles coniques 15 Mutter an der Geblaseweboe 175
" Disch. Pipe to A/End 140 190 - Tuyau refoul comp. 140 190 Konussperrbuchsen 15
" Disch. Pipe to Sep. Tank 45 Tuyau refoul rés. séparateur 45 auspuffrohr zum Luftaustritt 140 190
Adaptor Ring to Flywheel 18 Adaptateur logement volant 18 Auspuffrohr zum Abscheidertank 45
Housing Support montage avant moteur 63 Adapterring zum Schwungradgehiuse 18
. Front Mounting Bracket 63 Cylindre % air support 20 Vordere Montagebiigel zum Motor 63
to Engine Organes de roulement AV b ati moteur remorque 140 Luftzylinder zum biigel 20
Air Cylinder to Bracket 20 Organes de roulement AR b 3ti remorque 140 Laufwerk vorne zum Motorgeste!l des 140
Running Gear Front to 140 Wagens
Truck Engine Frame Laufwerk hinten zum Wagenrahmen 140
- Running Gear Rear to 140
Truck Frame
'INGERSOLL-RAND




TABELLA DE! VALORI DI COPPIA
DISPOSITIVY
D1 CHIUSURA

CUADRO VALOR DE TORSION

FIJADCRES

pu Bk R

Da spinotti di azionamento al volano 140 190 Dedos de arrastre al volante 140 190 \q Ve B Uikl s
2
Da elemento al mozzo compressore 140 190 Elementos al cubo compresor 140 190 e Vi AV il 5o ] okt
Da compressore a motore 35 47 Compresor al motor 35 47 sV Yo Py ,I‘.”’,l \ ’: T
Da mensola di supporto a compressore 63 Soporte al compresor 63 N f"l Jhe :& _‘Fk"
Da supporti elastici a telaio 20 27 Montajes flexibles al armazon 140 190 W s1bt e ) "“‘J" —
Conn. collettore scarico motore 83 85 Soporte cilindro al motor 63 85 4 Ve AYEAEO b sl
Morse Autella 8 1 Terminales motor de arranque 20 27 Ao r LA (RHPU LEEE
Da valvola di scarico a compressore 63 85 Conexion distrib escape motor 63 856 v A L A PR TP VR U
Da collettore olioc a compressore 63 85 Abrasaderas Autella 8 1" Ao 1 cadh daly Bl eale
Da gancio di sollevamento a telaio 80 108 V alvula descargadora al compresor 63 108 1y A gl ol
Da copertura a serbatoio separatore 45 Gancho de alzar al armazon T 80 108 AD 1 LAl &l 1 Ay (.L__,
Da serbatoio separatore a telaio 35 47 Tapa al tanque sep. 45 AO 1r XY 4..1.,. BT S Mt
Dadi per ruote 140 Tanque sep al armazén T 35 47 VoA A PRI i -',-\" e
Dado su albero ventola 175 Tuercas de ruedas 140 Juj . d u;:
Boccole di bleccaggio coniche 15 Tuerca en eje del ventilador 175 to . f}"‘ e d.‘ “ ,1
Da tubo di scarico a compressore 140 190 Casquillos con cierre conico 15 ¢y Yo Ll I ool O
Da tubo di scarico a serbatoio separ. 45 Tubo Disch. al compresor 140 190 vee Ul Yy
Da anello adattatore 18 Tubo Disch. al tanque sep. 45 Yve 33V agee domy o e dypono
a alloggiamento volano Anillo adaptador al carter del 18 Ve B a8 ol o
Da mensola di supporto anteriore 63 volante 14 Ve bl e UV pall il
a motore Soporte montaje delantero al motor 63 fo Joo & Ot (1 il el
Da cilindro aria a mensola 20 Cilindro de aire al soporte 20 7 B G T A5 M 2aks
Da parti mobili anteriori a 140 Tren rodante delantero al armazon 140 1w o Yl o 2
I:,telaio motgr1e carro 140 del motor del camion ) ppaTy
a parti mobili posteriori a .. d
tel:airo 0::arrol P v Al el bt &l
Vir Sl 18,1500 kN dgaly
. ixlat 8 e
Ve UETPSUREES (P
R |
INGERSOLL-RAND

6.9




I8V IIY V1S3

S0OL1S3INd3d 3 V1S

1S3 1LZ1vSHI

S3IHDOVL3AQ S3IIIId INDOTIVLVYD

LSI7 S1dvd 3HVYS

amasoo9d .
GNVH110SHIONI



DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO FTRCE oo

INGERSOLLRAND




tem C.P.N. Qey DRIVERS DIVERS ANTRIEZ GRUPPO MOTORE ACCIONAMIENTO D paliesl
1 e 1 Engine Moteur Motor Motore Motor B 1
2 92547157 1 Bracket Support Halterung Staffa Supporte iiss 2
3 35273812 1 Mount Monture Befestigungsteil Supporto Armadura s 3
4 35101468 1 Washer Rondelle Dichtungsring Rondella Arandela et 4
5 92679315 1 Guard Protecteur Schutzorrichtung Protezione Proteccion i 5
5 92672195 1 Flange Conduite Rinne Condotto Conducto b B
7 92501964 2 V Belt Courroie, Moteur Keilriemen Cinghta Corres ks F e 7
8 92062272 1 V Belt Courroile, Moteur Kellriemen Cinghia Correa };,3-,;.» 8
9 92681352 1 Hose Canalisation souple Schiauch Tubo flessibile Manguera v 9
10 92034172 1 Clamp Bride Klemme Brida Abradadera el 10
++++++++ |tems supplied by Engine Manufacturer ++H4 4+ F+tttt+ -+ F++++4+++ RS

Articles founis par le
fabricant du moteur

Vom Motorhersteller
geliefert

Elementi forniti daila
Fabbrica dei motori

Piezas suminisrabeas por

fabricante de motores

Bt 1) 35 2 las i il

7.1

INGERSOLL-RAND




: 7142

INGERSOLLRAND




ftem C.P.N. Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO ST ELF PRy

1 92674670 1 Pipe Tuyau ‘Rohr Tubo Tubo sl 1
2 92674712 1 Silencer Silencieux Schalldampfer Maritta Silenciador gt adls 2
3 92252006 2 Strap Courrole Riemen Chiusura Correa . 3
4 92674688 1 Pipe Tuyau Rohr Tubo Tubo s 4
5 92674654 1 Support Support Stutze Supporto Soporte ikiles bl 5
6 92674704 1 Tailpipe Tuyau D'embout Auspuffrohr Tubo Di Scarico Tubo De Escape NPT YO 6
7 92677285 3 Clamp Bride Klemme Brida Abradadera Sl 7
8 92032440 1 Gasket Joint Dichtung Guarnizione Junta s 8
? INGERSOLL-RAND

® 1 @ 3




Lol SJ‘,‘a‘-l

ACCIONAMIENTO

GRUPPO MOTORE

DIVERS ANTRIEB

DRIVERS

INGERSOLLRAND

{.1.4




ftem C.P.N. Qty  DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO 90 i gl

1 92674795 1 Fuel Tank Réservoir & carburant Kraftstofftank Serbatoio carburante " Tanque combustible 2yl 1
2 92354380 2 Reducing Bush Douille de réduction Reduzierbuchse Boccola di riduzione Buje reductor D) s 2
3 92258706 2 Drain Valve Soupape de vidange AblaBventil Valvola di drenaggio Valvula drenaje iy e fles 3
4 92120013 1 Cap Bouchon Verschluf . Tappo Tapa ol 4
5 92043058 1 Filter Filtre Filter Filtro Filtro c* - 5
6 92394279 2 Adaptor Adaptateur Adapter Riduttore Adaptador g 6
7 35279934 1 Elbow Coude Kriimmer Gomito Codo S 7
8 92647215 1 Hose Flexible Schlauch Tubo flessibile Manguera s 8
9 92417237 2 Hose Flexible Schlauch Tubo flessibile Manguera W 9
10 35279827 2 Elbow Coude Kriimmer Gomito Codo e 10
1 92116706 2 Adaptor Adaptateur Adapter Riduttore Adaptedor Ny 1"
12 92293661 2 0-Ring _Joint torique 0O-Ring Tenuta toroidate Junta tbrica 5 3cke 2k 12
13 92118728 1 Water Trap Bac a eau Wassersack Scaricatore d'acqua Cotector de agua U ey el s 13
14 92118850 1 Bracket Support " Biigel Brida Statfa e 14
; 15

INGERSOLLRAND




AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR elghl js i b e
COMPRESSORE

INGERSOLLRAND




Item C.P.N. Qty AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR T elgdl f A5 b o
COMPRESSORE
1 Airend Bare Compresseur Verdichterteil . Gruppo Compressore _ Compresor G501 LA
{1-6) 92089317 1 Caupling Assy Montage Kupplungs-Baugruppa Accoppiamento Montaje acoplamiento I S (15)
(1-2} 92073626 1 Hub + Circlip Assy Ensamble circlip moyeu Naben-Sicherungsring Insieme anello d’arresto Montaje grapa circular &y u;-i' it {1:2)
montage sul mozzo del cuba ) -
1 92089325 1 Hub Mayeu Nabe Mozzo Cubo e ;L’_ ;
2 92089358 1 Circlip . Circlip Schelle Fascetta Abrazadera Ll i gar
(35) 92073634 1 Element Assy Element Einsatz Elemento + Elemento gy (3-5)
3 92089507 3 Setscrew Vis Schraube Vite Tornillo T 3.
4 92089341 3 Bolt Boulon Bolzen Bullone Perno oA 4
5 92089333 1 Element Etement Einsatz Elemento Elemento ": 5
6 35321421 1 Key Clavette Keil Chiave Chavetta C . 6
7 36723641 1 Housing Carter Gehuase Ir. castellature Carter o 7
8 39437637 1 Gasket Joint Dichtung Guarnizione Junta rs‘i: 8 )
9 35593490 1 Seal Joint Abdichtung Tenuta Retendor il 9
10 95358024 1 O-Ring Joint Torigue O Ring 0 Ring Junta Torcia - s 10
11 36328475 1 Cover Couvercle Abdeckung . Coperchio Tapa & el gk i "
12 92070036 1 Bracket LH Support gauche Linke Befestigung Supporto di sinistra Soporte M.12q. ﬁAJI ;43'4 s 12
13 92087725 1 Bracket RH Support droit ‘Rechte Befestigung Supporto di destra Soporte M, Der, = S 13
14 35273812 2 Mount Support Trager Supporto Soporte <k 14
15 35101468 2 Washer Rondelle Dichtungsring Rondella Arandella e 15
16 35273037 2 Washer Rondelle Dichtungsring Rondella Arandella i 16
17 92117480 2 Cover Couvercle Abdeckung Coperchio Tapa ‘ b 17
18 30346662 1 Washer Rondelle Dichtungsring Rondelia Arandella L s 18
19 35327543 1 Bearing Roulement Lager Cusinetto Coinete D 19
20 35326602 1 Retainer Retedue Haltering " Ritenuta Rentencion Sl 20
21 35851153 1 Shaft Arbre Welie * Albero _Eje Rt 21
22 35788786 1 Gear Set Jeu Engrenage Radersatz Insieme ingranaggi . Juego engranajes J-.:L,_E: 22
23 35327626 1 Spacer Entretoise Distanzstuck Distanziatore . Espaclador s 23
24 35255827 1 Clamp Plate Plague De Serrage Befestigungsflansch - Piastrina . Place Grampa - E 24
25 35262716 1 Spacer E ntretoise Distanzstuck Distanziale ; Espaciador sele 5T 25
26 35329192 . 1 Key Clavette Keil Chiave . Chavetta e 26
27 95223178 1 Retaining Ring Anneau De Retenue Haitering Anello Ritenuta " Anillo De Retencion Szl Ll 27
28 95096806 1 Retaining Ring Anneau De Retenue Haltering Anello Ritenuta ! Anillo De Retencion Somen el 28
29 35313568 1 Bearing Routement Lager Cusinetto ' Coinete ek oS 29
30 35364660 1 Spacer Entretoise Distanzstuck Distanziatore - Espaciador ;J;L_J.'&'Li 30
31* 92708874 1 Drive Plate Disque d’entrainem Triebpilatte Piastra d’azionamento Placa mando 2l 3
n- Not Hiustrated Non illustré nicht abgebildet Non illustrata Sin Hustracion sl (e i anx

1.2.1

INGERSOLLRAND




elydt fy i e

GRUPPO COMPRESOR
COMPRESSORE

VERDICHTERTEIL

COMPRESSEUR

AIR END

INGERSOLLRAND

{.2.2




ltem  C.P.N,

AR END

Qty COMPRESSEUR VERDICHTERTEIL GRUFPPO COMPRESOR T elght py i b b
COMPRESSORE
1 95223194 1 Circlip Circlip Schelle Fascetta Abrazadera Sl il 1
2 35313535 1 Bearing Roulement Lager Cuscinetto Coinete J_& s 2
3 356270131 1 Spacer Entretolise Abstandstruck Distanziale Espaciador iaele S0 3
4 95223475 1 Retaining Ring Anneau De Retedue Haltering Anello Ritenuta Aniflo De Rentencion jl*;,‘, e 4
.5 36313543 1 Bearing Roulement Lager Cuscinetto Cojinete Sk o5 4]
6 92540764 1 Housing Carter Gehause incastellature Carter Goped 6
7 35518497 1 Gasket Joint Dichtung . Guarnizione Junta s 7
- 8 92054554 1 Housing Carter Gehause Incasteitature Carter O 8
9 95078549 2 Pin - Broche Stift Perno Clavisa s 9
;10 95239927 2 Pin Broche Stift Perno Clavisa P 10
1 35332915 2 Pin Broche Stift Perno Clavisa o 11
12 95381109 1 Key Clavette Kell Chiave Chavetta loie 12
13 35085042 t Rotor Set - Jeu Rotor Rotorsatz Serie Rotori Juego Rotor )lj.ﬂlc‘..ib 13
7 INGERSOLL-RAND
¢ 2 .3




AIR END

COMPRESSEUR

VERDICHTERTEIL

GRUFPPO
COMPRESSORE

COMPRESOR

INGERSOLLRAND




Item C.P.N.

Qty

AIR END

COMPRESSEUR

VERDICHTERTEIL GRUPPO COMPRESOR tated! by il b gl
COMPRESSORE
1 39437629 1 Gasket Jaint Dichtung Rondella Junta . 1
2 92604539 1 Housing Carter Gehause ‘ Incastellature Carter L____J 2
3 353123600 4 Shim Set Jeu De Cales Beileyscheibensatz Ser Spessort Plancha de relleno " r‘l’ 3
4 35313618 4 Shim Set Jeu De Cales Bellegscheibensatz Serie Spessori Plancha de relleno ;aﬁ? i 4
5 39437595 4 Bearing Roulement Lager Cusinetto Cojinete 2! 3 5
6 35262690 1 Clamp Plate Plague Bridge Klemmplatte Piastra di blocco Placa abrasadera jju 6
7 95060224 2 0-Ring Joint Turique O Ring O Ring Junta Torica e 7
8 35354448 1 Shim Set Jeu De Cales Bellegschelbensatz’ Serie Spessori Rondella J_” e g
9 92544311 t Cover Couvercle Abdeckung Coperchio Tapa . ng 9
10 35600840 1 Shaft Arbre Welle Albero Eje (s 55 10
11 35598566 i Seal Joint Abdichtung Tenuta " Sello r-i;‘ o 1
12 35854512 1 Cover Couvercle Abdectung Coperchio Tapa e 12
13 35325679 1 Key Clevette Schlussel Chiavetta Llave P i 3
14 2679323 1 Shim Set Jeu De Cales Bellegscheibensatz Serie Spessori Aondella o 14
?. 2, 5 INGERSOLLRAND




AIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION D elgdl e jgr
AMMISSIONE DE AIRE

7' 3.0 INGERSOLL-RAND




ftem C.PN.

w

Oty AlIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION s eladl oo Hlg
AMMISSIONE DE AIRE
{13) 92666080 1 Air Filter Assy (Engine} Ens. filtre d’air (moteur} . Lyfrfiltermontage Complesso filtro aria Conjunto Filtro de aire PRI c_, gt - (1.3}
1 92686922 1 Element {Main) Elément {principal) (motor) {motore) {motor) ’ Camis) 155 1
2 92686930 1 Element {Safety} Elément {sécurité) _Hauptelement Elamento principale Elemento (principaﬂ (LY - 2
. Sicherheitsalement Elemento di sicurezza Elemento (seguridad) ’
3 . 1 Body Corps Korper Corpo Cuerpo ) _ 3
(1-3) 92666098 1 Air Filter Assy Ens. filtre d'alr Luftfiltermontage Complesso filtro aria Conjunto Filtro de aire (il LAl il C;:’J ipat {13
{Compressor} {compresseur) {Verdichter) {compressore} {Compresor)
1 92686248 1 Ei{ement {Main) Elément (principat) Hauptelement Elemento principale Elemento {principal) () e 1
2 92686955 1 Element {Safety} Elément (sécurité) Sicherheitselerment Elemento di sicurezza Elemento {seguridad) (Olaly s 2
3 1 Body Corps Kdrper Corpo - Cuerpo 15 3

1.3

INGERSOLLRAND




AIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION Telgd) o Yl
AMMISSIONE DE AIRE

INGERSOLL-RAND

e3.2




ltem C.P.N. Qty AIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASS-SYSTEM SISTEMA DI SISTEMA DE ADMISION Celght e g
AMMISSIONE DE AIRE
Air Intake System Prise d'air du moteur Lufteinlass-System Motor  Pressa d'aria, Gruppo Toma de aire, Motor
Engine Matore NPPINERPS
1 092674852 1 Hose Canalisation souple Schiauch Tubo flessibile Manguera b~ 1
2 92674811 2 Mounting Band Bande de montage Befestigungsband Nastro di montaggio Banda montaje i bl 2
3 35295799 1 Cltamp Bride Klemme Brida Abrasadera i, 3
4 92674845 1 Hose Canalisation souple Schlauch ‘Tubo flessibite Manguera b 4
5 92059039 1 Clamp Bride Klemme Brida Abrasadera o 5
6 92034172 2 Clamp Bride Klemme Brida Abrasadera oty 6
7 92042985 1 Tube Tube Rahre Tubo Tubo s 7
8 92055235 1 Tailpiece Tuyau D’echappement Endstuck Pezzo d’estremita Cola Gmle 8
INGERSOLL-RAND
; 033




AIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASS-SYSTEM SISTEMA D1 SISTEMA DE ADMISION Delpdlioa Y
AMMISSIONE DE AIRE

I Py | INGERSOLL-RAND




ftem C.P.N,

Qty

AIR INTAKE SYSTEM

ADMISSION D'AIR

LUFTEINLASS-SYSTEM  SISTEMA Di SISTEMA DE ADMISION Delgdt o S
AMMISSIONE DE AIRE '
" Air Intake Airend Echappee d'air de la prise . Lufteintritt * Presa d'aria, Gruppo Toma di aire, Compresor
Compressor d‘air Kompressorseite Compressore sl pdt Jlrat i ‘

1 92661818 2 Mounting Band Bande de montage Befestingungsband Nastro di mantaggio Bande de montaje i bl i1

2 92547173 1 Hose Canalisation souple Schaluch Tubo flessibile Manguera ok 0 2

3 92034172 1 Clamp Bride Klermme _ Brida - Abrasadera iy 3
4 92275239 1 Clamp Bride Klemme Brida Abrasadera ke 4
‘5 920556235 1 Tailpiece Tuyau d'echappement Endstuck Pezzo d'estremita " Cola e 5

7 INGERSOLL-RAND
: ® 3 L 4 5




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION gre e e

_7. 4.0 | INGERSOLL-RAND




REGELUNG

ftem C.P.N. Qty REGULATION REGULATION REGOLAZIONE REGULACION ped g
{1-17}) 35060631 1 Unloader Valve Assy. Druckregler Montage Ensemble soupape da Insieme valvola di Montaje valvula de ’ fa el oo eyt {(1-17)
dégagement scarico descarga
1 36718427 1 Body Aufbau Corps Corpo Cuerpo Jta 1
2 35833227 1 Housing Gehiuse Carter Alloggiamento Carter o 2
3 356317197 1 Diaphragm Membran Diaphragme Membrane Diafragma _,l_,__,'_ 3
4 35836949 1 Cover Abdeckung Couvercle Coperchio Tapa "t 4
5 35317239 1 Washer Dichtungsring Rondelle Rondella Arandela i 5
6 35588193 1 Piston Kolben Piston Pistone Piston J,.i. 6
7 36318005 2 Bush Buchse Bague Boccola Buje s 7
8 35317205 1 Washer Dichtungsring Rondelle  * Rondella Arandela Fran 8
9 36278555 1 Plug Stecker Bouchon Tappo Tapon sl 9
10 356591122 1 Valva Ventil Soupapa Valvola Valvula fles 10
L 35318013 1 Bush Buchse Bague Boccola Buje i 11
12 35588300 1 Gasket Dichtung Joint Guarnizione Junta ek 12
13 35322767 1 Spring Fader Ressort Molla Resorte b 13
14 35821603 1 Spring Feder Ressort Molla Resorte b 14
15 35278689 1 O-Ring O-Ring Jount torique Guarnizione circolare Junta torica 5o 2k 15
16 35318214 1 Spring Feder Ressort Malla Resorte ool 16
17 35317213 1 Pin Stift Broche Perno Clavija - 17
18 35282292 0.4m Tube Schlauch Tube Tubo Tubo 0.4m sl 8
19 35323542 1 Barbed Fitting Stachelarmatur Montage barbelé Insieme a reticola Conector arponado LY v_q}:'&],j 19
20 35316587 1 Barbed Fitting Stachelarmatur Montage barbelé Insieme a reticolo Conector arponada YOS E;,, 20
21 35589589 1 Gasket Bichtung Joint Guarnizione Junta T e 21
22 92040294 4 St Nut Goujon Perno Husillo P 22
23 92547181 1 Pipe Rohr Tuyau Tubo Tubo Syt 23
24 35588318 1 Gaskat Dichtung Joint Guarnizione Junte Py 24
25 95250692 1 Drain Cock Ablasshahn Robinet de vidange Rubinetto di scarico Grifo de purga ? i 25

1.44

INGERSOLL-RAND




P S

REGULATION REGELUNG REGOLAZIONE REGULACION

REGULATION

INGERSOLLRAND

{.4.2




Item C.P.N. Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION D i) Sl
1 92079532 1 Tee Té T-Stiick Raccordo 4 T Te J 1
2 92522762 1 Hose Canalisation flexible Schlauch Tubao flessibile Manguera o 2
3 35284082 1 Connector Connecteur Anschlufistiick Raccordo Conector bl 3
4 35322379 1 Valve Soupapa Ventil Valvola Valyula e 4
5 92254143 1 Elbow Coude Kniestiick Gomito Codo S 5
6 92086149 1 Adaptor Adapteur AnschiuBstiick Raccordo Adaptador N 3 6
7 92708866 1 Sitencer/Orifice Orifice d.ajustement ARal6ffnungsmontage Accessorio per orifizo Montaje orifico g fiya ails 7
8 35279934 1 Efbow Coude Kniestiick Gomito Codo Sy 8
9 92441294 1 Elbow Coude Kniestiick Gomito Codo S g
10 35283092 1 Tee Té T-Stiick Raccordoa T Te U dy il ekad 10
1" 92117654 1 Hose Canalisation souple Schiauch Tubo flessibile Manguera P 11
7 INGERSOLLRAND
® 4 ® 3




l REGULATION REGULATION REGELUNG REGCLAZIONE REGULACION Dl Gl

7, 4.4 INGERSOLL-RAND




Item C.P.N, Oty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION ¢ el Slg
1 92097039 1 Hose Cananusation souple Schlauch Tubo flessibite Manguera g3 > 1
2 35279850 2 Tes Té T-Stiick Raccordoa T Te LU iley 2
3 92676675 1 Tube Tube Réhre Tuba Tubo el 3
4 92079516 1 Elbow Coude Kniestiick Gomito Codo ] 4
5 92079524 1 Tube Tube Réhre Tubo Tubo iyl 5
6 92098268 1 Tube Tube Réhre Tubo Tubo il 6
7 35306075 1 Tee Té T-Stiick Raccordoa T Te b sy 7
8 35355106 1 Regulator Reguiateur Einsteller Regolatore Regulador ol 8
9 92098235 1 Connector Connecteur . Anschilstiick Raccordo Conector s 9
10 92549211 1 Sitencer/Orifice Orifice d.ajustement Ablaléffnungsmontage Acessorio per orifizio Montaje orificio =4S S 10
1 92394295 1 Reducer Reéducteur Reduzierstiick Riduttore Reductor " s 1
12 92394352 1 Nut Ecrou Mutter Dado Tuerca Uy 12
13 92098276 1 Tube Tube Réhre Tubo Tubo il 13
14 92098292 1 Tee Té T-Stuck Raccordoa T Te D 14
15 92098284 1 Tube Tube Réhre Tubo Tubo -l 1%
16 92083427 1 Washer Rondelle U-Scheibe Rondella Arandela o 16
17 92079565 1 Sotenoid Solénoide Solenoid Tubo flessibile Solencide o 17
18 92117654 1 Hose Canalisation souple Schlauch Gomito Manguera 5 18
19 35301126 1 Elbow Coude Kniestiick Raccordoa T Codo GG Ay 19
20 35283092 1 Tes Té T-Stick Gomito Te g5 20
2 92306323 2 Elbow Coude Kniestiick Dado Codo Uy n
22 92313238 2 Nut Ecrou Mutter Oliva Tuerca L) 22
23 92313246 2 Olive Olive Otive Otiva 23
INGERSOLLRAND
; 4.5




7,4 .6 INGERSOLL-RAND




Item  C.P.N. ty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION D pakal g
1 92547635 1 Nipple Raccord nipple Ingrassatore Nippel Racor _ .- 1
2 92547819 1 Minimum Pressure Valve Soupape, pression mini. Valvola di pressione Unterdriickventi) V alvula presion minima T L—-= 2
minima ' W danealt ¢ ‘
3 92540244 1 Pipe Tuyau Tubo Rohr Tubo s 3
4 92702547 1 Coupling Accoupiement Giunto Kupplung Conexidn 8 4
5 2 Seal Entanchéité Tenuta Dichtung Sello S ol 5
6 92540418 1 Pipe Tuyau Tubo Rohr Tubo gt 6
; 4.7




7. 4, 8 INGERSOLLRAND




item C.P.N. Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION il o
1 92536739 1 Manifold Manifold Verteilerrohr Cotlettore Distribuidor eatl 1
2 92702547 1 Coupling Accouplement Kupplung Accoppiamento Acoptamiento o 2
3 2 Seal Joint Abdichtung Tenuta Retenedor (5 L 3
4 92530047 1 Valve Soupape Ventil Valvola Valvula Fles 4
5 92514959 1 Nipple Gralsseur Nippel Nipplo Racor k. 5
6 92111228 1 Valve Soupape Ventil Valvota Valvula P 6
7 $2256031 2 Nipple Graisseur Nippel Nipplo Racor ¥ 7
3 92294461 2 Valve Soupape Ventil Valvola V alvula tlor . 8
INGERSOLLRAND
; 4.9




EEEEEEEEEEEEE GULACION : palail g

7, 4.10 | INGERSOLL-RAND




Item  C.P.N, Oty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION T e Gl

1 92644543 1 Bracket Support Biigel Statfa Soporte s 1
2 92071299 1 Cylinder Cylindre Zylinder Cilindro Cilindro Gl 2
3 ' 92690387 1 Lever Levier Hebel Leva Palanca g 3
4 92169630 2 Ball Joint Joint & bille Kugelgelenk Giunto sferico Rotula iy Siley 4
<] 92036540 1 Cylinder Cylindre Zylinder Cilindro Cilindro Tyl 5
6 92544535 1 Adaptor Adapteur Pafistiick Adattore Adaptadore wrpa 6
7 4 1 1 . INGERSOLL-RAND

o ®




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE ek il g
: REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.0 INGERSOLL-RAND




Item  C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE QE - [ RVE S
REFROIDISSEMENT . RAFFREDDAMENTO REFRIGERACION
1 92087402 1 Support Support Stiitze Supporto Soporte Ll bl 1
2 92086545 1 Spring Ressort Feder Mollta Resorte ok 2
(36) 92086370 1 Housing Assy. Logement {ens.} Gehiusemontage Complesso sede Conjunto cérter o (3-6)
cuscinetto
3 92087410 1 Housing Logement" Gehiuse " Sade - Carter e 3
4 92087428 ¥ Shaft Arbre Welle . Albero Eje ilal 2pes 4
5 92086537 2 Bearing Paliar Lager- Cuscinetto Cojinete St oS 5
6 35280353 2 Retaining Ring Anneau de blocage Halterung Anello di ritenuta Anillo de retenida ol 6
7 92086388 1 Lever Levier Hebel Leva Palanca gl 7
8 35320688 1 Bush Doullle Buchse Bussola Buje il 8
{9-12) 92679547 t Pulley Assy. Ens. Poulie Riemenschaibenmontage  Complesso puleggia Conjunto polea 35 2oyt 9-12)
9 92549427 1 Pulley Poulie Riemenscheibe Puleggia Polea P 5 9
10 92148006 2 Bearing Palier Lager Cuscinetto Cjoinete Jeot o5 10
11 92118611 1 Spacer " Pibce d'ecartement Distanzstiick Distanziatore Espaciador idela 11
12 95222881 2 Circlip Circlip Sicherungsring Aneilo elastico Resorte circulat Bl Ll 12
13 92672328 . 1 Fan Ventilateur Geblase Ventola Ventilador iy ye 13
14 92168871 1 Key Clavette PaRstiick Chiave Llave Ll 14
15 92409671 1 Ctamp Plate Plague de serrage Kiemmplatte . Piastra di bloccaggio Placa de fijacion St s 15
16 92665926 1 Puftay Poulie Riemenscheibe Puleggia Polea S5y 16
17 92417401 1 Bush . Douille Buchse " Bussala Buie Al 17
18 92681345 1 Pulley Poulie Riemenscheibe Puleggia Polea ;,.& 18
19 92486851 1 Bush Doullle Buchse Bussola Buje LA 19
20 92672310 1 V-Beit Courroie trapézoidale V-Riemen Cinghia trapezoidale Correaen V rE 20
INGERSOLL-RAND
; 5.1




COOLING SYSTEM

SYSTEME DE_
REFAOIDISSEMENT

KUHLSYSTEM

SISTEMA DE
RAFFREDDAMENTO

SISTEMA DE
REFRIGERACION

D g

i
¥ "ﬂ.‘l‘“ by,
r""“m!lf"‘
g
M
QAR
iy

."T‘"I-
e
(AR
WA

0y
QAN
¥ 'uj,':wﬂ}g!

T
Al
iy

INGERSOLLRAND




tem C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE ot ganll g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92672070 1 Cooler Refroldisseur Kiihler Refrigerante Enfriador 2 1
2 92672252 1 Cowl Capote Aufsatz - Guffia {apote ks ellad 2
(3-4) 92672302 1 Guard Complete Protecteur comnplet Abdeckung komplett Insieme Riparo Céarter completo ) S i (3.4}
3 92518885 1 Guard LH ! Protecteur gauche Abdeckung links Riparo di sinistra Céarter M, lzq. S il i 3
4 92518893 1 Guard RH Protecteur droit Abdeckung rechts Riparo di destra Carter M, Der, PSS pVEN v 4
5 92354661 1 Piug Bouchon Stacker Tappo Tapon ) Al 5
6 92034537 1 Guard Protecteur - Abdeckung Riparo Carter i A B
7 92672278 1 Baffle LH Chicane gauche Dampfer links Deflettore di sinistra’ Deflectora M. 1zq. St il 7
8 92672260 1 Baffle RH Chicane droite Dampfer rechts Deflettore di destra Deflectora M, Der o gt ol 8
9 92672286 1 Baffle Chicane Dampfer Deflettore Deflectora P 9
10 92674662 * Support Support Stiitze Supporto Soporte aule Jal> 10
INGERSOLL-RAND
; e5.3




COOLING SYSTEM

SYSTEME DE
REFROIDISSEMENT

KUHLSYSTEM

SISTEMA DE
RAFFREDDAMENTO

SISTEMA DE
REFRIGERACION

D dy i g

INGERSOLLRAND




Item C.P.N. Qty COOLING SYSTEM SYSTEME.DE KUHLSYSTEM SISTEMA DE SISTEMA DE D ! g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 02547249 1 Separator Tank Composé réservoir Abscheidertank/ Serbatoio separatore Cuerpo compuesto Leailt Sl -5 ” 1
’ Compasite séparateur Composit . misto tangue separador
1 92080597 1 Separator Tank U K. Réservoir séparateur Abscheidertank/ Serbatoio separatore GB Tanque separador, sl Shaald Ladl Oty '
anglais " GroSbritannien R. Unido
1 92671932 Separator Tank French Réservoir séparateur Abscheidertank/ Serbatoio separatore Tanque separador o 1
(francais} (franzosisch) (francese} Francia A Lol ot

2 92547140 1 Element Elément Element Elemento Elemento ik

3 92547801 Gasket Joint Dichtung Guarnizione Junta L 3

4 92080662 1 Dish Plaque Auffangschale Bacinella Plato ;;Jv 4

5 92547231 1 Safety Valve Soupape sécurité Sicherheitsventil Valvola di sicurezza Vilvula seguridad S s 5

6 92034685 2 Elbow Coude Kniestiick Gomito Codo B 6

7 92266015 1 Nipple Graisseur Nippe! Nipplo Racor Hei 7

8 35579630 1 Plug. Bouchon Stecker Fappo Tapén e 8

9 35279942 1 O-Ring Joint torique 0-Ring Guarnizione circolare Junta térica A 9
10 92203661 3 Seal Joint Abdichtung Tenuta Retenedor s omild ke il 10
1" 92354760 1 Valve Saupape Ventil Valvola Vialvula - plocs 1"
{12-22) 92702554 1 Gauge Assy Ensemble jauge MeRgeratesatz Gruppo di misura Montjae manémetro s L gt {1222}
12 92708882 1 Tube Tube Réhre Tubo Tubo Tl 12
13 92708890 1 Guard Protecteur Schutzvorrichtung Riparo Protector . 13
14 92095397 2 Nut Ecrou Mutter Dado Tuerca -d,..a 1
15 92095406 1 Ferrule Virole Ringbeschlag Bussola Férula e By 15
16 92095413 2 O-Ring Joint torique O-Ring Guarnizione circolare Junta térica Toul 16
17 92095421 2 Q-Ring Joint torique O-Ring Guarnizione circolare Junta térica i 17
18 92095439 2 Collar Collier Uberschiebmu ffe Collare Cuello Seb 18
19 92095447 2 Nipple Graisseur Nippel Nipplo Racor e 19
20 92095454 2 Seal Joint Abdichtung Tenuta Retenedor e tl} Fnile Rl 20
21 92095462 2 Seal Joint Abdichtung Tenuta Retenedor ot il ik 21
22 92708908 1 Indicator Indicateur Anzeiger Indicatore Indicador iy 22
23 92043017 1 Valve Soupape Ventil Valvola Valvula ;L.:. 23
24 92290162 1 Seal Joint détanchéité Dichtung Tenuta Retendor Pl s 24
26 1 Caver Couvercle Abdeckung Coperchio Tapa i 25

[.5.5

INGERSOLL-RAND




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE i Y [ P S
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.6 | INGERSOLL-RAND




ttem C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dy pidl g
' REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92087840 1 Adaptor " Adapteur Adapter Adattatore Adaptador - 1
2 92677368 1 Tube Tube Réhre Tubo Tubo il 2
3 35278548 1 Plug Bouchon Stopfen Tappo Tapon (R 3
4 92677350 1 Elbow Coude Kniestiick Gomito Coco S 4
5 92677376 1 Adaptor Adapteur Adapter Adattore Adaptador e 5
6 92281195 1 Seal Joint Reduzierstuck Tenuta Reductor S ;l.l_... 4]
7 92657089 v Manifold Manifold Verteiler Collettore - Distribuider o 7
8 35275908 ! Gasket Joint Dichtung Guarnizione Junta A 8
9 92086495 ! Connector Cannecteur Verbindungsstiick Raccordo Conectador = 9
10 92086479 ! Hose Canalisation souple Schtauch Tubo flessibile Manguera e 10
n 92086412 ! Adaptor Adapteur Adapter Adattare Adaptador i "
12 92666072 1 Tube Tube Réhre Tubo Tubo i 12
13 92338946 1 Seal Joint Dichtung Tenuta Retenedor S olle 13
4 92101054 1 Vale Soupape Valve Vaivola Valvula e 14
5 92173780 ! Connector Connecteur Verbindungsstiick Raccordo ‘Conectador = 15
16 92293661 1 Seal Joint Dichtung Tenuta Hetenedor e ol 16
By 92522762 ! Hose Canalisation souple Schlauch Tubo flessibile Manguera teb 17
18 92080811 ! Elbow Coude Kniestiick Gomito Codo N 2
19 92038496 ! Connector Adapteur Verbindungsstuck Raccordo Conectador lff*'l 19
20 92086487 ! Adaptor Adapteur Adapter Adattore Adaptador et 20
21 92086412 1 Adaptor Adapteur Adapter Adattore Adaptador ] 21
22 92677269 1 Tube Tube Réhre Tubo Tubo eyl 22
23 92058064 2 Elbow Coude Kniestiick Gomito Codo i 23
24 92690379 ! Hose Canalisation soupapa Schlauch Tubo flessibile Manguera 1 24
25 92394295 ! Reducer Tube Reduzierstiick Ridduttore Reductor e 25
26 92394352 1 Nut Eecrou Mutter Dado Tuerca 45}.-...4 26
27 92083294 1 Tube Ecrou " Rohre Tubo - Tubo , sl 27
128-29) 92088822 1 OilFilter Assy Ensemble filtre huile Offittersatz Insieme Filtro Olio Montaja filtro aceite e g i depee (28-29)
28 92118678 2 Etement El&ment Element Filtro Elemento e 28
29 . 92087741 1 Head Tate Kopf Testata Cabezal __;.T, 29
- 30 92420058 i Adaptor Adapteur Adapter Adattatore Adaptador Lo 30
N 35279959 1 O-Ring ' Joint tarique O-Ring Guarnizione Circolare Junta térica g Gl 3
32 35279827 2 Elbow Coude Kniestiick Gomito Codo S 32
33 92528090 1 Tube Tube Rt Tubo Tubo ol 33
34 35279835 ! Elbow Coude Kniestiick Gomito Codo e 34
36 35283076 1 Connector Raducteur Verbindungsstiick Raccordo Conectador & 36
37 35287903 1 Connector Réducteur Verbindungsstiick Raccordo Conectador 3y a7
38 92677822 1 Nipple Mamelon droit Nippel Raccordo filettato Racor S 38
7 INGERSOLLRAND
® 5 L 7




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE I A PPe
REFROIDISSEMENT RAFFREDDAMENTOQ REFRIGERACION

7. 5.8 INGERSOLL-RAND




Item C.P.N, Oty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE ke el Glge
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92657113 1 Tube Tube Rohre Tubo Tubo il 1
2 92657106 1 Tube Tube Rdhre Tubo Tubo oyl 2
3 35305622 1 Elbow Coude Kniestiick Gomito Codo s 3
4 35279850 2 Tee Te T-Stiick Raccordoa T Te B A gt ki, 4
5 92394295 1 Reducer Riéducteur Reduzierstiick Riduttore Reductor JFTR 5
6 92394352 1 Nut Ecrou Mutter Dado Tuerca HIVS 6
7 92420058 2 Adaptor Adapteur PaBstiick Anello tenuta ‘0’ Adaptador JEa 7
8 35279959 2 0O-Ring Joint Torique O-Ring Guarnizione circolare Junta tbrica pyde Gil> 8
.9 35279876 1 Elbow Coude Kniestiick Gomito Codo Je. o
10 92528116 1 Tube Tube Rohre Tubo Tubo ot 10
" 35288166 1 Connector Connecteur Anschluistiick Raccordo Connector L, 1"
12 35287911 1 Elbow Coude Kniestiick Gomito Codo B 12
13 926522705 1 Tube Tube Rdahre Tubo Tubo NP 13
14 92083245 1 Tee TS T-Stiick Raccordoa T Te L3 Ay il dakad ! 14
15 92083252 1 Tube Tube Rohre Tubo Tubo il 15
16 36279801 2 Elbow Coude Kniestiick Gomito Codo kN 16
17 92679224 1 Tube Tube Réhre Tubo Tubo ot 17
18 92478502 1 Connector Connecteur AnschluBstiick Raccordo Connector Bl 18
19 92657097 1 Tube Tube Rdéhre Tubo Tubo st 19
INGERSOLLBRAND
; 5.9




o

COOLING SYSTEM SYSTEMEDE KUHLSYSTEM SISTEMA DE SISTEMA DE | C g g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION -
3

7. 5.10 INGERSOLL-RAND




ftem C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE g il Sl

REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
(1-7) 92058627 1 Bypass Valve Assy Soupape de dbgagement  Umlenkventil Valvola bipasso * Valvula desvi b (s impas - (V1) -7
1 92061928 1 Body -Corps - Kéorper Corpo Cuerpo il ' 1
2 35163054 1 Bypass Valve Soupape de ddgagement Umienkventil Valvola bipasso Resorte LT 2
3 30672430 1 Spring " Ressort Fader Nolla Tuerca ‘ i plee 3
4 35214543 1 Nut Ecrou Mutter Dado Junta oAb a
5 30549918 1 Gasket , Joint " Dichtung Guarnizione . V élvula temp.aceite Jf‘_"ﬁ 5
6 35102411 1 Oil Temp Valve _Soupape de témpbrature  Oltemparatureventil Valvola temp olio e o 6
d'huile ! Sl i fles
7 92257351 1 Plug Bouchon Stecker Spina . Téapon Sl 7

7. 5.11 INGERSOLL-RAND




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dy ) e
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.12 INGERSOLL-RAND




ftam C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE R VgL R PYY
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

1 92080423 1 Pipe Tubo Tubo Rohr Tuyau

2 35575570 1 Gasket Junta Guranizione Dichtung Joint

3 92635277 1 Coupling Acoplamiento Gomita Kupplung Accouplement

4 92080431 1 Pipe Tubo Tubo Rohr Tuyau

5 92676667 1 Gasket Junta Guranizione Dichtung Jaint

6 2 Seal Sello Tenuta Verschlub Joint

f.5.13

INGERSOLLRAND




CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE Sl Yy
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL B % (N7
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7.6 0 INGERSOLL-RAND




item C.P.N. Oty CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE ol g

MONITCRING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL : L1 iy

SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92086677 1 Battery Batterie Batterie Batteria Bateri& F 1
2 92293901 1 Frame Cadre Rahmen Telaio Amaz bn Al 2
3 92395359 2 Stud Goulon Nut Perno filettato Husillo N e i 3
4 35579150 1 Cable Positlve Cable positif Positive {+} Kabel Cavo positivo Cable positive NPT 4
5 92102961 1 Cable Negative Cable Negative (—) Kabel Cavo negativo Cable negativo N 5
6 92271139 1 Hood Chapeau _ Haube Calotta protettiva Capote i 6
-7 92271139 1 Hood Chapeau Haube Calotta protettiva Capote i 7
8 92680180 1 Support Support Halteruna Supporto Saporte g 8
9 92254887 2 Grommet Oeillet Gummitulle Anello di tenuta Pasacable il el 9

INGERSOLLRAND

; 6.1




CONTROL AND COMMANDES ET KONTROLL - UND SISTEMA DI SISTEMA DE pStl Sl
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL s A iy
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

INGERSOLLRAND




tem C.PN. Oty CONTROIL. AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE S Yy
MONITORING SYSTEME DE {JBERWACHUNGS- COMANDO CONTROL ; LIy
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92028281 1 Wiring Harness Faisceau de cable Kabalbaum Cablaggio Mazo de cables Il 1
2 92086156 1 Switch, High Temp. Interrupteur, haute temp.  Schalter (Hoch- Commutatore, Temp. Interruptor, temp. alta Ml e 2
’ ' ) temperatur) elevate ’

3 35278589 1 O-Ring Joint torique O-Ring Guarnizione circolare Junta térica prES 3
4 92480177 1 Switch, Oil Pressure Interrupteur, pression Schalter/Oldruck Pressostato olio Interruptor, presion de aceite g i i 4

huite i) dnila Tl
5 92083427 1 Seal Joint Abdichtung Tenuta Retenedor Sta 5
6 92253202 2 Clip Collier Schelle Fermaglio Abrasadera el el i 6
7 92095132 1 Belt Break Switch Courroie disjoncteur Schalter/Riemenbruch Commutatore, Interruptor rotura correa gl 7
8 Htbttt Alternator Alternateur Alternator Alternatore Alternador S A gaa 8
<] e Starter Démarreur Starter Starter Arranque Jor 9
10 92076173 1 Relay Relais Relais Reld Relé el il slae 10
1n 92306901 1 Hourmeter Compteur horaire Stundenmesser Contaore Cuentshoras Jehtalh ay pliia 1"
12 92086719 1 Start Switch tnterrupteur démarrage Startschalter Commutatore Interruptor arranque 12
13 92117688 1 Fuse Fusible Sicherung Fusibile Fusible s 13
14 92076173 1 Shutdown Relay Relais de fermeture Abschaltrelais Rel® d’arresto totale Relé de parada i 14
15 N.SS. J.1. Connector Connecteur J.1. J. 1. AnschluR Connettore Conector J I, R P 15
16 92281427 8 Tye Rap Gaine Umwicklung Legami di blocco Tye rap [ ET A 16

N aans e - -

++++++++  1tems supplied by engine manufacturer

Articles fournis par le
fabricant de moteur

Diese Artikel werden
vom Motorhersteller
geliefert

Compaoneti fornitit dal
costruttore del motore

Articulos siministredos
por el fabricante del
motor

keS| cL‘ Laagpagm +H++st

f.6.3

INGERSOLL-RAND




CONTROL AND COMMANDES ET KONTROLL-UND

SISTEMA DI SISTEMA DE pScdt
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL aE o TSAT
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

1.6.4

INGERSOLLRAND




ftem C.PN, Qty CONTROL AND CDMN:IANDES ET K_ONTRDLL- UND SISTEMA DI SISTEMA DE psnddh Gl

MONITORING SYSTEME DE UBRERWACHUNGS- COMANDO CONTROL gE % [ AT

SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 36728467 1 Enclosure Enceinte Einfassung Chiusura Cercado i 1
2 35842194 1 Decal {French} Décals (Francais) Bebilderung (franzésisch) . Decalcomania (francese) Calcomania {frances) (o A) oY dilhy, - 2 2
2a 92080894 1 Decal (German) Décals (Allemand) Bebilderung (deutsch} Decalcomania (tedesco) Calcomania (alemén) L oY il b 2a
3 92306901 1 Hour Counter Computer horaire Stundenzihler Contaare Cuentahoras cAel sl 3
4 92395268 1 Pressure Gauge Manomatre Druckmesser Indicatore di pressione Man bmetro presion Laall A 4
5 92058320 1 Circuit Board Carte de circuits Schalttafel Scheda circuito Tabero del circuito 3 501 ) 5
6 36723989 1 Window Fenétre Fenster Finestra Ventans P 6
7 92078088 1 Gasket Garniture Dichtung Guarnizione Junta ket 7
8 35327907 1 Lamp Lampe Lampe Lampadina Lampara e 8
9 35327915 1 Base Culot Fundament Base Base Sl 9
10 356327923 1 Seal Etanchégité . Dichtung Tenuta Sello dd,._p 10

INGERSOLL-RAND

; 6.5




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE ol Sy
MONITORING SYSTEI\QE DE {JBERWACHUNGS- COMANDO CONTROL A1 Lty
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7. 6.6 INGERSOLL-RAND




Item C,P.N. Qty CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE Sl Jgn
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL R
SYSTEM CCONTROLE SYSTEM E CONTROLLO Y SUPERVISION T
t 92519743 1 Box Boite Box Armadietto Caja Gades 1
2 92086719 1 Switch Interruptaur Schalter Commutatore Interruptor St s
3 95213427 1 Shakeproof Washer Rondelle Indessérable Erscjiitterungsfeste Rondella antivibrazioni Arandela antibibratoria wilall wls Sab 3
Gummidichtung i :
4 92075530 1 Key Clavette Schliissel Chiave Llave Tl 4
5 356583210 1 Valve Soupape Ventil " Valvola Valvula e 5
6 92076173 2 Relay Relals Relais Relé Relé S e 6
7 92184878 1 Door Porte Tiire Sportello Puerta < 7.
8 92184993 1 Grommet Qeillet Gummitiille Anello di tenuta Pasacabte ide- 8
o 35582220 1 Hinge Charnitre Scharnier Cerniera Bisagra Jeais 9
10 92113513 2 Flange - Conduite Rinne Condutto Conducto i 10
1 92111335 3m  Hose Montage Flexibile * Schatauchbaugruppe Tubazione flessibile Manguera b~ 11
12 35314939 1 Indicator Indicateur Anzeiger {ndicatore Indicador JLTon 12
13 35300615 1 Indicator Indicateur Anzeiger _ Indicatore Indicador Sy 13
INGERSOLL-RAND

1.6.7

—~




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI . SUBCONJUNTOS e pall Ls gand!
UNTERGRUPPEN

7. 1.0 A | INGERSOLL-RAND




ftem C.P.N. Gty SUB ASSEMBLY SOUS ENSEMBLE SEXUNDARE SOTTOGRUPPI SUBCONJUNTOS » e il e et
: UNTERGRUPPEN

1 92672187 1 Truck Frame Chassis chariot . Rahmen Telaio defl"autocarro Bastidor de rodaje Ll jSa
2 92518927 1 Undertray | Plateau de recueil Blechunterlage Bacinella inferiore Platillo inferior s die
3 92518497 1 Cover Couvercle Deckel Coperchio Cubierta clhai
4 02618935 2 Undertray Plateau de recueil Blechunterlage Bacinella inferiore Platillo inferior i oo
. b 92679232 1 Undertray Plateau de recueil Blechunterlage Bacinella inferiore Platillo inferior s i
i 6 92545266 1 Lifting Bail Crochet de levage Berladehaken Gancio di sollevamento Asa de levantamiento ) FN
7 92085711 1 Shim . Cale . Beilegscheibe Spessore Calzo ol

7. e INGERSOLL-RAND

NOAERWN =



SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS :ds il Lo ganltl
UNTERGRUPPEN ’

7. 12 INGERSOLL-RAND




INGERSOLL-RAND

Item C.P.N. Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS A pall Ls gand |
UNTERGRUPPEN
o1 92672146 1 Toaolbox LH Boite & outils gauche Werkzeugkasten, links Cassetta portuatensili Caja de herramientas o6 el g Ay ke 1
di sinistra M. lzg, T '
2 92672138 1 Toolbox RH Boite 3 outils droite Werkeugkasten, rechts Cassetta portuatensili di Caja de herramientas indl dght g2 e 2
: Destra M. Der. . .
3 92672153 2 Fender Garde Fender Parafango Parachoque sliy 3
4 92674787 1 Shield Bouclier Abschirmung Schermo Protector S 4
5 92672179 1 Baffle Wall . Cloison & chicanes Dimmungswand Diaframma Muro Deflector el 8
; 73




SUB ASSEMBLY $0US ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS A il is gaindt
UNTERGRUPPEN

7. 1.4 | INGERSOLL-RAND




SOUS ENSEMSBLE SEKUNDARE SOTTOGRUPPI . SUBCONJUNTOS s e pall Lo gannd!

Item C.P.N. Oty SUB ASSEMBLY
UNTERGRUPPEN
1 92674886 1 Support Support Stutze Supporto Soporte il s 1
2 92676550 1 Cover Couvercle” Ventildeckel Coperchio Cubierta ellai 2

7. 7.5 INGERSOLLRAND




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPS SUBCONJUNTOS : Lak pidl L2 gand
UNTERGRUPPEN

7. 7.6 INGERSOLL-RAND




SUBCONJUNTOS e il Lo gank!

tem C.P.N. Oty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI
UNTERGRUPPEN
1 92672096 2 Upper Side Panet Panneau latéral supérieur  Abdeckteit Oberseite Pannello superiore Panel Jado superior e dile iy 1
‘2 92672062 4 Corner Angle Ecke Angolo Esquina oA 9

7. Te7 INGERSOLL-RAND




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDXRE SOTTOGRUPPI . SUBCONJUNTOS : Ls,a.ll Ls gand
UNTERGRUPPEN

INGERSOLL-RAND




ftam C.P.N.

SUB ASSEMBLY

SOUS ENSEMBLE

SEKXUNDARE
UNTERGRUPPEN

SOTTOGRUPPI

1 92672054
2 92672047
3 92672088

Pane! Front
Panel Rear
Panel Side

Panneau avant
Panneau arriére
Panneau latéral

Abdeckteil vorne
Abdeckteil hinten
Abdeckteil Seite

Pannello anteriore
Pannello posteriore
Pannello laterale

L RS -

f.7.9

SUBCONJUNTOS s Ree adl Lo ganell

Panel delantero Lalad i) o

Panel trasero Lalst iy Y

Panel lado Ll &gl
INGERSOLL-RAND




: Lo il Lo gard

SUBCONJUNTOS

SOTTOGRUPPI
UNTERGRUPPEN

SEXUNDARE

SCUS ENSEMBLE

SUB ASSEMBLY

INGERSOLL-RAND

«7.10




ftem C.P.N. Qty SUB ASSEMBLY S0US ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS D e idl Ls gendt
: UNTERGRUPPEN
1 92672112 1 Roof Front Toit avant Techo delantero Tetto anteriore Dach vorne bl i 1
2 92672120 1 Roof Rear Toit arritre Techo trasero Tetto posteriore Dach hinten Al i Y 2
3 92672161 1 Grille Grille Reja Griglia di schermo Gitter FEW 3
4 92672104 1 Duct Gaine Conducto Condotto Leltung it 4
5 92101880 2 Cover Plata Plague de couverture Plato tapa Piastra di copertura Abdeckplatte ihisiag_o 5
6 92666114 4m Sesl Joint ' Dichtung Tenuta Setlo oSt sl 6
7 92109792 0.95m Hose "Tuyau flexible Schlauch Tubo flessibile Manguera prb 7
8 92321702 1 Clip .Colller Schelte Fermaglio * Grapa aLs, 8
INGERSOLL-RAND

; o 7.1




SUB ASSEMBLY SQUS ENSEMBLE SEKUNDARE SOTTOGRUPH . SUBCONJUNTOS HEWR IR FYVE T3
UNTERGRUPPEN

7. 7.2 | INGERSOLL-RAND




tem C.P.N. Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPH SUBCONJUNTOS W1 § FPVENY]
UNTERGRUPPEN
1 92672203 1 Duct Engine Main Gane moteur, principale  Hauptleitung Motor Condotto principale Conducto motor principal e I 5 1
2 92679331 1 Cover Couvercle . Abdeckung motaore Tapa s 2
Pannello " Tapa conducto trasero
3 92547074 1 Cover Duct Rear Couvercle, gaine, arriére Leitungsabdeckuny Pannello condotto AR LA el 3
hinten posteriore N )
4 92672245 1 Duct Engine Rear Galne moteur, arrigre Motorleitung hinten Condotto posteriore Conducto motor trasero aldl AL 4
motore
s 92547108 1 Support Support Stitze Supporto Soporte il ol 5
] 92672237 1 Cover Couvercle Abdeckung Pannello Tapa i 6
7 92672211 1 Duct Front Ga’ine, avant - Lejtung varne Condotto anteriore Conducto delantaro il 7
8 92547082 1 Cover Couvercle Abdeckung Pannello Tapa . g
9 92672229 1 Cover Couvercle Abdeckunyg Pannello Tapa e 9
10 92668862 1 Rod Tige Stange Sbarra Varilla i 10

f.7.13

INGERSOLLRAND




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI . SUBCONJUNTOS s ie i) Lo gand!
UNTERGRUPPEN

7. 7.14 INGERSOLL-RAND




Item C.P.N, Oy SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPP! SUBCONJUNTOS e il A gandd
UNTERGRUPPEN

1 36718336 2 Door _Porte Tiir Sportalione Puerta b 1
2 36719425 2 Hinge Charnibre Scharnier Cerpiera - Bisagra Janie 2
3 92679539 4 Gas Spring Ressort 4 gaz Gasfeder Molla pneumatica Resorte gas Mo Al -3
4 35279108 2 Latch i Verrou Riegel Serratura Pestillo Y 4
5 92094358 2 Key cie Schliissel Chiave Ulave gl 5
; o715




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS : l,s,dl Lz gand!
. UNTERGRUPPEN

7. 7.16 INGERSOLL-RAND




Item C.P.N. Oty SUB ASSEMBLY SQUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS Dk it Lo garndd
UNTERGRUPPEN
{1-31) 92674720 1 Foam Set Complete Kit mousse complet " Schaumstoffsatz Gruppo completo Juego espuma completo JlSa,e B Lab (Y- (1-31)
komplett espanso ’
1 1 Rear End Panel Panneau ext, arrigre hinteres Endabdeckteil Pannello estremita Panel trasero A G i £ 1
: posteriore .
2 1 Front End Panel Panneau ext. avant vorderes Endabdeckteil Pannello estremita Panel delantero ¢b$| okl i 2
' ) anteriore ’ )
3 2 Roof Side Panel Panneau latéral, toit Seitenabdeckteil Dach Pannello laterale tetto Panel lado de) techo i el ds 3
4 2 Roof Side Panel Panneay latéral, toit Seitenabdeckteil Dach Pannello laterale tetto Panel tado del techo Lol il Ay 4
5 2 Roof Side Panel Panneau latéral, toit Seitenbdeckteil Dach Pannello laterale tetto Panel lado del techo Ll i iy 5
6 4 Side Panel Panneau latéral Seitabdeckteit . Pannello laterale Panel del lado Lol iyl 6
7 4 Lower Side Panel Panneau latéral inférisur  unteres Seitenabdeckteil - Pannello !aterale inferiore  Panel lado inferior Jandt b 2 7
8 1 Lower Side Pane) Baffle Ecran, panneau latéral unteres Seitenabdecktail Deflettore anteriore Panel lado inferior eV T P 8
Front infarieur, avant Ablenkplatte vorne Pannello |aterale deflector delantero
‘ ’ inferiore .
9 1 Lower Side Panel Baffle Ecran, panneau latéral unteres Seitenabdecktetl Deflettore anteriore Panel lado inferior - J“‘" 9
Front infarieur, avant Ablenkplatte vorne Pannello Yaterale deflector delantero il iyl o el
inferiore '
10 1 Lower Side Pane! Baffle Ecran, panneau latéral unteres Seitenabdeckteil  Deflettore posteriore Panel jado inferior . Ja 10
Rear inférieur, arritre Abtenkplatte hinten Pannello faterale deflector trasero sl i gl s § e
inferiore
1 1 Lower Side Panel Baffle * Ecran, panneau latéral unteres Seitenabdeckteil Deflettore posteriore Panel tado inferior o ) ‘-*“‘ ' 1
Rear Ablenkplatte hinten Pannello laterale deflector trasero S ket i i
inferiare ’ it
12 1 Engine Front Baffie Ecran avant, moteur vordere Ablenkplatte ! Deflettore anteriore Deflector delantero motor Ll ot 12
Motor motore : A I
13 2 Engine Roof Duct Galne toit moteur Motor Dach Leitung Condotto tetto motore Conducto techo motor TR e 13
14 4 Corner Panel and Side Panneau d'angle et toit, Eckabdeckplatte und Pannello d'angola e tetto Panel esquina y lado techo . e iy <0, oy 14
Roof latéral Seite Dach laterale : v ol &
15 1 Cooler Top Haut refroidisseur Kiihlar oben Parte superiore radiatore Tapa enfriador PRI 18
16 1 Cooler Baffle ) Ecran refroidisseur Kiihler Ablenkplatte Defleitore radiatore ‘Deflector enfriador ;}ll ol 16
17 1 Cooler Baffle Ecran refroidisseur Kiihler Ablenkplatte - Deflettore radiatore Deflector enfriador and! }?1; 17
18 1 Engine Beam Profilé moteur Motor Baum Trave supporto motore Viga motor j;,_l', Ll 18
19 1 Engine Beam Profiléd moteur Motor Baum Trave supporto motore Viga motor ol i jle 19
20 2 Engine Bearn Profilé moteur Motor Baum Trave supporto motore Viga motor alh i e 20
21 1 Truck Frame Front B uti chariot, avant Wagengestell vorne Telaio anteriore carrello Chasis camion delantero PO | Jg_. indis 21
22 2 Truck Frame Front Side Bati chariot, latéral Wagengestell Vord- Telaio anteriore iaterale Chasis camion lado L s F TP 22
avant erseite carrelio delantero ’ )
23 1 Truck Frame Rear " Bati chariat, arridre Wagengestell hinten Telaio posteriore carrello Chasis camion trasero Lol a5 23
24 1 Truck Frame Rear Bati chariot arritre Wagengastell hinten Telaio posteriore carrello Chasis camion trasero Ll (Son s 24
25 1 Engine Duct Gaine, moteur Mator Leltung Condotto motare iConducto motor Aot i 25
26 1 Engine Duct Gaine moteur Motor Leitung Condotto motore 'Conducto motor O mdiibs 26
27 1 Engine Duct Roof Toit, galne moteur Motor Leitung Dach Tetto Condotto motore Techo conducto motor Aodiils ia 27
28 2 Side Door Porta latérale Tiir Seite Sportellone laterale Puerta del 1ado sl b 28
fid 2 Side Door Parte latérale Tiir Seite Sportelione laterale Puerta del lada Ll Ay 29
30 92101765 134 Hanger Suspension Hingeband Supporto pendente Gancho de suspensibn bV 30
31 92104264 134  Protector _ Protecteur Schutz Protezione Protector 3l 31

1.7.17

INGERSOLLRAND




item C.P.N. Qy SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS D et padl de garll
UNTERGRUPPEN
(t-12) 92676501 1 Internal Decal Set Comp.  Jeu de décals. intérieures  Satz Ab?ildungan innen Gruppo comp]et_to Juego comp.calcomanias G Aol o (112}
{French) comp. (Francals) (franzdsisch) decalcomanie interne internas {francés) Ciy LS )
’ (francese) . ("?A”T &
15 92530286 1 Decal Set Jeu de décals Satz Abbildungen Gruppa decalcomanie Juego calcoman fas - ‘5_-” *"‘f”‘f r-"-L 5
{112 92676493 1 tnternal Decal Set Comp.: “Jeu de décals’ Intérieurss  Satz Abbildungen innen Gruppo comptletto Juego comp, calcoman [as o Al il o 1-12)
(German) comp. (Altlemand) komplatt{deutsch) decalcomanie interne internas {atem n) (illy Juls3
16 92530204 1 Decal Set Jeu de décals Satz Abbildungen {tedesco) _
{111 92648049 1 Internal Decal Set Comp.  Jeu de décals. intérieures *  Satz Abbildungen innen Gruppo decalcomanie Juego calcomanias Loy ity ik 15
{SD}) comp. {SD) komplett {SD} Gruppo completo decal Juego comp, calcoman ias s el ity (b 111
comanie interne {SD) internas [SD) () st
(15) 92530302 1 Decal Set Jeu de décals " Satz Abbildungen Gruppo decalcomanie Juego calcomanas by il {1-5)
1 1 Preventative Majntenance  Entretien préventif vorbeugende Wartung Manutenzione preventiva Mantenimiento U pdd claghas 1
2 1 Caution Information Informations d’avert- Warnungen -Informazioni d'avvert’ Informaci bn de s elyn 2
issement imento advertencia g pudpiald
3 t Discharge Air Air de refoulement AblaBluft Scarica aria * Descarga aire \ erider 3
4 1 Ol Filter Plug Bouchon, filtre d’huile Offilter Pflock Tapypo filtro dell‘olio Tapén filtro de aceite ke il 4
5 + Model Plate Plaque signalétique Modelischild Piastrina modello Placa modelo 5
{modéie) :
6 1 General Data Caractéristiques générales  Allgemeine Daten Dato generali Datos generzles ekl L 6
7 1 Operating Instructions Notice d'emplol Betrigbsanleitung Istruzioni per il Instrucciones de a w 7
8 1 Vent-Air Air, ventilation Ventilationsluft funzionamento aperacibn gj,,i: o 8
9 1 Engine Oil Huile moteur Matordl Sfogo aria Ventilacibn aire s ;,_j 9
10 1 Control Panel Tableau de commande Steuerpult Olio motore Aceite motor el 10
11 1 Restriction Indicator Indicateur de restrictions  Drosselungsanzeige Quardro di comando Panel cantrol _:,L'.l_ui; 11
12 1 Data Plate Plaque signalétique Datenschild Indicatore di Indicador restriccion N 12
{générale) restriziont
' Piastrina dati Placa datos
(16 92548064 1 External Decal Set Jeu de décals extérieures , Satz Abbildungen auBen  Gruppo decalcomanie Juego calcomanlas G U il o2 {16}
) esterno externo EJJU J s Sl ke 3
1 4 I-R Logo Lago I-R IR Logo Marchio I-R Logo IR, ol gkt fae 2 2
2 1 Stripe RH Filet droit Streifen rechts Filetto destro Liston Mano Der. fs;—-‘-“ ;{;I Jn;}; 3
3 1 Stripe LH Filet gauche Streifen links Filetto sinistro Listén Mano 1zq. T Peoow 4
4 2 PGOOW - PEGOOW PGOOW PEOOW PGOOW S gk 283 5
5 2 2B3L/8 283 L/S 283L/s 283 L/ 283 L/S 104 i o i3 6
6 2 Sound Power 104 Puissance acoustique 104  Gerduschstirke 104 Sound Power 104 Poder acistico 104 T

l.748

INGERSOLLRAND




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaall Dtdas
REMORCUE D1 TRAINO

INFORMATION NOT AVAILABLE AT TIME OF PRINT,

7. 8.0 INGERSOLL-RAND




Itemm  C.P.N, Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE At Dl
REMORQUE DI TRAINO

INFORMATION NOT AVAILABLE AT TIME OF PRINT,

7. 8.1 INGERSOLL-RAND




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaat! Dt s
REMORQUE DI TRAINO

1

- BLK___ T

YEL 7 YEL

8 BLK

+ | BLK

/t ,

10 RED - BLK ] [ O

) 9

N

T., M3 BRN

& RED

9 GRN

WHT

- ‘ LN

¢h L

2

WHT® o
1

7. 8.2 | INGERSOLL-RAND




Item C.P.N,

Qry

TRAILER EQUIPMENT

EQUIPEMENT

FAHRWERK-ZUBEHOR

- EQUIPAGGIAMENTO EQUIPO DE REMOLQUE At N aas
REMORQUE Dt TRAINO

1 92677657 1 Harness Faisceau Kabelbaum Cabiaggio Arreo Lol 1
2 92280817 1 Plug Bouchon Stecker Spina Tapbn '.;'-55.« 2
3 92281427 10 TyeRap Gaine Umwicklung Legame di blocco Tie rap ' P 3
4 92253350 10 Clip Collier Clips Fermaglio Abrasadera . 4
) 92271071 2 Connector Connecteur AnschluBlstiick Connettore Conector whide 5]
6 92184928 2 Wire Fil Draht Filo Cable B 6
7 92184852 2 Side Light Feu de position latéral Seitenlauhte Luce di posizione Luz lateral J"‘ 7
-8 92172261 2 Connector Connecteur AnschluBstiick Connettore Conector g 8
.9 92479757 2 Bulb Lampe Gliihtampe Lampadina Bombilla i‘: 9
INGERSOLL-RAND

; ¢e8¢3




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaalt b aa
REMORQUE DI TRAINO

INGERSOLL-RAND




.Itam C.P.N, Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaadt Staas
REMORCUE D1 TRAINO
| 92676543 1 Bumper Pare-choc StoRdampfer Paraurti Paréchoques r_;.;,,‘ 1
2 92278140 2 Reflector Réflecteur Reflektor Riflettore Reflector oSk 2
3 92179514 2 Mounting Plate Ptague de montage Montageplatte Piastra di montaggio Placa armaduras ST 3
4 92280791 2 No Plate Light Feu, pl. minéralogique Nummerschildbeleu- Luce targa Luz placa de i b 4
. chtung matricula ’

-5 92120096 2 Indicator Light Voyant indicateur Leuchte Blinker Luce indicatore Luz indicador P 5
; e85




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaddt Dl
REMORQUE DI TRAINO

7. 8.6 | | INGERSOLL-RAND




1.8.7

Iltem C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE

REMORQUE DI TRAINO
‘1 92676535 1 Bumper Pare-choc StoBdimpfer Paraurti " Parachoques pr o\ 1
2 92279140 2 Reflector -Réflecteur Reflektor Riflettore Reflector u__gL;_ ¥ 2
‘3 92280866 2 Mounting Plate -Plaque de montage Montageptatte Piastra di montaggio Placa armaduras St 3




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Faddt D das
REMORQUE DI TRAINO N

7. 8.8 INGERSOLL-RAND




Qty

TRAILER EQUIPMENT

EQUIPEMENT
REMORQUE

FAHRWERK-ZUBEHOR

EQUIPAGGIAMENTO
DI TRAINO

EQUIPO DE REMOLQUE

Jhijl ol das

ltem C.P.N.

1 921848562
2 92095215
3 92121243
4 92085729
5 92479757

NN BN

Side Light
Reflector {Amber)
Reflector {Amber}
Reflector {White}
Bulb

eu de position latére!
Réflectuer (orange)
Raflectuer (orange)
Raflectuer (blanc)
Lampe

Seitenleuchte
Reflektor {orange}

‘Reflektor {orange}

Reflektor (Weill)
Gliihlampe

Luce di posizione
Riflettore {color ambra)
Riflettore (color ambra)
Riflettore (bianco)
Lampadina

" Luz latera)

Reflector {smbar)
Reflector (&mbar)
Reflector (blancol
Bombilla

s C'-.—-‘“

(oA b Sy Sl
(0 oSy oSle
(Ol Lty g-Sle

A Al e

0wk =

[.8.9

INGERSOLLRAND




Item C.P.N.

Qty

FASTENERS

FERMOIRS

BEFESTIGUNGEN

DISPOSITIVI
DI CHIUSURA

FIJADORES

Méx 12 Gewindescnraube

Vis taptite M6 x 12

Tornillo Taptite M6 x 12

A 92368687 MB x 12 Topiiie Screw Vite Taptite MG x 12 e RER R A
B 95104683 % Une x 3% Bolt 3/4 Unc. x 3-1/2 Bolzen  Boulon 3/4 Unc x 3-1/2 Byltone 3/4 Unc x 3-1/2 Perno 3/4 Unc x 3-1/2 o ;‘-;j"-y‘ %7, B
c 95069571 % Washer - 3/4 Dichtungsring Rondelle 3/4 Rondelle 3/4 Arandela 3/4 T sl Y, c .
D 92271667 % Aerotight Nut’ 3/4 Aerotight Mutter Ecrou Aerotight 3/4 Dado serotight 3/4 Tuerca Aerotight 3/4 R v}
E 92304443 M12 x 40 Screw M12 x 40 Schraube . VisM12 x 40 Vite M12 x 40 Tornillo M12 x 40 M E
F 92304682 M12 Lockwasher M12 Sicherungsscheibe Rondelle bloqueuse M12  Rondella di sicurezza Arandela di seguridad r&_. ST M F
G 95718045 3/8 Shoulder Bolt - 3/8 Achsholzen Boulon & embase 3/8 Bullone a spalla 3/8 Perno de tope 3/8 S i e G
H 92273226 5/16 Philidas Nut 5/16 Philidas-Mutter Ecrou Philidas 5/16 Dado Philtidas 5/16 Tuerca Phitidas 5/16 RN R '4/.1 H
] 05245288 7/16 Nut 7/16 Mutter - Ecrou 7/16 Dado 7/16 - Tuerca 7/16 o L Vi |
J 92339688 M6 x 35 Setscrew _M6x35 Anschlagschraube  vjs MG x 35 Vite di fermo M6 x 35 Tornillo de ajuste M6x35 iy vox1M J
K 92304500 M6 Nut M6 Mutter Ecrou M6 Dado M6 Tuerca M6 T M K
L 95245296 % Nut 3/4 Mutter Rondelle blogueuse 1/4 Dado 3/4 . Tuerca 3/4 Ypno A L
M 95209367 ¥ Lockwasher 1/4 Sicherungsscheibe Ecrou 3/4 Rondella di sicurezza 1/4  Arandela de seguridad 1o 3505 e M
N 92274828 % Nut 1/4 Mutter Ecrou 1/4 Dado 1/4 Tuerca 1/4 PRI N
0 95098356 3/8 Nut 3/8 Mutter Ecrou 3/8 Dado 3/8 Tuerca 3/8 Vo T 0
P 92184811 M6 x 12 Whizlock Screw M6 x 12 Schraube Vis Whizlock m6 x 12 Vite di sicurezza M6 x 12 Tarnillo Whizlock MBx 12 oy T M P
Q 92398122 M6 x 20 Whizlock Screw M6 x 20 Schraube Vis Whizlock M6 x 20 Vite di sicurezza M8 x 20  Tornillo Whizlock M6x20 @;;J ;—U vex1M Q
R 92398106 M6 Nut Whiztite M6 Mutter Ecrou M6 Dado M6 Tuerca MG SJH Ypeo 1M o)
S 923981230 M8 x 20 Whizlock Screw M8 x 20 Schraube Vis Whiziock M8 x 20 Vite di sicurezza M8 x 20  Tornillo Whizlock M8x20 ,gjﬂ‘_:u TeoxAM s
T 92176114 M12x 20 Whizlock Screw  M12 x 20 Schraube Vis Whizlock M12 x 20 Vite di fermo M12 x 20 Tornillo Whizlock &y;-uj;l YexirM T
u 92176718 M12 x 20 Setscrew M12 x 20 Schraube Vis M12 x 20 Rondella M12 Tornillo de ajuste h_‘,__u tex v M u
v 92329341 M12 Washer M12 Dichtungsring Rondetla M12 Bullone a spalla 1/4 x Arandela M12 T LM v
w 95775037 % x¥% x 10 Shoulder Bolt 1/4x1f2 x10 Boulon 4 embase 1/4 x /2 x 10 Perno de tope 1/4 x 1/2 S g Ve X X Yy W
Achsbolzen 114 x 10 x 10 i
X 95064655 % Washer 1/4 Dichtungsring Rondelle 1/4 Rondella 1/4 Arandela 1/4 55, X
Y 95076733 No. 10 Nut Mutter No. 10 Ecrou No. 10 Dado No. 10 Tuerca No. 10 Ve i e Y
z 95077756 5/16 Nut 5/16 Mutter Ecrou 5/16 Dado 5/16 Tuerca 5/16 O -z
AA 92304666 M8 Lockwasher MB Sicherungsscheibe Rondelle blogueuse M8 Rondella di fermo M8 - Arandela de seguridad M8 5t 255 1+ M AA
AB 90103185 M12 x 30 Setserew M12 x 30 Anschlag- Vis M12 x 30 " Vite di fermo M12 x 30 Tornillo de ajuste L.._;JJ,J toxarM AB
schraube M12 x 30 C
AC 92488733 M8 x 70 Setscrew Feststelischraube Vis Vite Tornille L glve xaM AC
AD 92142926 M8 x 75 Setscrew Feststellschraube © Vis Vite - Tornillo @J}_‘ vexaM AD
AE 92280981 M10 x 30 Setscrew M10 x 30 Anschlag- Vis M10 x 30 Vite di fermo M10 x 30 Tarnillo de ajuste Laolirexi M AE
schraube : : M10 x 30 T
AF 92304674 Lockwasher Sicherungsscheibe Rondelte bloqueuse Randella di fermo Arandela de seguridad $ 38s AF
AG 92473586 M10x 25 Whizlock Screw  M10 x 25 Schraubse Vis Whizlock M10 x 25 Vite di sicurezza M10x25  Tornillo Whizlock &y 180 'ro x1 M AG
AH 924736594 M 10 Whiztite Nut M10 Mutter Ecrou Whiztite M10 Dado di sicurezza M10 Tuerca Whiztite M10 :;..;l}_};_, M AH
Al 92304393 M10 x 20 Setscrew M10 x 20 Anschlag- Vis M10 x 20 Vite di fermo M10 x 20 Tornillo de ajuste b _J); Yox1+M Al
schraube M10 x 20 o
Al 92329283 M 10 Washer M10 Dichtungsring Rondelle M10 Rondella M10 Arandela M10 Sy M Ald
AK 92329309 M10 x 35 Setscrew M1 x 35 Anschlag- Vis M10 x 35 Vite di fermo M10 x 35 Tornillo de ajuste Lo ldrexy M AK
schraube M10 x 35 T
INGERSOLL-RAND
; 9.0




Item C.P.N,

Qty

FASTENERS

FERMOIRS

BEFESTIGUNGEN

DISPOSITIVI
D1 CHIUSURA

FIJADORES

AL 92304567

AM 95664314
AN 35294339
AQ 92304575

AP 92304419

AQ 92304617
AR 35294578

AS 92398627
AT 92308643
‘AU 92304401

AV 92329283
AW 92472638
AX 92280940
i AY 92359371
AZ 92131135
BA 92304658
BB 92304344
BC 92329119
BD 90103839
i BE 92304336
BF 92367655
BG 92304450

BH 92304351
BI 95753588

BJ 92472679
BK 92304492
BL 92304641
BM 352725641
BN 35104108
BO 352725633

BP 35300623
210] 35108372

BR 35271188
BS 35327550

M10 Self Locking Nut

5/8 1 Shoulder Bolt
Spring Washer
M12 Self Locking Nut

M 10 x 40 Setscrew

M10 Washer
M24 x 3 Locknut

M12 x 30 Whizlock Screw
M12 Whizlock Nut
M10 x 25 Setscrew

M10 Washer
M10x20 Whizlock Screw
M16 x 40 Setscrew
M16 Lockwasher
5732 Rivet

M6 Lockwasher
M8 x 20 Setscrew
Nut Thin M8

M16 Nut

MB x 16 Setscrew
M12 x 90 Bolt
M12 x 50 Setscrew

M8 x 30 Setscrew
No. 10 x Y2 Philips

M5 x 12 Setscrew
M5 Nut

M% Lockwasher
M16 x 40 Capscrew
Bolt

M12 x 35 Setscrew

M16 x 140 Setscrew

Bolt

M10 x 25 Capscrew

M8 x 70 Socket Head
Capscrew

Ecrou auto-bloguant

Boulon 3 embase 5/8 x 1

Rondelle tlastique

Ecrou auto-bloguant
M12

Vis M10 x 40

Rondatle M10

Rondelle bloqueuse
M24 x 3

Vis Whizlock M12 x 30

Ecrou Whiztite M12

Vis M10 x 26

Randelle M10

Vis Whizlock M10 x 20
Vis M16 x 40

Rondelle bloqueuse M16
Rivet 5/32

Rondelle blogueuse M6
Vis M8 x 20

Ecrou mince M8

Ecrou M6

Vis M8 x 16

Boulon M12 x 80
VisM12 x 50

"Vis MB x 30

Vis Philips No. 10 x 1/2

Vis MS x 12

Ecrou M5

Rondelle blogueuse M5
Vis M16 x 40

Boulon

VisM12x 35

Vis M16 x 140
Boulon

Vis M10 x 26
Vis & téte creuse M8 x 70

M10 selbstsperrende
Mutter

5/8 x 1 Achsbolzen

Federteller

M12 selbstsperrende
Mutter

M10 x 40 Anschlag-
schraube

M10 Dichtungsring

M24 x 3 Arretiermutter

'M12 x 30 Schraube

M12 Mutter

M10 x 25 Anschlag-
schraube

M10 Dichtungsring

M10 x 20 Schraube

M16x40 Anschlagschraube

M16 Sicherungsscheibe

Niet

M6 Sicherungsscheibe

M8x20 Anschlagschraube

Mutter, diinn M8

M16 Mutter

M8x16 Anschlagschraube

M12 x 390 Bolzen

M12 x 50 Anschlag
schraube

MB8x30 Anschtagschraube

*No. 10 x 1/2 Philips-

Schraube
M5x12 Anschlagschraube
M5 Mutter
M5 Sicherungsscheibe
M16 x 40 Kopfschraube
Bolzen
M12 x 35 Anschlag-
schraube
M16 x 140 Anschlag-
schraube

' Bolzen

M10 x 25 Kopfschraube
M8x70 Zylinderschraube
m, Innensechskant

Dado autobloccante M10

Bulloen a spalla 5/8 x 1
Rondella etastica
Dado autobloccante M12

Vite di fermo M10 x 40

Rondelta M10
Dado di fermo M24 x 3

Vite di sicurezza M12x30
Dado di sicurezza M12
Vite di fermo M10 x 25

Rondella M10

Vite di sicurezza M10x20
Vite di fermo M16x40
Rondella di sicurezza M16
Rivetto 5/32

Rondella di sicurezza M6
Vite di fermo M8 x 20
Dado sottile M8

Dado M16

Vite di fermo M8 x 16
Bullene M12 x 90

Vite di fermo M12 x 50

Vite di derma M8 x 30

Vite di fermo, testa
crociata Ne, 10 x 1/2

. Vite di fermo M5 x 12

Dado M5

Rondella di sicurezza M5

Vite mordente M16 x 40

Bullone

Vite di fermo M12 x 35

Vite di fermo M16 x 140

* Bullone :
" Vite mordente M10 x 26
Vite mordente a testa
incassata M8 x 70

Tuerca de cierre
automético M10
Perno de tope 5/8 x 1
Arandela de resorte
Tuerca de cierre
autom &tico M12
Tornillo de ajuste
M10 x 40
Arandela M10
Contratuerca M24 x 3

Tornitlo Whizlock
Tuerca Whiztite M12
Tornitlo de ajuste

M10 x 25
Arandela M10
Tornilto Whizlock M10x20
Tornillo de ajuste M16 x 40
Arandela de seguridad M16
Remache 5/32
Arandela de seguridad M6
Tornillo de ajuste M8 » 20
Tuerca fina M8
Tuerca M16
Tornilto de ajuste M8 x 16
Perno M12 x 90

- Tornillo de ajuste M12x50

.Tornilio de ajuste M8 x 30

Tornillo de ajuste Philips

Tornitlo de ajuste M5 x 12
Tuerca M5
Arandels de seguridad M5
Tornillo de cabeza M16x40
Perno
Tornillo de ajuste

M12 x 35
Torniflo de ajuste

M16 x140
Perno
Tornillo de cabeza M10 x 25
Prisionerg de cabeza

hueca MB x 70

£.9.1

I st M AL
S g VY AM
Ll Sk AN
SR Upee v TM AQ
ot x 1 M AP
SLv M AQ
Fidperxrt M AR
Ly Igre 1M AS
pgilpms vt M AT
L ldroxie M AU
LM AV
_q{]}”‘_?_!_’j".x\.M AW
hesddiex1M AX
r&:—liﬂli'lM AY
Ll e AZ
(51 S5 1 M BA
bsc v xaM BB
AML__'HJUM BC
By 1M BD
L dJvixaM BE
FriarM 8F
j,_:_‘;_;JJJQ.x\\-M BG
Losudy) e xaM BH
ek VA 3, Bl
ksoditxsM BJ
UHGM BK
(151 15l o M BL
st e x 1M BM
; L BN
bs Jgvax 1M BO
Lo g x M BP
o
Aol Yo M BQ
Al B ve xAM BH‘




Item C.P.N. Qty FASTENERS FERMOIRS BEFESTIGUNGEN DISPOSITIVI FIJADORES
’ DI CHIUSURA
BT 95359726 Screw Vis Schraube Vite Tornillo Iy BT
BU 95668539 Shoulder Screw Vis A embase Kopfschraube Vite a spalla Tornillo de resalto S ) BU
BV 92304609 M8 Washer Rondelle Dichtungsrings Hondella _.-\randela ) BhaM BY
BW 356321595 Socket Head Capscrew Vis "t&te crouse Zylinderschraube m, Vite mordente a testa- Prisionero de cabeza Ay &8 ol BW
innensechskant incassata hueca i ’
BX 92341973 M6 x 25 Setscrew " VisMB x 25 M6Ex26 Anschlagschraubu  Vite di fermo m6 x 25 Tornillo di ajusts MEx25 booddyvexiM BX
BY 92473594 M10 Whiztite Nut Ecrou Whiztite M10 M10 Mutter Dado di sicurezza M10 Tuerca Whiztite M10 iy Bypeo 1o M BY
BZ 92398114 M8 Whiztite Nut Ecrou Whiztite M8 M8 Mutter Dado di sicurezza M8 Tuerca Whiztite M8 by Tyen AM BZ
CA 92398569 M16 x 65 Bolt Boulon M16 x 65 Bolzen M16 x 65 Bullone M16 x 65 Perno M16 x 65 SFetexiiM CA
cB 92304377 M8 x 40 Setscrew Vis MB x 40 MB8x40 Anschlagschraube,  Vite di fermo M8 x 40 Tornillo de ajuste MBx40 hs )t xaM CB
CcC 92394733 M8 x Nut Grip Contre-bcroy M8 M3 Mutterngriff Stringi dado MB Contratuerca M8 GiideeAM cc
cD 92304591 MB Washer Rondelle Dichtungsrings Rondella Arandela S M cD
CE 92359363 M16 Washer Rondelle Dichtungsrings Rondella - Arandela SkhyiM CE
CF 92271915 3/16 x 1/2 Rivet " Rivet 3/16 x 1/2 3/16 x 1/2 Neit Rivetto 3/16 x 12 Remanche 3/16 x 1/2 FREPRVEL /N CF
CG 92340306 M5 x 16 Setscrew Vix M5 x 16 M5 x 16 Vite di fermo mb x 16 Tornillo de ajuste haJddvixeM cG
Festellschraube M5 x 16
CH 92304583 M5 Washer Rondelle M5 Mb Dichtungsring Rondella M5 Arandela M5 oM CH
‘Cl 92340058 M5 x 20 Satscrew Vis M5 x 20 MB x 20 Vite di fermo M8 x 20 Tornillo de ajuste bhaddrxo M- C)
Festallschraube M5 x 20 ’
cJ 92184365 M5 x 12 Setscrew Vix M5 x 12 M5 x 12 Vite di fermo M5 x 12 Tornillo de ajuste Lscddivrxa M CcJ
Festellschraube M5 x 12
CK 92340421 M4 x 12 Setscrew VisMa x 12 M4 x 12 Festeltschraube Vite di fermo M4 x 12 Tornillo de ajuste s Jdd T x e M CK
M4 x 12 '
(o]} 92340454 M4 Nut Ecrou M4 M4 Mutter Dado M4 Tuerca M4 B t M Cl
cM™ 92340439 M4 Washer Rondelle M4 M4 Dichtungsring Rondelta M4 Arandela M4 Sl M CM
CN 92340447 M4 Lockwasher Ecrou de blocage M4 M4 Sicherungsring Rondelta di blocco M4 Arandela de seguridad REREHIY CN
. M4
co 92304666 M8 Lockwasher Ecrou de blocage M8 Sicherungsring M8 Rondella di blocco M8 Arandela de Segaridad (51 356 A M co
CcP 92095744 M8 x 35 Whiztite Screw M8 x 35 Vis M8 x 35 Festellschraube M8 x 35 Vite M8 x 35 Tornillo sy te x aM cP
Cco 92178896 M6 x 30 Setscrew M6 x 30 Vis M6 x 30 Fastellschraube M6 x 30 Vite .MB6 x 30 Tornilto P \_'_LJ rx1M cQ
CR 92418771 No. 6 Self Tapping Screw  Nao' 6 Vis No, 6 Festellschraube No. 6 Vite No. 6 Tornillo 1 [;;) G e CR
cs 35288422 M8 x B0 Setscrew M8 x 80 Vis M8 x 80 Festellschraube M8 x 80 Vite M8 x 80 Tornillo INPRATYEPY V) cs
CT 92304518 M8 Nut M8 Ecrou M8 Mutter M8 Dado M8 Tuerca RN ¥ cT
cu 95069597 3/8 UNC Washer Rondelle Dichtungsring Rondella Arandela UNG 5157/, cu
cv 92664929 Rivet Assy Ens’ rivet Neitmontage Gruppo rivettato Conjunto remaches FEIR I cv
Cw 92304542 M6 Locknut Contre-écrou MG M6 Sperrmutter Dado sutobloccante M6°  Contratuerca M6 5y ilyes M cw
CX 92304385 M10 x 16 Setscrew Vis de calage M10 x 16 M10x16 Stellschraube 16 Viti di fermo M10 Arandela M10 Lot inixy M CX
cYy 92061498 M10 Washer ‘Rondelle M10 M10 Dichtungsring Rondella M10 Tornillo de ajuste M10 T v M cy
cz 92304360 M8 x 35 Setscrew Vis de calage M8 x 35 MEx35 Stellschraube 35 Viti di fermo M3 Tornilto de ajuste MBx35 s raxaM cz
DA 92359751 M8 x 12 Setscrew Vis pointeau M8 x 12 M8 x 12 Stellschraube Vite MB x 12 Tornillo de ajuste M8 x 12 L_;_J; VTXA DA
DE 92441310 M12 x 60 Setscrew Vis poineau M12 x 60 M12 x 60 Stellschraube  Vite M12 x 60 Tornito de ajuste hs i 1e x ol DB
DC 97441450 M6 x 15 Polipan Taptite  Pozipan Taptite M6 x 15 M6 x 15 Pozipan Taptite  T8ptite Pozipan M12 x 80 B Ol 10 X ‘ be
DD 92179043 M6 x 25 Whizlock Whizlock M6 x 25 {vis) M6 x 26 Whizlock M6 x 15 Pozipan Taptite M6 x 15 e A N DD
Screw Rondelle M6 Schraube Vite Whizlock Tornillo Whizlock FRI t
DE 92341981 MG Washer Rondelle M12 Dichtungsring M6 M6 x 25 MG x 25 Bhy DE
DF 92304625 M12 Washer Dichtungsring M12 Raondella M6 Arandela M6 FATRR S DF
Rondella M12 Arandela M12
; INGERSOLLRAND
® 9 ® 2




RECOMMENDED SPARE

PIECES DE RECHANGE

" EMPFOHLENE ENE ERSATZ-

SERIE DE RICAMB!

REPUESTOS RECOMEN

ly: o gt LA b

item C.P.N, Qty PARTS AND MAINTEN RECOMMANDEES ET TEILE WARTUNGS UND CONSIGLIATI KIT DADOS Y KITS DE Stedl ey
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO . Laad) /Glad
- 92700038 - Filter Servica Kit Kit d'entretien fittres Servicesatz Filter Scatola servizio filtro Kit servicio filtro C.':.,l'. Glo hdns g pest -
1 92686922 1 Element Alr Elément, air Elerment Luft Elemento aria Elemento aire WY ,;u 1
2 92686930 1 Element Air Elément, air Element Lyft Elemento aria Efemento aire b e 2
3 92686948 1 Element Afr Elément’ air Etement Luft Elemento aria Elemento aire b e 3
4 92686955 1 Element Air Etément, air Element O1 Elemento aria Elemento aire NIy 4
5 92118678 2 Element Ol Eilément, huile Element Kraftstoff Elemento olio Elemento aceite o e 5
6 35292366 1 Element Fuel Elément, carburant Elemento carburante Etemento combustible J};)M e 6
7’ 92071182 1 Element Oil Element, huile Element Krafstoff Elemento olio Elemento aceite
- 92705904 - Basic Spares Set . Jeu de rechanges de base Grundausstattung Gruppo ricambi essenziali  Juego b asico repuestos s_,L.)JI Sl éa P -
. Ersatzteile
1 92700012 1 Gasket Set Jeu de garnitures Satz Dichtung Gruppo ‘guarnizioni Juego juntas Jradlab 1
.2 92686922 1 Element Alr Elément, air Element Luft Elemento aria Elemento aire olydl 2 2
-3 92686930 1 Element Air Elément, alr Element Luft Elemento aria Elemento aire ydi ndle 3
4 92686948 1 Element Air Elément, alr Element Luft Etemento ariz Elemento aire il il 4
5 92686055 1 Element Air Elément, air Element Luft Elemento aria Elemento aire <fydl pile 5
6 92118678 2 Element Oll Etément, huile Element Ot Elemento olio Elemento aceite g A e 6
7 35202366 1 Etement Fuel Elément, carburant Etlement Kraftstoff Elemento carburante Elemento combustible 3435l 7
8 92071182 1 Element Oil . B ‘ Prye 8
9 92062272 1 V-Belt Courroie trapézo ldeale V-Riemen Cinghia trapezoidale Correaen V > }‘_-‘J;_, 9
10 92501964 2 V-Belt Courrole de ventilateur Ventilatorriemen Cinghia ventilatore Correa del ventilador T 10
11 92672310 1 Fan Belt )
92705912 - Intermediate Spares Set Jeu de rechanges inter- Zwischenausstattung Gruppo ricambi Juego intermediario el it o o3l -
maédiaires Ersatztaile intermedio repuestos . '
1 92705904 1 Basic Spares Set Jeu de rechanges de base  Grundausstattung Gruppo ricambi essenziali  Juego basico repuestos e aked il 1
Ersatzteile ‘
2 92076173 2 Relay Relais Relals Rele Rel& 2 de 2
3 92120013 1 Cap Filler Bouchon de remplissage Kappe einfiillstutzen Tappo bocchettone Llenador tapa Ancll dnd olai 3
4 92547140 1 Element Qil Separator Elément, séparateur Efement Otabscheider _ Elemento separatore Elemento separador aceite ol el e 4
d'huile d'olio
133 92395268 1 Gauge Pressure Manom btre Druckmesser Indicatore pressione Man ometro presion el s
6 92086156 1 Switch, Temperature Thermocontact Temperaturschalter Interruttore, temp {nterruptor temperatura A i/ L 1;(:@
eratura cooTTE
7 92480177 - 1 Switch, Oil Pressure Interrupteur % pression Oidruckschalter Interruttore, pressione Interruptor presion aceite A ko] S 8‘-3* 7
d’huile olio B i
8 92549203 1 Orifice-Silencer Silencieux-échappement Miindung Schattddmpfer Foro silenziatore Orificio silenciador Dopeall LaiZ o dag 8
9 02549211 1 Orifice-Silencer Silencieux-échappemaent Miandung Schalldampfer Foro-silenziatore Orifiscio sitenciador Spall Laik_ia g 9
10 35583210 1 Valve, Two-Way Soupape droite 2-Wege Ventil Valvola a due vie Valvula dos vias LR S ol 10
11 35322379 1 Valve Blowdown Soupape de purge Absperrventil Valvola di scarico Valvula de purga el iy a5 ploe 1
12 35355106 1 Valve Reducer . Détendeur Reduzierventil Valvola di riduzione Valvula reductor edte pls 12
13 92095363 1 Gauge, Oil Level Jauge de niveau d’huile Otstandsmesser Indicatore fivello olio Man dmetto nivel det et 5 gtn f e 13
aceite
14 35317197 1 Diaphragm Diaphragme Membran Diaframma Diafragma prats 14

710.0

INGERSOLL-RAND




RECOMMENDED SPARE PIECES DE RECHANGE

EMPFOHLENE ENE ERSATZ: SERIE DE RICAMSI

REPUESTOS RECOMEN

b o gb! SLA ghb

ftem CP.N. Oty  pARTS AND MAINTEN  RECOMMANDEES ET  TEILE WARTUNGS UND  CONSIGLIATLKIT DADOS Y KITS DE Sy geotios
ANCE/SERVICE KITS  KITS D'ENTRETIEN  INSPEKTIONS-SATZE - DE SERVIZIO MANTENIMIENTO Anad) Ll
- 92705220 - Major Spares Set Jeu da rechanges majeurs Hauptausstattung Gruppo piu grande Juego principal repuestos YN éﬂ i -
1 92705912 1 Intermediate Spares Set Jau de rechanges Ersatzteile ricambi gk"")"'l SR é:.; r.i.b 1
intermédiaires Zwischenausstattung Gruppo intermedio Juego intermediario s
Ersatzteile ricambi repuestos PG R PRV PR 2
2 35273812 3 Mount Monture Montageteil Sostegno Armadura & galt SIS 3
3 92058320 1 Circuit Board Carta de circuits Schaltplatte Scheda circuito Tabla circuita el i)yl 4
4 92674712 1 Muffler Pot d'échappement GerBuschddmpfer Deftettore Silenciador elybt Sl it 5
5 92674704 1 Tailpipe Tuyau d'échappement Auspuffstutzen Tubo di scarico Tubo de exhaustacion ool Gt phat 6
.6 92071299 1 Cylinder Air Cylindre 3 air Luftzylinder GCilindro aria Cilindro aire el iz yast 7
7 92036540 1 Cylinder Air Cylindre b air Luftzylinder Cilindro aria Cilindro aire fles a
8 92547231 1 Valve Assy Ens. soupape Ventilmontage Complesso valvola Conjunta valvulas e 9
9 92294461 2 Valve Hand Soupape, frein & main Handventi Mano valvola Mano valvula _ 10
10 92111228 1 Valve Service Soupape, frein de service  Serviceventil Servizio valvola Servicio valvula WY i 1"
11 92086719 1 Switch Start Interrupteur de Startschalter Interruttore Interruptor arranque .
) démarrage d'awiamento in 12
12 92075530 1 Key Clé Schiiissel Chiave Liave ol Cu..

13 92306901 1 Hourmeter Compteur horaire Stundenmesser Contaore Cuentshoras p f"“l;‘ 13
14 92101064 1 Check Valve Clapet de retenue Sicherheitsventit Valvola controllo Vatvula chegueo~ SRS 14
15 92700020 1 Spring MP.V, Ressort M.P.V. Feder M.P.V, Molla MP V. Resorte MP.V. R 15
16 92547280 1 Coupling Accouplement Kupplung Attacco Conexion iy s d:, 16
17 92169630 1 Ball Joint Joint & rotule Kugelgelenk Giunto sferico Rotula e It
18 35102441 1 Thermostat Thermostat Thermostat Termostato Termostato Bl 57 !
19 35314939 1 Indicatar Restriction Indicateur de restrictions  Anzeiger Drosselung Indicatore restrizione Indicador restriccion oot ¥ 19
20 35300615 1 indicator Restriction . Indicateur da restrictions  Anzeiger Drosselung Indicatore restrizione Indicador restriccion ¢ Ptel 1 20

— 92700012 - Gasket Set Garniture, logement Dichtungsmontage Gruppo guarnizioni Juego juntas G ik

pistan o
1 92032440 1 Gasket Exhaust Garniture, logement Dichtung Auspuff Guarnizione Junta escape el s 1

~ pal, avant scappamento
T2 92547801 Sep Gasket Garniture, logement pal. Dichtung Abscheider Guarnizione sep. Junta sep s i 2
arritre

3 92290162 1 Seal Joint torique Abdichtung Tenuta Sello W 3
4 35279942 1 O-Ring Garniture,carter d'engren  O-Ring Tenuta toroidale Junta torica 3 e ddla 4
5 92293661 3 Seal Joint torique Abdichtung Tenuta Sello JLEFRW 5
6 92338946 - 1 Seal Garniture Abdichtung Tenuta Sello oS ol o
7 36575570 1 Gasket Jeu de garnitures Dichtung Guarnizione Junta GRta 7
8 92676667 1 (Gasket Garniture, échappement Dichtung Guarnizione Junta s g
2 35278589 1 O-Ring Garniture sép. O-Ring Tenuta toroidale Junta torica P33k Gl g
10 35589589 1 Gasket Uniloader Valve Etanchéité . Dichtung Druckregel- Guarnizione valvola di Junta valvula descargadora Sl g b el 10

: ) ' ungsventil bipasso S e
11 35588318 1 Gasket Unloader Joint torique Dichtung Druckregelung Guarnizione bipasso Junta descargadora T 11
12 35275908 1 Gasket Etanchéité Dichtung Guarnizione Junta . 12
13 30549819 1 Gasket Etanchéité Dichtung Guarnizione Junta 3y p Gil 13
14 92095413 2 O-Ring Garniture 0-Ring Tenuta toroidale Junta totica & e Al 14
15 92095421 2 O-Ring Garniture O-Ring Tenuta toroidale Junta torica S sl 15
16 92095454 2 . Seal Joint torique .Abdichtung Tenuta Sello e s 16
17 92095462 2 Seal Abdichtuna Tenuta Sello 17

7.10.1

INGERSOLL-RAND




Item C.P.N.

Qty

"PARTS AND MAINTEN

RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ENE ERSATZ SERIE DE RICAMBI

RECOMMANDEES ET

ANCE/SERVICE KITS KITS D'ENTRETIEN

, TEILE WARTUNGS-UND
INSPEKTIONS-SATZE

CONSIGLIATIKIT
DE SERVIZIO

REPUESTOS RECOMEN
DADOS Y KITS DE
MANTENIMIENTO

18 35279959
19 92078088
20 35588300

21 35518497

22 39437629

23 95060224
24 39437637

25 95358024
26 96431482

O-Ring
Gasket
(GGasket Piston Housing

0-Ring
Dichtung
Dichtung Kolbengehiuse

Gasket Front Bra. Housing  Dichtung Lagergehiuse

vorne
Gasket Rear Brg, Housing  Dichtung Lagergehéuse
hinten
O-Ring O-Ring

Gasket Gearcase Dichtung Getriebekasten
O-Ring

0-Ring
Gasket

Dichtung

Joint torique

Garniture

Garniture, soupape
détente/d &écharge

Garniture, détendeur

Garniture

Garniture
Joint torique

Joint torique
Etanchéité

Tenuta toroidale
Guarnizione
Guarnizione sede pistone

Guarnizione sede
cuscinetto anteriore -

Guarnizione sede
cuscinetto posteriore

Tenuta toroidale

Guarnizione scatola
ingranaggi

Tenuta toroidale

Guarnizione

Junta torica
Junta
Junta carter piston

Junta carter cojinete
delantero

Junta cérter cojingte
trasero

Junta torica

Junta caja de engranajes

Junta térica
Junta

{.10.2

v, g0 9h1 Sl plad
Sty golios
Leddt fLalt
St Sl 18
LYl 20
S S i Juf a5 2
A 22
8yake dals 23
S ide pes 24
&5 9-ke dal 25
gt 26
INGERSOLL-RAND




CPN  INDEX

CPN PAGE NO. CPN PAGENO.  CPN PAGENO. CPN PAGE NO. CPN PAGENO. CPN PAGE NO.
30346662 7 2 1 35279835 7 5 7 35313600 7 2 5 35575570 710 1 92032440 7 1 3 92078088 = 7 10 2
30549919 710 1 35279850 7 4 5 35313618 7 2 5 36579150 7 6 1 710 1 7 6 5

7 5 10 7 65 9 35314939 7 10 1 35579630 7 5 5 92034172 7 3 3 92079516 7 4 5
30672430 7 510 35279876 7 5 9 7 6 7 35582220 7 6 7 7 3 5 92079524 7 4 5
35060631 7 a4 1 35279934 7 1 & 36316587 7 4 1 35583210 7 10 0 92034537 7 5 3 92079532 7 4 3
35085042 7 2 3 7 4 3 35317197 7 10 0 7 6 7 92034685 7 5§ 5 92079565 7 4 5
35101468 7 1 1 35279942 7 10 1 7 4 1 35588193 7 4 1 92036540 7 10 1 92080597 7 5 §

7 2 1 7 5 § 38317206 7 4 1 35588300 7 10 2 7 410 92080662 7 5 &
35102441 7 10 1 35279959 7 10 2 36317213 7 4 1 7 4 1 92038496 7 5 7 92080811 7 5 7

7 % 10 7 5 7 36317239 7 4 1 35588318 7 10 1 92040294 7 4 1 92080894 7 6 5
35104108 7 9 1 7 5 9 35318005 7 4 1 7 4 1 92042985 7 3 3 92083245 7 5 9
35108372 7 9 1 35280363 7 5 1 36318013 7 4 1 35589589 7 10 1 92043017 7 5 5 92083252 7 5 9
35163054 7 5 10 35282292 7 4 1 36318914 7 4 1 7 4 1 92043058 7 1 5 92083294 7 5 7
35214543 7 5 10 35283076 7 5 7 36320688 7 5 1 36591122 7 4 1 L 92083427 7 4 5
35255827 7 2 1 35283092 7 4 13 3532142t 7 2 1 35593490 7 2 1 92055235 7 3 3 7 6 3
35262690 7 2 § 7 4 5 35321505 7.9 2 35598556 7 2 5 7 3 5 92085711 7 7 1
35262718 7 2 1 35284082 7 4 3 35321603 7 4 1 35600840 7 2 5 92058064 7 5 7 92085729 7 8 11
35270131 7 2 3 35287903 7 § 7 35322379 7 10 0O 92058320 7 10 1 92086149 7 4 3
35271188 7 o 1 35287911 7 5 g 7 4 3 35833227 7 4 1 7 6 5 - 92086156 710 0
135272533 7 9 1+ 35288166 7 5 o9 35322767 7 4 1 35836948 7 4 1 92058627 7 5 10 7 6 3
35272541 7 9 1 35288422 7 9 2 35323542 7 4 1 35842194 7 6 5 92059039 7 3 3 92086370 7 5 1
35273812 7 1 1 ‘36326679 7 2 5 - 35851163 7 2 1 92061498 -7 9 2 92086388 7 5 1

7 10 1 35288786 7 2 1 36326602 7 2 1 " 36854512 7 2 5 92061928 7 5 10 92086412 7 5 7

7 2 1 35292366 7 10 O 35327543 7 2 1 36718336 7 7 15 92062272 7 1 1 92086479 7 5 7
35273937 7 2 1 35204339 7 9 { 35327550 7 9 1 36718427 7 4 1 710 o0 92086487 7 5 7

710 1 35204578 7 9 1 35327626 72 1 36719426 7 7 15 92070036 7 2 1 92086495 7 5 7
35275008 7 5 7 35295799 7 3 3 36327907 7 6 5 36723641 7 2 1 92071182 7 10 0 92086537 7 5 1
35278548 7 § 7 35300815 7 10 1 35327915 7 6 5 36723989 -7 6 5 920712909 7 10 1 92086545 7 5 1

7 4 1 7 6 7 36327923 7 6 5 36728467 7 6 5 7 410 92086677 7 6 1
35278555 7 49 1 35300623 7 9 1 35328475 7 2 1 39437595 7 2 5 92073626 7 2 1 92086719 7 10 1
35278588 7 4 ¢ 35301126 7 4 & 35320192 7 2 1 39437620 7 10 2 92073634 7 2 1 7 6 3

7 5 3 35308622 7 5 9 3s32N5 7 2 3 7 2 5 92075530 7 10 1 7 6 7

7 7 15 35306075 7 4 5 35354448 7 2 5 30437637 7 10 2 7 6 7 92087402 7. 5 1
35279108 7 5 g 35313536 7 2 3 35355106 7 10 O 7 2 1 92076173 7 10 © 92087410 7 5 1
35279801 7 1 5 35313543 7 2 3 7 45 90103839 7 9 1 7 6 3 92087428 7 5 1
35279827 7 5 7 35313568 7 2 1 35364660 7 2 1 92028281 7 6 3 7 6 7 92087725 7 2 1

36518497 7 10 2
7 2 3

. 7.11 0 . | | INGERSOLL-RAND



ANVHTIOSHIDNI F W By L |

9t s 5 ¢ 0 6 £ LByBLze L L L 08BLOLZ6
€ T ¢ vSSv0see Z 6 [ ECIV6ET6 £ 9 L I oL ¢ 'z 6 L socpglze Ll L L 5910126
s T L 6£5¥0526 6 § £ L oL ¢ L0690EZ6 g 1 ¢ 199£62Z6 S 8 L vlseLige ~ L S L
0 oL ¢ L § L § v ¢ £ZE90ET6 § § ¢ T 6 L gvoerlze. L 0L L vs0L0Les
S ¥9610426 S v (L ZGEVBEZ6 O 6 £ Z89Y0EZ6 L oL ¢ 79106726 Z 6 ¢ ge8B/lze S ¥ L £62860C6
0 6 ¢ ££LBBYZ6 6 § ¢ 0 6 ¢ vLOY0ET6 € 8 £ 0 6 ¢ glioLlge S v L ¥8286026
I § ¢ LG898YZ6 L s ¢ . g 6 L £ 9 [ LTY\8TT6 0 6 ¢ viiozize S ¥ L 9£2860C6
E 9 (¢ S v ¢ GBZY6EZ6 O 6 [ 999Y0£Z6 L S ¢ 66118226 Lt 5 ¢ o8/ellze S v L 89¢860C6
0 0l ¢ ££108v26 g 1 ¢ 6LZV6EC6 L 6 [ 899¥0ET6 0 6 ¢ 18608226 € 8 (L logzilee S ¥ L SET860L6
£ 8 (£ 0 6 ¢ [8980€26 | 6 £ LPOr0ET6 I 6 ¢ 0v608ZZ6 oL v ¢ S v L 6€£0L60Z6
L8 ¢ L3L6.vC6 | 6 . GG9/9826 T 6 L GZIv0ET6 L 8 ¢ 908082Z6 I ol ¢ 0coB91Z6 ¢ 6 L ¥v156026
6 § ¢ c0S8LYZE Z 6 1 tG/6SET6 L 6 L L19Y0EZ6 £ 8 11808226 I S ¢ Lzggolee S 9 L
¢ 6 [ I 6 (L LLE6GSET6 T 6 L 609¥0EZ6 S 8 ¢ 16208226 I § ¢ gooswlze L OL £ Z9¥96026
0 6 (¢ Y6SELYT6 Z 6 L £OL6SEZ6 € 6 £ 165Y0EZ6 L 8 ¢ 0 6 ¢ gzezviee S 0§ L
0 6 ¢ 9B8SELYZ6 S § ¢ 09/VGET6 € 6 L £8SY0EL6 S 8 [ ovL6LZZ6 1 6 ¢ GeLielze L oL L PGS6026
I 6 ¢ 6L9ZLYZ6 £ 5 ¢ L9OVSEL6 1 6 £ G/SY0ET6 - S £ ¢ 6£Z8LTT6 L8 ¢ gevzizizge § § (L LyYS60Z6
I 8 ¢ 8£92/¥T6 § 1 ¢ 08EvSEZE L 6 £ L9SVOET6 0 6 & 828YL2T6 S 8 ¢ 9600Z126 S § L 6EVS60Z6
z 6 ¢ 0sviyyze Z 6 L I86LVEZ6E ¢ 6 L Z¥SY0EZ6 0 6 ( 9ZZELIT6 0 Ol ¢ § 9 L
Z 6 ¢t OLELFYCE Z 6 (¢ €I6LPET6 T 6 L 815¥0£Z6 zZ 6 L SI6LLZ26 5 | ¢ gloogrze L OL L 12156026
E ¥ L vez1vvze Z 6 ¢ YGYOVEZE O 6 L 00SPOETE 0 6 ¢ 19914226 s 1 ¢ osggLlze S 9 (L
6 § (L T 6 ¢ LYVOVEZE 1 6 L Z60ECe 1 9 ¢ 6ELLLTTE S 1 ¢ 8C/811T6 Lol ¢ E1¥56026
L S ¢ 8500z¥26 -z § 4 6EVOVECE L 6 (L 0S¥r0EZ6 £ 8 LLOLLZEE L § ¢ § § (L 50v560C6
¢ 6 ¢ 1LL8LVZ6 Z 6 L IZYOPEL6 O 6 (L EPPPOSLE § L ¢ 90485226 0 ol ¢ grostlze S S L L6ES60CE
I & £ LOvLLYZE Z 6 (L 90E0vEZE L 6 L 6LYP0ET6 oL s ¢ ISELGZZ6 1 § ¢ itggttge 0 OL £ €9£56026
S | £ LETL1YL6 Z 6 (L 8SO0PEZE L 6 £ LOYYOETE 8 ¥ ¢ LE£095ZZ6 € 9 ¢ ggolllze Ll 8 L 51256026
I § (£ 1£960VZ6 0 6 (L 8896EEC6 0 6 (L £6EY0EZ6 S § ¢ 51095226 S v ¢ £ 9 [ ZELS6026
L 6 ¢ £vI86ELE t s ¢ z 6 (L GBEVOEL6 I 8 ¢ L88YSZT6 € ¥ ¢ vooLLize St L L 8SEY60Z6
I 6 ¢ LTIB6ETH L 0l ¢ 9¥68c€C6 ¢ 6 L LLEVOETH E v L EVLYSeLs L 2z (L osviLLze Lz L £0568028
Z 6 ¢ 69586ECE 0 6 ¢ IbE6ZET6 T 6 L 69EVOEZ6 E 8 ¢ 0GEESZZ6 s 1 ¢ 9091126 L T & BSE680Z6
0 6 ¢ OELB6EC6 0 6 ¢ 60c62€C6 L 6 £ LSEPOEL6 £ 9 ¢ Z0ZESTTH L 9 ¢ gLeeLze bz oL LYE6B0LE
0 6 L ZZ1B6EL6 1 6 (¢ L 6 (L ¥YEYOEZE g 1 ¢ L TRTASTA L] L 9 L SEELLLIZE Lz (L EEE6B0CE
Z 6 L ¥1186€£26 0 6 ¢ £8262€26 | 6 (L 9£EVOEZ6 L 9 L £66v8126 6 ¥ ¢ 1 T ¢ G2e680C6
0 6 ¢ 90186£26 I 6 ¢ 6LLBZETE 6 ¥ L € 8 ¢ 8Z6¥8126 I Ot ¢ gzTilizge L T L £1£68026
L 9 L  BSESBECE L ¢ zoLlTeEZ6 L 0L L L9vY62Z6 L 9 8L8Y8126 It ¢ z6/60126 L G L 72888026
s 9 (£ S ¥ ¢ oyZeELEZ6 L 9 L LOBE6ZZ6 6 8 (£ Ly Lot vozvolze L S & 0v8L8026
0 ot ¢ 89296£T6 S v ¢ BEZEIEZ6 L & L € 8 ¢ 2688126 L 9 ¢ lozolze L S L L¥L{8026
‘ON 39Vd NdD "ON 35Vd ‘NdD  "ON 39Vvd Nd2  "ON 39vd Nd2 "ON 39Vvd NdD °ON 39Vd NdD -

X3ANI - NdJ




GNVHTIOSHIDNI r i iy N

L8l LYSE6

L v ¢
S £ ¢ £L1L1SZ6
0 6 L  feosiLsé ¢ QL L ¥2Z09046 £ L L  g89v/96 . ¢ ¢ ToozL9Te L L L LSMLVGZe
L 6 (L 88GE5.56 § § (£ 80680.C6 €L L L LEEGLOZ6 € L ¢ 0/9%2926 6 L (L Y50TL926 § § (¢
0 6 ¢ S+081 56 s s L 068806 g z ¢ £ZEBLIT6 € & £ 799v1926 6 £ L L$0Z£9Z6 0 o ¢ Ov1LLYSTE6
¢ 6 L  6£oe99s6 9 S L 8880426 | | ¢ S1E6£9Z6 £ L £ YGOVLOZ6 G g ¢  E61L9Z6  EL L L BOLLYSEE
i 6 ¢ 1 EP9956 L ¢ ¢ vi880L26 L L L ZE€T6L926 L § ¢ 8ZETL9Z6 €l L ¢ 29889926 EL £ ¢ z80LYST6
zZ oL ¢ Z8YLEVSE £ v L 99880126 6 § L vZZ6L926 I S £ i ¢ 1199926 gL L L vL0LYSTE
£ Z ¢ 601 LBESE L ol ¢ 0769026 L § ¢ 2ZBLLIOT6 0 0L ¢ 0L£ZL9Z6 I £ ¢ 86099926 L Lt 992956
zZ 6 ¢ GZLBSESE L ot ¢ £ 8 (¢ £99./926 £ § £ ZOEZL9T6 L £ ¢ 080999z6 O} ¥ (£ EYSPYST6
Z oL ¢ 0 0L ¢ cles0Le6 £ 5t 9LELLITE € S L 08ZZ.9Z6 L S ¢ ZL0999¢6 oLt ¢ SESPYSEE
Lz ¢ ¥2085£66 0 0 ¢ v0650L26 ¢ S ¢ 89€/£926 £ § ¢ 8LTCL926 1 § ¢ 92659926 S ¢ ¢ LLEYYSCE
L v ¢ 76905256 § § L. ¥G6Z0/26 L S L 0SELL926 = 1 6 L 6Z6¥99Z6 € T ¢ ¥9.0¥526
0 6 (L 9625256 6 v L € L £ a8zL19Z6 £ § ([ 092Z£926 § £ £ 81819926 L v L 81 ¥0rSZ6
c 6 ¢ 8825756 L v L [vGZ0426 t G L 692£1926 £ S (L Z6TTL926 6 G £ EL1LS926 L v L vyZovsze
£ z ¢ L 26BETG6 0 0O ¢ 8E000/Z6 S ¥ L 6/99/926 gL L ¢ SHTTL9T6 6 S ¢ G0L£5926 6 v L 6€19E5Z6
£ T ! G/ ¥E2256 Lot L 0Z000£Z6 L Ol £ £999/9Z6 €L L ¢ LETTL9ZH 6 § ¢ L6015926 8L £ (L ZOEOESZ6
£ 2z ¢ YELEZTS6 0L L s ¢ ¢ 0659/926 €L L & 622ZL9Z6 L S ¢ 680.G9z6 81 L & v6Z0ESTH
1z ¢ 8/1£2¢56 0 O !¢ z1000{26 S 8 ¢ £459.926 L L L L12ZL926 i § ¢ LZYBYST6 8L £ ¢ 98Z0€£SZ6
I 8§ ¢ L88ZZTS6 oL v (£ [8£069Z6 L 8 (L S£59/926 €L L ¢ £0ZTL926 S v (£ 6 v .¢ L¥00ESZ6
L 9 ¢ LTYELTG6 L9 (£ 6L£06926 8L L L 1059/926 Lot L 5612/926 0 Ol ¢ LLZ6¥526 6 § ¢
0 6 (£ £9£60266 Il € L 8L L (L £6+9/926 L L ¢ L81Z£9T6 0 o ¢ £0Z6Y5Z6 £ s L 91182526
0 6 (L £89V01G6 0 0 ¢ 65698926 2§ £ L 988v1926 £ L L 64124926 8L L (L 908+526 L S L 06082526
0 6 (L 95£86066 L £ (£ € € L ZS8v.9Z6 L L 1OLZL926 8L ¢+ ¢t 6v08YSZ6 L § (L
Lz ¢ 90896056 0 Ot ¢ 87698926 £ £ L SY8rL9Z6 € L (L £512.9T6 L v L SE8LPST6 E v ¢ 29422526
£ z ¢ 61582056 I € (¢ E € (L LL8¥L9Z6 € L L TIRALeT A L v L 618LV526 6 § (¢ S0.LZ2ST6
0 6 ¢ 96711066 0 0Ot ¢ 0E698926 S L L G6L1/926 € L ¢ 8ELZL926 S § ¢ 9 L EVL61G26
0 6 ¢ £££91056 it € £ £ L £ L8LYVL9T6 L oL 0z12/926 L oL ¢ LOBLYGZ6 L ¢t ¢ GE681 526
zZ 6 (¢ 16569056 0 oi ¢ 77608026 Ll L L 0ZLYL9T6 L of ZL122926 I oL ¢ 08ZL%5Z6 1 L ¢ LT68LSZ6
0 6 ¢ 1 /569056 I § (£ SHE189Z6 L oo ¢ 1L L 0122926 § § ¢ 2L PGT6 € § (¢ £6881 526
0 6 (¢ GGO0056 i 9 ¢ 08108926 e 1 L ZLLYL926 Lttt 960Z/9C6 S § ¢ £ 6 ¢ 68881526
§ ¢z (L L § ¢ L¥S6/9Z6 L oL ¢ 6 ¢ ¢ 880Z£926 L oL ¢ LEZLYSZ6 L L L (6VBLSZ6
§ ¢ (L St L L 6£G6/926 € L (L YOLYL9C6 £ § ¢ 0£02.9T6 S I ¢ SLZL¥GT6 6 ¥ (¢ 6£5¥0526
"ON 39Vd NdD ‘ON 39Vd NdD "ON39Vvd NdD "ON 39vd Nd2 "ON 3DVd NdD °ON 3DVvd NdD

Xaani NdJ




	

